56 EMeCTIak

ELEC-TRAK
TRACTOR
PARTS

CATALOG

GENERAL (%) ELECTRIC



TRACTOR

PARTS




CONTENTS

PREFACE

How 10 ORDER
E20

E15

E12S

E12

E12M
ACCESSORIES
Price LisT



PREFACE

THIS PARTS CATALOG HAS BEEN PREPARED BY THE OUTDOOR POWER
EQUIPMENT OPEATION OF THE GENERAL ELECTRIC COMPANY FOR THE USE
OF FRANCHISED ELEC-TRAK DEALERS AND DISTRIBUTORS, IT PRESENTS
PARTS IDENTIFICATION AND PRICES ARRANGED FOR QUICK., EASY AND
ACCURATE IDENTIFICATION OF ELEC-TRAK TRACTOR PARTS AND ASSOCIA-
TED EQUIPMENT AND WILL BE USEFUL IN THE SALES. PARTS AND SER-
VICE DEPARTMENTS OF YOUR BUSINESS. 1IN ADDITION. WHEN USED AS
A COMPANION TO THE GENERAL ELECTRIC ELEC-TRAK PRODUCT SERVICE
MANUAL . THE PARTS CATALOG WILL HELP YOU ESTABLISH EXCELLENT
SERVICE RELATIONSHIPS WITH YOUR CUSTOMERS.

IF ANY OCCASION SHOULD ARISE TO CORRESPOND CONCERNING MATE-
RIAL CONTAINED HEREIN. PLEASE WRITE:

MANAGER OF PRODUCT SERVICE
OUTDOOR POWER EQUIPMENT OPERATION
GENERAL ELECTRIC COMPANY
SCHENECTADY. NEW YORK 12345



HOW TO ORDER

SPARE PARTS FOR ELEC-TRAK TRACTORS AND ASSOCIATED EQUIP-
MENT ARE STOCKED IN MANY LOCATIONS. A PARTIAL LIST OF THESE
LOCATIONS IS PROVIDED ON THE FOLLOWING PAGE. DEALERS SHOULD
ORDER PARTS FROM THE NEAREST PARTS DISTRIBUTOR.

TO USE THIS BOOK, FIND THE SECTION WHICH DESCRIBES THE
ELEC-TRAK MODEL. LOCATE THE PART ON THE PICTURE AND TRANSFER
ITS NUMBER TO THE OPPOSITE PAGE TO OBTAIN THE DRAWING NUMBER
FOR THAT PART. THIS DRAWING NUMBER SHOULD BE USED WHEN ORDER-
ING, TOGETHER WITH THE MODEL AND SERIAL NUMBER OF THE PRODUCT
INVOLVED. BE SURE TO USE CORRECT NUMBERS. FOR THOSE ACCESSORY
PRODUCTS THAT DON'T HAVE A SERIAL NUMBER, SUBMIT MODEL NUMBER
ONLY .,

THE PRICE OF THE PART CAN BE OBTAINED FROM THE PRICE SEC-
TION OF THE BOOK BY DRAWING NUMBER. ALL SUGGESTED RETAIL PRICES
DO NOT INCLUDE FREIGHT CHARGES (F,0.B. FACTORY). ORDER ALL
SPARE PARTS FROM PARTS DISTRIBUTORS., REIMBURSEMENT FOR WORK
IN WARRANTY IS OBTAINED BY SUBMITTING A WARRANTY CLAIM ON THE
PROPER STATIONERY TO:

MANAGER OF PRODUCT SERVICE
OUTDOOR POWER EQUIPMENT OPERATION
GENERAL ELECTRIC COMPANY
SCHENECTADY. NEW YORK 12345






. Chelmsford Lawnmower Center 8. Stults Scientific Engine Co.

Tyngsboro Road, Rt. 3A 3313 5. 66th Freeway
N. Chelmsford, Massachusetts 01863 Springfield, Illinois 62703
(617) 251-8822 (217) 529-3723
. Allen Lawnmower 9. Reed Randle Tractors
20 River Street Belvidere Road
S. Springfield, Massachusetts 01089 Waukegan, Illinois 60085
(413) 733-7837 (312) 662-2125
. J. M. Snyder & Son Inc, 10. Miller Power Saw Co.
80 W. Park Avenue North West Loop 323 at Highway 64
Neffs, Pennsylvania 18065 Tyler, Texas 75701
(215) 767-3869 (214) 592-8201
. Natcher-Moore 11. Hawkins Feed & Seed
3447 Wilmington Road 854 N. Atlanta Street
New Castle, Pennsylvania 16105 Roswell, Georgia 20075
(412) 658-7131 (404) 993-9661
. Hines, Inc. 12, High Point Lawn & Garden Equipment
102 S. Main Company
Union, Ohio 45322 2928 N. Main Street

High Point, North Carolina 27260
(513) 836-4184
(919) 885-2497
. Ball Sales & Service, Inc.
G-6200 N. Saginaw Road 13. Stiefvater Electric Company, Inc.
Mt. Morris, Michigan 48458 320 Lafayette Street
Utica, New York 13502
(313) 789-9111
(315) 797-2210
. Reynolds Farm Equipment, Inc.
Box 108, E-LL6-E Main Street
Fishers, Indiana 46038

(317) 849-0810






ALL MODELS

TABLE OF CONTENTS

FIGURE SECTION TITLE
1 A BODY COMPONENTS
2 B FRONT BATTERY COMPARTMENT
3 C CHARGER
4 [ DASH COMPONENTS
5 E

E%EETHIEAL COMPONENTS
UPPER CONTROL PANEL)

ETEETH[EAL COMPONENTS
LOWER CONTROL PANEL)

REAR BATTERY COMPARTMENT
UNDERCARRIAGE COMPONENTS
STEERING AREA COMPOMNENTS

o
=T

10 SPEED CONTROLS
11 FRONT LIFT

12 BRAKE COMPONENTS
13 TRANSAXLE

~ = S M L X o3

MISCELLANEOUS & HARDWARE






REF. NO.

A-10
A-11
A-12

A-13
A-14
A-15
A-16
A-17
A-18
A-19
A-20
A-21
A-22

PARTS NO.

E29

BODY COMPONENTS

541C94062
423D214P1
422D837P1
422D838P1
587E92761

541C97461

243A4799P1
178B8003P1
243A4800P1
243A4801P1
1638992361
211A5448P1

243A4502P1
211A3249P1
163B970761
245A485761
243A4589P1
211A3413P1
1638993661
211A3592P1
423D255P1

243A482861

FIGURE 1-A

DESCRIPTION

HOOD ASSEMBLY

FRONT GRILL

SIDE BODY PANEL. RIGHT
SIDE BODY PANEL. LEFT

REAR BATTERY BOX ASSY. (INCLUDES
FENDERS)

REAR BATTERY BOX COVER (LESS SEAT)
SEAT PAN

CUSHION. BOTTOM

CUSHION. REAR

REAR SEAT KNOB

POWER DISCONNECT

FUSIBLE LIH§ (LOCATED ON POWER
DISCONNECT

POWER DISCONNECT KNOB

GEAR SHIFT KNOB

FrRoNT TIRE (16 X 6.50-8) & RIM
Rear TIRE (23 X 10.50-12) & Rim
WHEEL LUG

HEADLIGHT LENS

REFLECTOR AND LIGHT ASSEMBLY
Lamp (GE 1076)

STEERING WHEEL

CAP AND MONOGRAM ASSEMBLY



A-23
A-24
A-25
A-26

A-27

A-28
A-29
A-30
A-31
A-32
A-33

E20

BODY COMPONENTS

PART NO,
1638987662
422D848P7
422D848P8
243A4639P1

243A4639P2

243A4870P1
243A4869P1
243A4794P1
211A3247P1
178B8024P1
178B8022P1

FIGURE 1-A

DESCRIPTION

BRAKE PEDAL ASSEMBLY
HOOD DECAL. RIGHT HAND
HOOD DECAL. LEFT HAND

HOOD RUBBER BUMPER (MOUNTED ON
BOTH SIDES)

HOOD RUBEER BgHPER (MOUNTED ON
TOP - RE@.

REAR TAIL REFLECTOR (2 REQ.)
DECAL, "TO FACILITATE SHIFTING"
DECAL. “SHIFT TO LOWER GEAR"
DECAL "PARKING BRAKE"

DECAL. "ELEC-TRAK"

DECAL. HOOD BAND



6l1-8 6-8 81-8 ol1-8 gi-9g l1-8 9i-8 21-8

02-8 ¢2-8 8 SS9 i-8 9-§ 8-8 Sl-8 vl-8 G2-8'v2-8 11-8



B-1
B-2

B-4
B-5
B-6

B-7

B-8

B-9
B-10
B-11
B-12
B-13
B-14
B-15
B-16
B-17
B-18
B-19
B-20
B-21
B-22
B-25
B-24
B-25

E20

FRONT BATTERY COMPARTMENT

PART NO,
541C639P1
211A353161
2045A4521P1
243A452361
1638988761
243A4724P1
245A4849P1
244A7420P1

155C8005P1
211A3598P2
211A3511P1
178B803161
178B801261
163B99N662
2U43A4549P1
211A3498P1
155C8019G1
243A4572P1
243A4542P1
243A4807P1
211A3528P1
243A4657P1
243A459/7P1
2043A4719P1
211A3562P1
N80P16006B6

FIGURE 2-B

DESCRIPTION

BATTERY TRAY (FRONT)(NOT PICTURED)
BATTERY CABLES (NOT PICTURED)
BATTERY POST CLAMP (NOT PICTURED)
FRONT BATTERY COVER

BATTERY CLAMP ASSEMBLY

HEAVY DUTY BATTERY

BATTERY CAP (OLD HEAVY-DUTY)

BATTERY CAP (NEW HEAVY-DUTY AND
STANDARD

POLY BAG
BATTERY PROTECTOR (wooD)
CAUTION DECAL

CHARGER COVER

POWER RESISTOR ASSEMBLY

TIMER ASSEMBLY

TIMER KNOB

TIMER DIAL

GRILL HARNESS

P.T.0. oUTLET (S0-1)

ACCESSORY OUTLET (S0-2)

FUSE BOARD

FUSE DECAL

20 amp rFuse, FU3, FU4

30 aMp Fuse. sLo BLo, FU2
CIRCUIT BREAKER (MANUAL RESET)
SPEED NUT

10-24 X 3/8 PAN HD. SCREW






REF. NO.

C-1

C-2
=3
C-4
=3
C-6
L7

=3
C-10

PART NO.

423022561

243A4653P1
211A3510P2
1638390561
163B9955P1
541C932P1

211A355561
243A4564P3
243A4568P3
211A3507P1

ALL MODELS

CHARGER

FIGURE 3-C

DESCRIPTION

CHARGER SUB ASSEMBLY (INCLUDES
BASE TRANSFORMER CAPACITOR AND
HEAT SINK ASSEMBLY)

CAPACITOR

CAPACITOR BRACKET (2 REQUIRED)
HEAT SINK ASSEMBLY
TRANSFORMER

CHARGER BASE

CHARGER CORD ASSEMBLY

pLuc (P-4)

Jack (J-4)

TIMER






REFI HD.

D-1
D-2
D-3
D-4

D-6
D-7

D-9
D-10
D-11
D-12
D-13
D-14
D-15
D-16
D-17
D-18
D-19

DASH COMPONENTS

PART NO.

243A462961
2435A463062
243A4531P2
243A4531P1
243A4531P3
243A4573P1
211A359/7P1
243A4574P1
211A3591P1
163B9821P1
541C681P1

541C99461

243A4814P1
243A4848P1
243A4815P2
243A4979P1
1788809561
243A4815P1
211A3551P1

FIGURE 4-D

DESCRIPTION

E20

FUEL LEVEL GAUGE
POWER USE GAUGE
LIFT SWITCH
P.T.0, SWITCH
LIGHT SWITCH

KEY SWITCH

KEY

LIGHT, DASH

LaMp (GE 1815)
DASH PANEL
DECAL., DASH
DASH HARNESS

F-R SWITCH
CRUISE CONTROL SWITCH
pecaL (F-R)
REVERSE LIGHT

CRUISE CONTROL HARNESS (NOT PICTURED)

peEcAL (CRUISE CONTROL)

TUBING (NOT PICTUEEﬂ'SHSULhTiDN

FOR SWITCH TERMINALS



ALSO REFERS TO
SECTION F




REF, NO,

E-1
E-2
o
o
E-4
E=D
E-6#
E-6#

E20

ELECTRICAL COMPONENTS

(UPPER CONTROL PANEL)

PART NO.

243A4524P1
243A4562P1
1788810761
1638997761
211A316262
243A494061
127D800661
127D800861

FIGURE 5-E

DESCRIPTION

P.T.0. CONTACTOR
RELAY

cArD #4 (E-20CA)

cArD #4 (E-20 AA & BA)

CARD #3

DIODE AND RESISTOR ASSEMBLY
CONTROL PANEL HARNESS
CONTROL PANEL HARNESS

#1T IS IMPERATIVE THAT WHEN ORDERING THIS PART YOU SPECIFY THE
MODEL NUMBER AND SERIAL NUMBER OF THE TRACTOR TO INSURE YOUR
RECEIVING THE PROPER PART.

*TO FACILITATE HANUFAETURING;THE DIODE AND RESISTOR ASSEMBLY

WAS INCORPORATED IN THE CARD

WHICH CAUSED OTHER ELECTRICAL

CHANGES THEREFORE WHEN ORDERING THIS PART IT IS IMPERATIVE
YOU INCLUDE THE MODEL NUMBER AND SERIAL NUMBER TO INSURE YOUR

RECEIVING THE PROPER

PART .



ALSO REFERS TO
SECTION F



REF. NO.

F-1
F-2
F-3

ELECTRICAL COMPONENTS

(LOWER CONTROL PANEL)

E20

FIGURE B-F
PART NO, DESCRIPTION
211A3567P1 CONTACTOR
178B8009P1 DOUBLE CONTACTOR

211A3213P3 CURRENT SENSING SHUNT






REF. NO.

6-1

6-2
6-3
G-4
6-5
6-b

6-8
6-8

6-9
6-10
6-11
6-12
G-14

E20

REAR BATTERY COMPARTMENT

PART NO.

587E92761

541C698P1

211A353161
243A4521P1
2437452261
163B98756G1
243A4724P1
243A4843P1
244A7420P1

155C8006P1
211A3511P1
211A3577P1
211A3191P1
243A4790P1

FIGURE 7-G

DESCRIPTION

REAR BATTERY BOX ASSY. (INCLUDES
FENDER

BATTERY TRAY (NOT PICTURED)
BATTERY CABLES (WITH 2 CLAMPS)
BATTERY POST CLAMP

REAR BATTERY COVER

BATTERY CLAMP ASSEMBLY

HEAVY DUTY BATTERY

BATTERY CAP (OLD HEAVY-DUTY)

BATTERY CAP (NEW HEAVY-DUTY AND
STANDARD

REAR POLY BAG
CAUTION DECAL
SEAT SPRING
RIVET

SEAT SWITCH



o0 O-N
Rw34 NN

e T
TEEEX ET I

H-12
H-15
H-23
H-24
H-25

H-1

H-41, H-42

H-28
H-29
H-30
H-31



REF. NO.

H-2
H-3

H-5
H-6*

H-6*

H-8

H-9
H-10
H-11
H-11
H-12
H-13
H-14
H-15
H-16
H-17
H-18
H-19
H-20
H-21

UNDERCARRIAGE COMPONENTS

ALL Bur E12M

PART NO.

422D818P1
211A3107P1
N3400P809
N72P2316C6

N213P23B6
541C685P1

178B3032P1
211A3595P1
211A3595P2
N922P75C6
243A4587P1
243A4609P1
243A4867P1
211A5284P1
N533P1316
541C950P1
541C950P2
243A4561P1
542C89861
541C902P1
243A4590P1
N402P18B6
243A4613P1

FIGURE 8-H

DESCRIPTION

TRANSAXLE
HUB, PAINTED (see E12M For DETAIL)
key (1/4 X 1/8) (see E12M rFor DETAIL)

SeT scrRew (5/16-18 X 1) (see E12M
FOR DETAIL

JAM NUT (5/16-18) (see E12M ForR DETAIL)

FRONT AXLE., CAST (NO LONGER AVAIL-
ABLE)

FRONT AXLE., FABRICATED
SPINDLE, LEFT (HARDENED)
SPINDLE, RIGHT (HARDENED)

SNAP RING (LOCATED ON SPINDLE)
THRUST WASHER (LOCATED ON SPINDLE)
GREASE FITTING (CAST AXLE)
GREASE FITTING (FAB AXLE)
PIVOT PIN

rRoLL PIN (1/8 X 1)

TIE ROD AND BALL JOINT (R.H.)
TIE ROD AND BALL JOINT (L.H.)
BEARING

GEAR AND SECTOR ASSEMBLY
MOUNT ING BRACKET

BEARING (IN MOUNTING BRACKET)
PLAIN WASHER

SHIM WASHER



E20

UNDERCARRIAGE COMPONENTS

FIGURE 8-H

REF., NO. PART NO., DESCRIPTION
H-22 N503P1220B6 COTTER PIN
H-23 541C915P2 MOTOR PLATE
H-24 163B999¢P1 DRIVE MOTOR
H-25 243A4859P1 DRIVE MOTOR CIRCUIT BREAKER
H-26 243A4785P1 DRIVE MOTOR PULLEY
H-27 N70P2312B6 SET screw (5/16-18 X 3/4)
H-28 163B9877P1 TRANSAXLE PULLEY
H-29 N70P2312B6 SET screw (5/16-18 X 3/4)
H-30 N3400P606 key (3/16 X 3/4 wooDRUFF)
H-31 211A3226P4 DRIVE BELT (PAIR)
H-32 423027561 UNDERCARRIAGE HARNESS
H-33 243A4540P2 CABLE TIE
H-34 211A3532P1 BOOT
H-35 211A3532P2 BOOT
H-36 211A3532P3 BOOT
H-43 244A7163P1 CABLE CLIP

*TRACTORS SUPPLIED WITH A CAST AXLE THAT REQUIRES REPLACEMENT
SHOULD BE REPLACED WITH AN IHT;RCHAM EABLE FABRICATED AXLE., HOW-
EVER, NEW HARDENED SP%HDLES -/ AND H-8 SHOULD ALSO BE ORDERED AS
THE PRESENT SPINDLES (UN-HARDENED) ARE NOT INTERCHANGEABLE.



ALL BUT E12H

UNDERCARRIAGE COMPONENTS

FIGURE 8-H
REF. NO, PART NO, DESCRIPTION
H-37 211A3481P1 BRAKE SWITCH
H-38 243A4585P1 MOUNTING BASE (BRAKE SWITCH)
H-39 211A3504P1 SHOULDER SCREW
H-40 N264P21B6 LOCKING NUT, HEX
H-41 211A3505P2 CLEVIS PIN

H-42 211A3256P2 HATRPIN COTTER



Ji4

Ji15

A

JS

J4

J10
Jil

Ji2

J7
J8



E20

STEERING AREA COMPONENTS

FIGURE 9-J
REF. NO, PART NO. DESCRIPTION
J-1 423D255P1 STEERING WHEEL (NOT PICTURED)
J-2 243A4828P1 Cﬁ?c?ﬁgEg?NDGRAM ASSEMBLY (NOT
J-3 N533P2520 poweL PIN_(1/4 X 1 1/4) (noT
PICTURED)
J-4 211A341662 STEERING SHAFT AND PINION (5/8)
J=3 211A3101P2 BEARING STEERING (FOR USE WITH J-4)
J-6 2435A4547P2 SET COLLAR (FOR USE WITH J-4)
J-7 541C902P1 MOUNTING BRACKET
J-8 243A4590P1 BEARING (IN MOUNTING BRACKET)
J-9 542(89861 GEAR AND SECTOR ASSEMBLY
J-10 N402P18B6 WASHER
J-11 243A4613P1 SHIM WASHER
J-12 N503P1220B6 COTTER PIN
J-13 243A4561P1 BEARING
J-14 541C950P1 TIE ROD AND BALL JOINT - R.H,
J-15 541C950P2 TIE ROD AND BALL JOINT - L.H,
J-16# 178B8032P1 FRONT AXLE-FABRICATED (SEE SECTION H)
J=1/ 211A3595P1 SPINDLE-LEFT (HARDENED) (SEE SEC-
TioN H)
J-18 211A3595P2 SPINDLE-RIGHT (HARDENED) (SEE SEC-
TIoN H)
J-19 N922P75C6 SNAP RING (SEE SECTION H)
J-20 243A4587P1 THRUST WASHER (SEe secTion H)
J-21# 243A4867P1 GREASE FITTING (FAB AXLE) (SEE SEC-
TioN H)

J-21# 243A4609P1 GREASE Fxﬁgrne (casT AxXLE) (sEE
SECTION



E20

STEERING AREA COMPONENTS

FIGURE 9-J

#TRACTORS SUPPLIED WITH A CAST AXLE THAT REQUIRES REPLACEMENT
SHOULD BE REPLACED WITH AN I”TERCHAHﬁEﬁBLE FARRICATED AXLE, HOW-
EVER. NEW HARDENED SP{NDLES =/ AND M=o SHOULD ALSO BE ORDERED AS
THE PRESENT SPINDLES (UN-HARDENED) ARE NOT INTERCHANGEARLE.



K-9 K-10 K-II




REF. NO.

K-10
K-11
K-12
K-13
K-14
K-15
K-16
K-17

SPEED CONTROL

FIGURE 10-K

PART NO.

163B999/P1
1788825061

211A3198P1

211A3198P2

211A3198P3

243A479661
211A3577P3
178B824961
243A4554P1

N22P21072B6
211A3577P12

178B3001P1
243A4825P1
N264P21B6

211A3589P2
1788809761
163B9999P1

E20

DESCRIPTION

THROTTLE BOX

RAIL AND SWITCH ASSEM-
BLY (LESS HARNESS)

START SWITCH. 3 TABS.
N.O., N.C., AND COMMON

1A 2A 3A swiTcH., 2 TABS.
N.O. AND COMMON

FW 1-4 2 TABS., N.C. AND
COMMON

THROTTLE CAM

SPRING (NOT PICTURED)
COVER AND BRACKET ASSY,
PUSH NUT

screw (1/4-20 X 4 1/2)
SPRING

THROTTLE PEDAL
THROTTLE PEDAL PAD
Lock nut (1/4-20)
GROMMET, PEDAL
HARNESS, THROTTLE
COVER



]

0241 €11 224 e

Ic-1

/o leen A et
S e e A e Qe B BUE el




REF. NO.

L-10
L-11
|L-12
L-13
L-14
=15
L-16
-1/
L~18
L=19
L-20
21
L-22
143
L-24

FRONT LIFT

FIGure 11-L

PART NO.,
423021761
541C668P1
541C668P2
243A4550P1
243A4550P2
211A3540P1
211A3540P3
211A3561P1
211A3542P1
211A3543P1
243A4554P2
211A353961
211A3520P1
N503P916B6
211A3494P1
211A3493P1
N402P45B6
211A3256P3
541C659P1
1638980261
541C997P1
541C907P1
N62P23N16B6
N&05P12C6

ALL BuT E12M

DESCRIPTION

LIFT ASSEMBLY
SUPPORT. RIGHT
SUPPORT. LEFT
SPACER

SPACER

FLANGED BEARING
FLANGED BEARING
ACTUATOR

SHAFT

SLEEVE

PUSHNUT

GEAR ASSEMBLY
WASHER

COTTER PIN
SHAFT

SPOOL

WASHER

HAIRPIN COTTER
BUMPER

LIFT STRAP AND CLIP
TAPE GUARD

GEAR COVER
CARRIAGE BOLT
LOCK WASHER



ALL BuT EI12M

FRONT LIFT
FIGure 11-L
REF. NO. PART NO. DESCRIPTION
<25 N210P23B6 NUT, HEX
L-26 N22P21068B6 HEX HD. BOLT
| -27 N40O5P11C6 LOCK WASHER
L-28 N210P21B6 NUT

*TAPE GUARD 541C9972P2 1s HEED;D FOR OLDER LIFT ASSEMBLIES, SEE
PRODUCT SERVICE BULLETIN NO. /.



N ST e BN DI €I-N

91-N




j —

REF L Nﬂ L]

N-1
N-2
N-3
N-4
N-5
N-6
N-7
N-8
N-9
N-10
N-11
N-12
N-13
N-14
N-15
N-16
N-17
N-18
N-19
N-20
N-21*
N-21*
N-22
N-23

PART NO.

211A315361
211A3593P1
211A3469P1
211A3470P1
211A315461
N3400P606

243A4582P3
243A4642P1
211A3489P1
211A3582P1
211A3468P1
211A3488P1
542C893P2

211A3410P1
163B9893P1
N533P1612

N402AP15B6
N533P1618

211A3467P1
211A3584P1
243A4773P1
211A3583P1
211A3504P1
N264P21Bb

BRAKE

FIGURE 12-N

DESCRIPTION

aLL BUT E12M

DISC BRAKE AND CALIPER
FRICTION PAD SET
BRACKET

SPACER

DISK AND HUB

Key (3/16 X 3/4 wooDRUFF)
WASHER BELLEVILLE

50 MIL. WASHER

RETURN SPRING

LOCKNUT., HEX

BRAKE ROD

PUSH NUT (SPRING CLIP)
BRAKE PEDAL

SHAFT

BRAKE PAWL

poweL PIN (5/32 X 3/4)
wasHErR (1/2")

poweL PIN (5/32 X 1 1/8)
LEVER

CURVED WASHER

RIVET

screw (10-32 X 1/2)
SHOULDER SCREW

Locknut (1/4-20)

*BOTH RIVET AND SCREW HAVE BEEN USED TO ATTACH PARKING BRAKE LEVER

TO BRAKE PEDAL.

SPECIFY CORRECTLY WHEN ORDERING.






REF. NO.
J=1

T-2
T-3
T-4

T-6
2

1=
T-10
=1
T-12
T-13

T-14
T-15
T-16
1-17

T-18
1-19
1=
=21
=22

2318 TRANSAXLE

FIGURE 13-T
PEERLESS GE
PART NO. PART NO.
784110 243A4500P1
792016 243A4500P2
792001 243A4500P3
792002 243A4500PY
784093 243A4500P5
784094 243A4500P6
784111 243A4500P7
784054 243A4500P8
792003 243A4500P9
792004 243A4500P10
784004 243A4500P11
784055 243A4500P12
784056 243A4500P13
784057 243A4500P14
/74188 243A4500P15
780042 243A4500P16
792005 243A4500P17
792006 243A4500P18
778033 243A4500P19
786019 243A4500P20
786027 243A4500P21
778065 243A4500P22

aALL BuT E12M

DESCRIPTION

LEVER, HOUSING ASSY.
INCL. NOS. 2 THRU /)

SHIFT
RING. SNAP

RING. QUAD

PIN. ROLL

HOUSING. SHIFT LEVER
KEEPER. SHIFT LEVER

LEVER., SHIFT

ROD ASSY.. SHIFT (INCL. NOS.
THRU 12 & 24

SPRING

BALL. STEEL

FORK SHIFTER

ROD, SHIFTER (3RD AND 4TH)

A kS e

ROD SHIFTER (Low)

AXLE

WASHER, THRUST

SSHEH HEX HD. cap, 1/4-20 X
/2

LOCKWASHER, 1/4
GEAR, RING

PIN, DRIVE
BLOCK DRIVE
PINION., BEVEL



REF. NO.

o 5
T-24
T-25

T-26
1-27
T-28
=29
T-30
T-31
=32

T-34
1-35
T-36
T-37
T-38
=39
T-40
T-41
T-42

T-43
T-44

ALL BUT EI2M

2518 TRANSAXLE

FIGURE 13-T

PEERLESS GE

PART NO. PART NO. DESCRIPTION

776029A 2435A4500P23 SHAFT AND GEAR. BRAKE

792017 243A4500P24 RING, SNAP

776026 243A4500P25 SHAFT AND BEAR}HG ASSY.., PISTON
INCL, NO. 26

780018 243A4500P26 BEARING

778034 243A4500P27 GEAR CLUSTER ASsSY. (INcL. No. 28)

780053 243A4500P28 BUSHING

/84074 243A4500P29 STOP, SHIFTER

788023 243A4500P30 GASKET, CASE AND COVER

788022 243A4500P31 GASKET, SHIFT LEVER HOUSING

778019 243A4500P32 GEAR., SHIFTING (3RD AND 4TH)

778020 243A4500P33 GEAR. SHSFTINE (1sT, 2ND, AND

REVERSE

778066 243A4500P3Y GEAR. BEVEL

778037 243A4500P35 GEAR., IDLER

778035 243A4500P36 GEAR CLUSTER AssY. (INCL. No, 28)

786024 243A4500P37 SPACER

792018 243A4500P38 RING, SNAP

776027 243A4500P39 SHAFT, INPUT

778024 243A4500P40 SPUR GEAR. INPUT SHAFT

780052 243A4500P41 WASHER, THRUST

788021 243A4500P42 5 ?hcivnﬂgﬁTﬂg§En ASSY., OIL

778036 243A4500P43 GEAR, OUTPUT

776028 243A4500P44 PINION, OUTPUT



T-45
T-46
T-47

T-48
T-49

T-50
T-51
T-52
1=53
T-54
=55
T-56
T-57
T-58
=38
T-60
T-61
T-62
T-63
T-67
T-68
T-69

2318 TRANSAXLE

FIGURE 13-T

PEERLESS GE

PART NO, _PART NO,
788008 243A4500P45
782025 243A4500P46
772040 243A4500P47
770012 243A4500P48
792007 243A4500P49
786026 243A4500P50
792028 243A4500P51
792019 243A4500P52
792029 243A4500P53
780049 243A4500P5Y
780022 243A4500P55
780024 243A4500P56
780047 243A4500P57
780050 243A4500P58
780046 243A4500P59
/88025 243A4500P60
780001 243A4500P61
776031 243A4500P62
780048 243A4500P63
778038 243A4500P67
780039 243A4500P68
774072 243A4500P69

ALL BUT EI12M

DESCRIPTION

SEAL., OIL
HOUSING., AXLE

e e
s T L
S§R§7ﬁ SOCKET HD., cAP., 1/4-20

PIN DOWEL

SCREW, HEX HD, 5/16-18 X 7/8
PLUG, MAGNETIC DRAIN
LOCKWASHER, SPLIT 5/16"
BEARING, NEEDLE

BEARING, NEEDLE

BEARING, BALL

BEARING, NEEDLE
BEARING, BALL
BEARING, NEEDLE
SEAL. OIL

WASHER

SHAFT AND PINION
BEARING NEEDLE

SPUR GEAR (22 TEETH)
BEARING, THRUST

CARRIER ASSY

DIFFERENTIAL
INCL. NO. /1)



REF. NO.,

1-70

T-71
1-72
1-73
T-74
T-75
T-76

2318 TRANSAXLE

FIGURE 13-T

PEERLESS GE

PART NO. PART NO.
774071 243A4500P70
780041 2435A4500P71
788024 243A4500P72
780007 243A4500P73
780051 243A4500P74
792010 243A4500P75
780075 243A4500P76

aLL BuT E12M

DESCRIPTION

CARRIER ASSY
INCL. NO. 71)

DIFFERENTIAL
BUSHING

"0" RING

WASHER. THRUST

WASHER, THRUST

PLUG, PIPE

RACE. THRUST



REF. NO.

Z-10
Z-11

&1
Z-14
Z-15
Z-16
-1
Z-18
-13
Z-20

[-21
[-22

ALL BUT E12M

MISCELLANEOUS & HARDWARE

PART NO.,
541C922P1

211A3599P1
243A4640P1
243A4680P1
243A4564P5
243A4564PY
243A4564P3
243A4568PY
243A4568P5
243A4568P3
211A359462
N3400P606
N3400P809
N3402P6032
NS22P75C6
243A4587P1
N533P1316
N533P1916
N533P2516
N533P1618

211A3584P1
243A4613P1

Vi

DESCRIPTION

INSTR?CTIUN DECAL (LOCATED UNDER
HOOD

PAINT (SPRAY YELLOW)

FRONT WHEEL BEARING

GREASE, 2 0Z. TUBE

pLuc (P-1)

pLuGc (P-2)

pLuc (P-4)

Jack (J-1)

Jack (J-2)

JAack (J-4)

TERMINAL KIT

WOODRUFF KEY (BRAKE)

WOODRUFF KEY (REAR AXLE)

KEY (DRIVE MOTOR)

SNAP RING (FRONT AXLE)

THRUST WASHER (FRONT AXLE)

ROLL PIN (FRONT AXLE)

ROLL PIN 3/16 X 1" (LIFT ACTUATOR)
SPRING DOWEL PIN (STEERING WHEEL)

5/32 X 11/8 spngue DOWEL PIN
(BRAKE ASSEMBLY

CURVED WASHER (PARKING BRAKE LEVER)
SHIM WASHER (STEERING)



REF. NO.
-2
Z-24
£-25
Z-26

2-27
[-28
Z-29
Z-30
Z-31
1-32
Z~33°
o
Z-35*
Z-36*

ALL BUT EI2M

MISCELLANEOUS & HARDWARE

PART NO.,

N402AP13B6
N402P45B6
211A3488P1
N264P21B6

211A3562P1
N503P1220B6
N503P1216
211A3505P2
243A4810P1
1638988761
211A343961
211A343962
211A344061
211A3442P1

DESCRIPTION

PLAIN WASHER (STEERING)
WASHER (FOR FRONT LIFT)
PUSH NUT (SPRING cLIP) (BRAKE ROD)

1/4-20 LOCKING NUT, ng (USED ON
BRAKE SHOULDER SCREW

SPEED NUT (ON CHARGER SCREEN)
COTTER PIN (STEERING)

COTTER PIN (FRONT ROLLER, MOWER)
CLEVIS PIN (FRAME)

BATTERY CAP WRENCH

BATTERY CLAMP ASSEMBLY

BATTERY CLAMP, RIGHT

BATTERY CLAMP, LEFT

BATTERY "u" cLAMP

BATTERY CLAMP BAR

*THESE PARTS ARE THE INDIVIDUAL PARTS WHICH MAKE UP THE BATTERY CLAMP

ASSEMBLY /-32,






FIGURE

i &= W M

10
11
12
13

ALL MODELS

TABLE OF CONTENTS

SECTION

A

B
C
D
E

M

N = 2= ™ M = = o

TITLE

BODY COMPONENTS

FRONT BATTERY COMPARTMENT
CHARGER

DASH COMPONENTS

E%ECTRICAL COMPONENTS
UPPER CONTROL PANEL)

ELECTRICAL COMPONENTS
LOWER CONTROL PANEL)

REAR BATTERY COMPARTMENT
UNDERCARRIAGE COMPONENTS
STEERING AREA COMPONENTS
SPEED CONTROLS

FRONT LIFT

BRAKE COMPONENTS
TRANSAXLE

MISCELLANEOUS & HARDWARE






REF. NO.

A-1
A-2

A-4
A-5
A-b
A-7#
A-7#
A-8
A-9#
A-9#
A-10

A-11
A-12
A-13
A-14
A-15%
A-15*
A-16
A-17
A-18
A-19
A-20
A-21+

PART NO.

541C94064
423D214P1
422D837P1
422D838P1
587E9276G1
541C93763
243A4799P1
243A4770P1
178B8030P1
243A4800P1
243A4852P1
243A4801P1

1638992361
211A3448P1
2435A4502P1
211A3249P1
541C951P1

1638970761
541C65862

243A4589P1
211A3413P1
1638993661
211A3592P1
163B9843P1

BODY COMPONENTS e

FIGURE 1-A

DESCRIPTION

HOOD ASSEMBLY

FRONT GRILL

SIDE BODY PANEL, RIGHT

SIDE BODY PANEL, LEFT

REAR BATTERY BOX ASSY. (INCLUDES FENDERS)
REAR BATTERY BOX COVER (LESS SEAT)
SEAT PAN (ADJUSTABLE BACK)

SEAT PAN (NON-ADJUSTABLE BACK)
CUSHION,BOTTOM

CUSHION, REAR (ADJUSTABLE)
CUSHION, REAR (NON-ADJUSTABLE)

REAR SEAT KNOB (NOT REQUIRED WITH A-9
NON-ADJUSTABLE REAR CUSHION)

POWER DISCONNECT

FUSIBLE LINK (LOCATED ON POWER DISCONNECT)
POWER DISCONMECT KNOB

GEARSHIFT KNOB

FRONT TIRE (16 X 4,80/4,00-8) & RIM

FRONT TIRE (16 X 6,50-8)& RIM

REAR TIRE (23 X 9.50-12) & RIM

WHEEL LUG

HEADLIGHT LENS

REFLECTOR & LIGHT ASSEMBLY
Lamp (GE 1076)

STEERING WHEEL



REF, NO,
A-22

A-21a+
A-22a
A-23
A-24
A-25
A-26
A-27
A-28
A-29
A-30
A-31

—PART NO,.
243A485361

423D255P1

243A4828P1
163B987662
422D848P3

422D848PY

243A4639P1
243A4639P2
211A3250P1
243A4869P1
243A4794P]
211A3247P1

E15

BODY COMPONENTS

FIGURE 1-A

DESCRIPTION

CAP & MONOGRAM ASSY, (USED WITH STEER-
ING WHEEL PREVIOUS PAGE

STEERING WHEEL
CAP & MONOGRAM ASSY. (USED WITH ABOVE)
BRAKE PEDAL ASSEMBLY

HOOD DECAL., RIGHT HAND

HOOD DECAL LEFT HAND

HOOD RUBBER BUMPER (MOUNTED ON BOTH SIDES)
HOOD RUBBER BUMPER (MOUNTED ON TOP)

REAR TAIL REFLECTOR

DECAL. "TO FACILITATE SHIFTING"

DECAL. "SHIFT TO LOWER GEAR"

DECAL “PARKING BRAKE"

*THIS MODEL TRACTOR HAS COME EQUIPPED WITH BOTH THESE SIZE TIRES
TO INSURE CONSISTENCY., CARE SHOULD BE TAKEN. WHEN ORDERING. TO
SPECIFY TIRE SIZE AS WELL AS PART NO.

#BOTH ADJUSTABLE AND NON-ADJUSTABLE REAR CUSHIONS HAVE BEEN UTILIZED
ON THIS MODEL TRACTOR.
WHEN ORDERING REPLACEMENT PARTS.

T3S

15"7/8"

PLEASE TAKE CARE TO NOTE WHICH ONE YOU HAVE

IS EQUIPPED WITH BGTH %% 7/8 DIA. STEERING WHEEL
DIA. STEERING WHEEL (A-21a

). PLEASE TAKE CARE TO

NOTE WHICH ONE YOU HAVE WHEN ORDERING REPLACEMENT PARTS.



&l~-8.; 68 81-8 ol-4g ¢i-9 i1-@ 9i-8 <2i-8

0c2-8 €¢2-8 v-8 ¢-8 i-a-- -8 8-8 Gl-8 vI-8 G2-8'v2-8 |I-8



B-10
B-11
B-12
B-13
B-14
B-15
B-16#
B-16#
B-16#
B-17
B-18
B-19
B-19+
B-20

E15

FRONT BATTERY COMPARTMENT

PART NO,

541C699P1
211A3531G1

243A4521P1
243A452361

1638988761
243A4527P1
243A4724P1
243A4849P1
244A7420P1

155C8005P1
211A3598P1

211A3511P1
541C917P1

1638990461
163B990662
243A4549P1
211A3498P1
541C92461

541C95861

155C808461
243A4572P1
243A4542P1
243A4591P1
243A4807P1
211A3528P1

FIGURE 2-B

DESCRIPTION

BATTERY TRAY (FRONT) (NOT PICTURED)

BATTERY_CABLES (NOT PICTURED) (WITH
CLAMPS)

BATTERY POST CLAMP (NOT PICTURED)
FRONT BATTERY COVER

BATTERY CLAMP ASSEMBLY
STANDARD BATTERY

HEAVY DUTY BATTERY

BATTERY CAP (OLD HEAVY-DUTY)

BATTERY c§p (NEW HEAVY-DUTY AND
STANDARD

POLY BAG
BATTERY PROTECTOR

CAUTION DECAL
CHARGER COVER

POWER RESISTOR ASSEMBLY

TIMER ASSEMBLY

TIMER KNOB

TIMER DIAL

GRILL HARNESs (E15AA)

GRILL HARNEss (EISBA. CA, CB & DA)
GRILL HARNESs (E15EA)

P.T.0. ouTLET (S0-1)

ACCESSORY oUTLET (S0-2)

FUSE BOARD

FUSE BOARD

FUSE DECAL



E15

FRONT BATTERY COMPARTMENT

FIGURE 2-B
REF. NO. PART NO. DESCRIPTION
B-21 243A4657P1 20 amp Fuse., FU3, FU4
B-22 243A4597P1 30 amp FUSE., sLo BLo, FU2
B-23 243A4719P1 CIRCUIT BREAKER (MANUAL RESET)
B-24 211A3562P1 SPEED NUT
B-25 NSOP16006B6 10-24 X 3/8 pAN HD. SCREW

+ALL MODEL TRACTORS UP To THE 26AE1SAE use THE B-19 FUSE BOARD.
ALL TRACTORS AFTER THAT USED B19+. TT IS THEREFORE IMPERATIVE
THAT WHEN ORDERING THIS PART. YOU SPECIFY THE MODEL NUMBER OF
TRACTOR,

#WHEN ORDERING THE GRILL HARNESS, IT IS IMPERATIVE THAT YOU INCLUDE
THE MODEL NO. OF THE TRACTOR TO INSURE YOUR RECEIVING THE PROPER
PART .






ALL MODELS

CHARGER
FIGURE 3-C
REF. NO. PART NO. DESCRIPTION
L=l 423022561 CHARGER SUB ASSEMBLY (INCLUDES
BT TS, SaciTon wo
L2 243A4653P1 CAPACITOR
b= 211A3510P2 CAPACITOR BRACKET (2 REQUIRED)
C-4 1638990561 HEAT SINK ASSEMBLY
=5 163B9955P1 TRANSFORMER
C-6 541C932P1 CHARGER BASE
c-7 211A355561 CHARGER CORD ASSEMBLY
C-8 243A4564P3 pLuc (P-4)
C-9 243A4568P3 Jack (J-4)
C-10 211A3507P1 TIMER



%0 9-0 OI+8" 2.0 8«0'8-0 |-8 Yeu geo n



REF, NO,
D-1
D-2
D-3
D-4
D-5
D-6
D-7
D-8
D-9

D-10
D-11
D-12*
D-13*
D-14

E15

DASH COMPONENTS

PART NO,

243A462961
243A463061
243A4531P2
243A4531P1
243A4531P3
243A4573P1
211A3597P1
243A4574P1
211A3591P1
163B9821P1
S41C681P1

541092061

541C95561

211A3551P1

FIGURE 4-D

DESCRIPTION

FUEL LEVEL GAUGE
POWER USE GAUGE

LIFT SWITCH

P.T.0. SWITCH

LIGHT SWITCH

KEY SWITCH

KEY

LIGHT, DASH

Lamp (GE 1815)

DASH PANEL

DECAL, DASH

DASH HARNESS (E-15AA)
DASH HARNESS (E15BA, CA. CB, DA & EA)

TUBING (NOT PICTURED— INSULATION
ON SWITCH TERMINALS)

®IT IS IMPERATIVE THAT WHEN ORDERING THIS PART. THE MODEL NUMBER
AND SERIAL NUMBER OF THE TRACTOR MUST BE STATED TO INSURE YOUR

RECEIVING THE PROPER PART.



o1-3 1-3 G-3 ‘e-3 ;



d

REF. NO.

E-1
E-2
E=3"
E=3"
E=3"
E-4
E=3"
E-6*
= o
E=/
E-8
E-9

E-10

E15

ELECTRICAL COMPONENTS

(UPPER CONTROL PANEL)

PART NO.

1638981461
243A4562P1
423021661

423024561

423023661

211A316261
1270801261
243A4591P1
243A4807P1
211A3528P1
243A4657P1
243A4597P1

243A4719P1

FIGURE 5-E

DESCRIPTION

CARD #1

RELAY

CONTROL PANEL HARNESS (E-15AA)
CONTROL PANEL HARNESS (E-15CA, DA)
CONTROL PANEL HARNESS (E-15BA)
CARD #3

CONTROL PANEL HARNESS (E-15EA)
FUSE BOARD (SEE SECTION B)

FUSE BOARD (SEE SECTION B)

FUSe DEcAL (See secTion B)

Fuse-20 amp, FU3, FU4 (see secTtion B)

Fuse-30 AMP, sLo BLo., FU2 (SEe sEc-
Tion B)

CIRCUIT BREAKER (MANUAL RESET)

*WHEN ORDERING THIS ITEM IT IS IMPERATIVE THAT CARE BE TAKEN TO SPECIFY
THE MODEL NUMBER AND SERIAL NUMBER OF THE TRACTOR.






REF. NO.

F-1

F-3

EI5+ E12S

ELECTRICAL COMPONENTS

(LOWER CONTROL PANEL)

FIGURE b-F
PART NO., DESCRIPTION
211A3567P1 CONTACTOR
211A31646G1 METER SHUNT ASSEMBLY
243A4524P1 P.T.0. CONTACTOR






E15

REAR BATTERY COMPARTMENT

FIGURE /-G
REF, NO, _PART NO, DESCRIPTION
G-1 587E927G1 REAR BATTERY BOX ASSY. (INCLUDES
FENDER)

G-2 541C698P1 BATTERY TRAY (NOT PICTURED)

6-3 211A353161 BATTERY CABLES (WITH CLAMPS)
G-4 243A4521P1 BATTERY POST CLAMP

G-5 243A452261 REAR BATTERY COVER

G-6 1638987561 BATTERY CLAMP ASSEMBLY

G-7 243A4527P1 STANDARD BATTERY

G-7 243A4724P1 HEAVY DUTY BATTERY

G-8 243A4849P1 BATTERY CAP (OLD HEAVY-DUTY)
G-8 244A7420P1 BATTERY C9P (NEW HEAVY-DUTY AND

STANDARD

G-9 155C8006P1 REAR POLY BAG

G-10 211A3511P1 CAUTION DECAL
G-11 211A3577P1 SEAT SPRING

G-12 211A3191P1 RIVET

G-13* 211A3420P1 SEAT SWITCH (NOT PICTURED)
G-14* 243A4790P1 SEAT SWITCH (PICTURED)

*(-14 SEAT SWITCH IS OF WHITE PLASTIC (PICTURED) AND IS USED ON
EAT% ?F THE MORE RECENT TRACTORS. IT IS NOT INTERCHANGEABLE WITH

- NOT PICTURED) WITHOUT ADDITIONAL MACHINING, THEREFORE. BEFORE
ORDERING, IT IS IMPERATIVE THAT A VISUAL INSPECTION BE MADE.



o0 O-—-nN
W334 NN

s AR
EErk L

H-12
H-15

H-23
H-24
H-25

s
x

(H-41, H-42

v
H-29

3
H-31



S

H-21

243A4613P1

UNDERCARRIAGE _COMPONENTS ALL But E12M
F1GURE 8-H
REF. NO. PART NO. DESCRIPTION

H-1 422D818P1 TRANSAXLE

H-2 211A3107P1 HUB, PAINTED (see E1Z2M ForR DETAIL)

H-3 N3400P809 key (1/4 X 1/8) (see E12M For DETAIL)

H-4 N72P2316C6 seT scrRew (5/16-18 X 1) (see E12M

FOR DETAIL
H-5 N213P23B6 Jam nuT (5/16-18) (see E12M For DETAIL)
H-6* 541C685P1 FRONT _AXLE, CAST (NO LONGER AVAIL-
ABLE)

H-6* 178B8032P1 FRONT AXLE, FABRICATED

H-7 211A3595P1 SPINDLE, LEFT (HARDENED)

H-8 211A3595P2 SPINDLE, RIGHT (HARDENED)

H-9 N922P75C6 SNAP RING (LOCATED ON SPINDLE)
H-10 243A4587P1 THRUST WASHER (LOCATED ON SPINDLE)
H-11 243A4609P1 GREASE FITTING (CAST AXLE)

H-11 243A4867P1 GREASE FITTING (FAB AXLE)
H-12 211A3284P1 PIVOT PIN

H-13 N533P1316 RoLL PIN (1/8 X 1)

H-14 541C950P1 TIE ROD AND BALL JOINT (R.H.)
H-15 541C950P2 TIE ROD AND BALL JOINT (L.H.)
H-16 243A4561P1 BEARING

H-17 542C89861 GEAR AND SECTOR ASSEMBLY
H-18 541C902P1 MOUNTING BRACKET

H-19 243A4590P1 BEARING (IN MOUNTING BRACKET)
H-20 N402P18B6 PLAIN WASHER

SHIM WASHER



REF. NO.

H-22
H-23
H-24
H-25
H-26
H-27
H-28
H-29
H-30
H-31
H-32#
H-32#

H-32#
H-33
H-34
H-35
H-36

E15

UNDERCARRIAGE COMPONENTS

PART NO.

N503P1220B6
541C915P1
163B9862P1
211A3244P1
211A3254P1
N70P2312B6
163B9877P1
N70P2312B6
N3400P606
211A3226PY4
423021561
423023461

127D801161
243A4540P2
211A3532P1
211A3532P2
211A3532P3

FIGURE 8-H

DESCRIPTION

COTTER PIN

MOTOR PLATE

DRIVE MOTOR

DRIVE MOTOR CIRCUIT BREAKER
DRIVE MOTOR PULLEY

SeT screw (5/16-18 X 3/4)
TRANSAXLE PULLEY

SeT screw (5/16-18 X 3/4)
key (3/16 X 3/4 WOODRUFF)
DRIVE BELT (PAIR)
UNDERCARRIAGE HARNESS (E15AA)

UEEERCARRﬁE?E HARNESS (E15BA. CA.

AND
UNDERCARRIAGE HARNESS (E15EA)
CABLE TIE
BOOT
BOOT
BOOT



ALL BUT E12M

UNDERCARRIAGE COMPONENTS

FIGURE 8-H
REF. NO. PART NO. DESCRIPTION
H-37 211A3481P1 BRAKE SWITCH
H-38 243A4585P1 MOUNTING BASE (BRAKE SWITCH)
H-39 211A3504P1 SHOULDER SCREW
H-40 N264P21B6 LOCKING NUT, HEX
H-41 211A3505P2 CLEVIS PIN

H-42 211A3256P2 HATRPIN COTTER



JS

Ji4 pd

JI10
JiI

Jl12

J7
J8

J15



J-1+

J-4*
J-l*
J-5*
J-5+*
J-6*
J-6+*
J-7

J-9
J-10
J-11
J-12
J-13
J-14
J-15
J-16#
J-17
J-18

E15

STEERING AREA COMPONENTS

_PART NO,
163B9843P1
423D255P1
243A485361

243A4828P1

N533P2516
211A341661
211A341662
211A3101P1
211A3101P2
243A4547P1
243A4547P2
541C902P1
243A4590P1
542(C89861
N402P18B6
243A4615P1
N503P1220B6
243A4561P1
541C950P1
541C350P2
178B8032P1
211A3595P1
211A3595P2

FIGURE 9-J

DESCRIPTION
STEERING WHEEL (NOT PICTURED)

STEERING WHEEL (NOT PICTURED)

c?P AND MDNDGRAM AssY. (For J-1)
NOT PICTURED)

E?P AND MDNDGR?M assy, (For J-1)
NOT PICTURED

poweL PIN (1/4 X 1) (NOT PICTURED)
STEERING SHAFT AND PINION (3/4)
STEERING SHAFT AND PINION (5/8)
BEARING, STEERING (FOR USE WITH J-4)
BEARING STEERING (FOR USE WITH J-4+)
SET COLLAR (FOR USE WITH J-4)

SET COLLAR (FOR USE WITH J-04+)
MOUNTING BRACKET

BEARING (IN MOUNTING BRACKET)

GEAR AND SECTOR ASSEMBLY

WASHER

SHIM WASHER

COTTER PIN

BEARING

TIE ROD AND BALL JOINT - R.H.

TIE ROD AND BALL JOINT - L.H,

FRONT AXLE-FABRICATED (SEE SECTION H)
SPINDLE-LEFT (HARDENED) (SEE SECTION H)
SPINDLE-RIGHT (HARDENED) (SEE SECTION H)



E15

STEERING AREA COMPONENTS

FIGURE 9-J
REF. NO. PARTS NO. DESCRIPTION
J-19 N922P75C6 SNAP RING (NOT PICTURED)
J-20 243A4587P1 THRUST WASHER (NOT PICTURED)
J-21# 243A4867P1 GREASE FITTING (FAB AXLE)
J-21# 243A4609P1 GREASE FITTING (CAST AXLE)

*EARLY MODEL TRACTORS WERE EQUIPPED WITH 3/4 DIA. STEERING SHAFT,
TO FACILITATE MANUFACTURING AND THE USE OF A gﬁgGER OVERALL DIA,
STEERING WHEEL. IT BECAME NECESSARY TO USE A 5/8 DIA. STEERING
SHAFT. THEREFORE IT IS IMPERATIVE THAT YOU ASCERTAIN THE DIAMETER
OF THE STEERING SHAFT BEFORE ORDERING THESE PARTS.

#TRACTORS SUPPLIED WITH A CAST AXLE THAT REQUIRES REPLACEMENT
SHOULD BE REPLACED WITH AN IHTERCHANGEEELE FABRICATED AXLE., HOW-
EVER. NEW HARDENED SP{NDLES SHOULD ALSO BE ORDERED AS
THE PRESENT SPINDLES (UN-HARDENED) ARE NOT INTERCHANGEABLE.

+lei MODEL ER9C§DR 1S EQUIPPED WITH BOoTH 12 7/8 DIA. STEERING WHEEL
-1) anp 1 DIA. STEERING WHEEL (J-1+). PLEASE TAKE CARE TO

NOTE WHICH ONE YOU HAVE WHEN ORDERING REPLACEMENT PARTS.



o Sie
I
XX X

K-8
K-1




REF. NO.

K-1*
K=1"
K-2
K-3

K-4

K-5
K-6
K-7*
K-7*
K-8

S

E15

PEED CONTROL

PART NO.

Ficure 10-K

DESCRIPTION

423021361
423D21362
211A3249P1
211A3198P1

211A3198P2

211A3198P3
211A3558P1
541C91961
541C95761
211A3449P1

speep conTroL (E15AA & CA. CB DA & EA)
sPEED coNTRoL (E15BA)
SPEED CONTROL KNOB

START SWITCH. 3 TABS., N.0. N.C,
AND COMMON

1A 2A SWITCH., 2 TABS. N.O. AND
COMMON

FW, 1-4, 2 TABS, N.C. AND COMMON
REVERSE SWITCH

THROTTLE HARNESS (E15AA, CA. CB.DAREA)
THROTTLE HARNESS (E15BA)

DECAL - DRIVE

*IT IS IMPERATIVE WHEN ORDERING A SPEED CONTROL OR PARTS, THAT YOU
SPECIFY THE MODEL NUMBER AND SERIAL NUMBER OF THE TRACTOR TO INSURE
YOUR RECEIVING THE PROPER PART.



12-1

6l-1

8z | iz )\ \eg
H-1 61 .20 ¢1  gagasn 2ia



ALL BuT EI2M

FRONT LIFT
FIGure 11-L
REF. NO. PART NO. DESCRIPTION
-1 423D217G61 LIFT ASSEMBLY
L-2 541C668P1 SUPPORT., RIGHT
R 541C668P2 SUPPORT, LEFT
L-4 243A4550P1 SPACER
L-5 243A4550P2 SPACER
L-6 211A3540P1 FLANGED BEARING
L-7 211A3540P3 FLANGED BEARING
L-8 211A3561P1 ACTUATOR
=9 211A3542P1 SHAFT
L-10 211A3543P1 SLEEVE
=32 243A4554P2 PUSHNUT
[ -12 211A353961 GEAR ASSEMBLY
L-13 211A3520P1 WASHER
L-14 N503P916B6 COTTER PIN
L-15 211A3494P1 SHAFT
L-16 211A3493P1 SPOOL
L-17 N402P45B6 WASHER
L-18 211A3256P3 HAIRPIN COTTER
L-19 541C659P1 BUMPER
L-20 1638980261 LIFT STRAP AND CLIP
L-21 541C997P1 TAPE GUARD
L-22 541C907P1 GEAR COVER
=23 N62P23N16B6 CARRIAGE BOLT
L-24 N4O5P12C6 LOCK WASHER



ALL BuT E12M

FRONT LIFT
FIGURE 11-L
REF. NO. PART NO. DESCRIPTION
L-25 N210P23B6 NUT, HEX
L-26 N22P21068B6 HEX HD. BOLT
L-27 N405P11C6 LOCK WASHER
L-28 N210P21B6 NUT

*rAPE GUARD 541C9972P2 1S NEEDED FOR OLDER LIFT ASSEMBLIES. SEE
PRODUCT SERVICE BULLETIN NO. /.



H=N 0 m_..z_m-z ‘02-N ¢I-N

@ 91-N
OI-N - &

2I=-N €2-N ‘22-N




e

REF. NO,
N-1
N-2
N-3
N-4
N-5
N-6
N-7
N-8
N-3

N-10
N-11
N-12
N-13
N-14
N-15
N-16
N-17
N-18
N-19
N-20
N-21*
N-21*
N-22
N-23

PART NO.

211A515361
211A3593P1
211A3469P1
211A3470P1
211A315461
N3400P606

243A4582P3
243A4642P1
211A3489P1
211A3582P1
211A3468P1
211A3488P1
542C893P2

211A3410P1
163B9899P1
N533P1612

N402AP15B6
N533P1618

211A3467P1
211A3584P1
243AL773P1
211A3583P1
211A3504P1
N264P21B6

BRAKE

FIGURE 12-N

DESCRIPTION

ALL BuT E1ZM

DISC BRAKE AND CALIPER
FRICTION PAD SET
BRACKET

SPACER

DISK AND HUB

Key (3/16 X 3/4 woODRUFF)
WASHER BELLEVILLE

50 MIL. WASHER

RETURN SPRING

LOCKNUT, HEX

BRAKE ROD

PUSH NUT (SPRING CLIP)
BRAKE PEDAL

SHAFT

BRAKE PAWL

poweL PIN (5/32 X 3/4)
WASHER (1/2")

poweL PIN (5/32 X 1 1/8)
LEVER

CURVED WASHER

RIVET

screw (10-32 X 1/2)
SHOULDER SCREW

Locknut (1/4-20)

*BOTH RIVET AND SCREW HAVE BEEN USED TO ATTACH PARKING BRAKE LEVER

TO BRAKE PEDAL.

SPECIFY CORRECTLY WHEN ORDERING.



E:=
W
@
MT
m
w 5
Lo
- w
v
mm
m o
=2
=3
-3
O n
o w
x X
W =
L
w2
x o




REF. NO,
T-1

T-2
F3
T-4
T-5
T-6
T-7
T-8

1=9
T-10
=11
T-12
=15

T-14
T-15
T-16
1=37

T-18
1=19
1-20
=21
1-22

PEERLESS
PART NO,

784110

792016
792001
792002
784093
784094
784111
784054

792003
792004
784004
784055
/784056

784057
774188
780042
792005

792006
778033
/786019
786027
778065

2318 TRANSAXLE

FIGURE 13-T

GE
PART NO.

243A4500P1

243A4500P2
243A4500P3
243A4500P4
243A4500P5
243A4500P6
243A4500P7
243A4500P8

243A4500P9

243A4500P10
243A4500P11
243A4500P12
243A4500P13

243A4500P14
243A4500P15
243A4500P16
243A4500P17

243A4500P18
243A4500P19
243A4500P20
243A4500P21
243A4500P22

ALL BUuT E12M

DESCRIPTION

LE?ER; HOUSING ASSY.

INCL. NOS.
RING. SNAP
RING. QUAD
PIN, ROLL

SHIFT
THRU 7)

HOUSING. SHIFT LEVER

KEEPER. SHIFT LEVER

LEVER, SHIFT

ROD ASi?.. SHIFT (INCL. NOS. 9
28

THRU

SPRING
BALL. STEEL
FORK SHIFTER
ROD, SHIFTER

18,11 Anp

(3rRD AND 4TH)
irg (IncL. NoOS, 9,
4

ROD SHIFTER (Low)

AXLE

WASHER. THRUST
saﬁiﬁé HEX HD. cap, 1/4-20 X

LOCKWASHER, 1/4

GEAR. RING
PIN. DRIVE
BLOCK DRIVE

PINION., BEVEL



ALL BUT E12M

2318 TRANSAXLE

FIGURE 13-T
PEERLESS GE
REF. NO. PART NO. PART NO. DESCRIPTION
T-23 /76029A 243A4500P23 SHAFT AND GEAR. BRAKE
1-24 792017 243A4500P24 RING. SNAP
T-25 /76026 243A4500P25 s??EEL?Nﬁu?Eaggﬁs ASSY., PISTON
T-26 /80018 243A4500P26 BEARING
T-27 /78034 243A4500P27 GEAR CLUSTER ASSY. (INCL. No., 28)
T-28 /80053 243A4500P28 BUSHING
T-29 /84074 243A4500P29 STOP. SHIFTER
T-30 /88023 243A4500P30 GASKET., CASE AND COVER
=31 /88022 243A4500P31 GASKET. SHIFT LEVER HOUSING
=32 /78019 243A4500P32 GEAR., SHIFTING (3RD AND 4TH)
=33 /78020 243A4500P33 GEAR. SHSFTING (1sT. 2ND. AND
REVERSE
T-34 /78066 2435A4500P34 GEAR, BEVEL
T-35 /78057 243A4500P35 GEAR., IDLER
T-36 /78035 243A4500P36 GEAR CLUSTER AssY. (incL. nNo. 28)
1-37 786024 243A4500P37 SPACER
T-38 792018 243A4500P38 RING, SNAP
=39 776027 243A4500P39 SHAFT., INPUT
T-40 /78024 243A4500PL0 SPUR GEAR, INPUT SHAFT
T-41 780052 243A4500P41 WASHER., THRUST
T-42 788021 243A4500P42 s Ihci?nwg?TﬂégEn ASSY., OIL
T-43 /78036 243A4500P43 GEAR, OUTPUT

T-4y 776028 243A4500P44 PINION. OUTPUT -



T-45
T-46
T-47

T-48
T-49

T-50
T-51
T-52
T-53
T-54
T-55
T-56
1-57
T-58
T-59
T-60
T-61
T-62
T-63
T-67
T-68
T-69

ALL BUT EI2M

2318 TRANSAXLE

FIGURE 13-T
PEERLESS GE
PART NO. _PART NO, DESCRIPTION
788008 243A4500P45 SEAL. OIL
782025 243A4500P46 HOUSING., AXLE
772040 243A4500P47 cgggﬁ,sﬂ?sgsj E??”EﬁfLEN§‘E§S'
770012 243A4500P48 Cﬁgglﬁ T.SSTRE§?AihE é§¥CL.
792007 243A4500P49 S%EE?Q SOCKET HD. cAp., 1/4-20
786026 243A4500P50 PIN DOWEL
792028 243A4500P51 SCREW, HEX HD, 5/16-18 X 7/8
792019 243A4500P52 PLUG, MAGNETIC DRAIN
792029 243A4500P53 LOCKWASHER, SPLIT 5/16"
780049 243A4500P54 BEARING, NEEDLE
780022 243A4500P55 BEARING, NEEDLE
780024 243A4500P56 BEARING, BALL
780047 243A4500P57 BEARING, NEEDLE
780050 243A4500P58 BEARING, BALL
780046 243A4500P59 BEARING, NEEDLE
788025 243A4500P60 SEAL. OIL
780001 243A4500P61 WASHER
776031 243A4500P62 SHAFT AND PINION
780048 243A4500P63 BEARING NEEDLE
778038 243A4500P67 SPUR GEAR (22 TEETH)
780039 243A4500P68 BEARING, THRUST
/74072 243A4500P69 CARRIER ASSY,, DIFFERENTIAL

INCL. NO, 71)



REF. NO.,

T-70

T-71
T-72
T-73
T-74
=15
T-76

2318 TRANSAXLE

FIGURE 13-T

PEERLESS GE

PART NO. PART NO.
/74071 243A4500P70
780041 243A4500P71
788024 243A4500P72
/780007 243A4500P73
/780051 243A4500P74
792010 243A4500P75
780075 243A4500P76

ALL BuT E12M

DESCRIPTION

CARRIER ASSY.,, DIFFERENTIAL
INCL. NO, ?1)

BUSHING

"0" RING
WASHER., THRUST
WASHER, THRUST
PLUG., PIPE
RACE, THRUST



Z-10
=11
Z-12
=15
Z-14
15
I=1b
1-17
Z-18
i b
Z-20

Z-21
F g 2

aLL BuT E12M

MISCELLANEOUS & HARDWARE

PART NO.
541C922P1

211A3599P1
243A4640P1
243A4680P1
243A4564P5
243A4564PY
243A4564P3
243A4568P4
243A4568P5
243A4568P3
211A359462
N3400P606
N3400P809
N3402P6032
N922P75C6
243A4587P1
N533P1516
N533P1916
N533P2516
N533P1618

211A3584P1
243A4613P1

Z

DESCRIPTION

INSTR?CTIUH pecAL (LOCATED UNDER
HOOD

PAINT (SPRAY YELLOW)

FRONT WHEEL BEARING

GREASE, 2 0Z. TUBE

pLug (P-1)

pLug (P-2)

pLuc (P-4)

Jack (J-1)

Jack (J-2)

Jack (J-4)

TERMINAL KIT

WOODRUFF KEY (BRAKE)

WOODRUFF KEY (REAR AXLE)

KEY (DRIVE MOTOR)

SNAP RING (FRONT AXLE)

THRUST WASHER (FRONT AXLE)

ROLL PIN (FRONT AXLE)

ROLL PIN 3/16 X 1” (LIFT ACTUATOR)
SPRING DOWEL PIN (STEERING WHEEL)

5/32 X 11/8 SPR}HG DOWEL PIN
(BRAKE ASSEMBLY

CURVED WASHER (PARKING BRAKE LEVER)
SHIM WASHER (STEERING)



REF. NO.
Z-23
Z-24
£-25
Z-26

Z-27
Z-28
Z-29
Z-30
Z-31
£-32
Z-33*
Z-34*
£~
£=6*

*THESE PAR
ASSEMBLY

MISCELLANEOUS & HARDWARE

PART NO.

N402AP18B6
N402P45B6
211A3488P1
N264P21B6

211A3562P1
N503P1220B6
N503P1216
211A3505P2
243A4810P1
163B988761
211A343961
211A343962
211A344061
211A3442P]1

Z
DESCRIPTION

ALL BuT EIZ2M

PLAIN WASHER (STEERING)
WASHER (FOR FRONT LIFT)

PUSH NUT (SPRING cLIP) (BRAKE ROD)
1/4-20 LOCKING NUT, ng (USED oN

BRAKE SHOULDER SCREW

SPEED NUT (ON CHARGER SCREEN)

COTTER PIN (STEERING)

COTTER PIN (FRONT ROLLER. MOWER)

CLEVIS PIN (FRAME)
BATTERY CAP WRENCH
BATTERY CLAMP ASSEMBLY
BATTERY CLAMP, RIGHT
BATTERY CLAMP, LEFT
BATTERY “U” cLamP
BATTERY CLAMP BAR

%SE%EE THE INDIVIDUAL PARTS WHICH MAKE UP THE BATTERY CLAMP






F IGURE

[ —

i L= Wl B

10
11

13

ALL MODELS

TABLE OF CONTENTS

SECTION

i

B
C
D
E

T

<N - = T 7| e X oY

TITLE

BODY COMPONENTS

FRONT BATTERY COMPARTMENT
CHARGER

DASH COMPONENTS

E%ECTH[E&L COMPONENTS
UPPER CONTROL PANEL)

ELECTRICAL COMPONENTS
LOWER CONTROL PANEL)

REAR BATTERY COMPARTMENT
UNDERCARRIAGE COMPONENTS
STEERING AREA COMPONENTS
SPEED CONTROLS

FRONT LIFT

BRAKE COMPONENTS
TRANSAXLE

MISCELLANEOUS & HARDWARE






REF« NO.

A-10
A-11
A-12

A-13
A-14
A-15

A-16
A-17
A-18
A-19
A-20
A-21

PART NO,

541C94063
523D214P1
422D837P1
4220838P1
587E9276G1

541C93762

243A4799P1
178B8030P1
243A4800P1
243A4801P1
1638992361
211A3448P1

243A4502P1
211A3249P1
541C951P1

541C65861

243A4589P1
211A3413P1
1638993661
211A3592P1
163B9843P1

E125

BODY COMPONENTS
FIGURE 1-A

DESCRIPTION

HOOD ASSEMBLY

FRONT GRILL

SIDE BODY PANEL. RIGHT
SIDE BODY PANEL. LEFT

REAR BATTERY BOX ASSY. (INCLUDES
FENDERS

REAR BATTERY BOX COVER (LESS SEAT)
SEAT PAN (ADJUSTABLE BACK)

CUSHION BOTTOM

CUSHION, REAR (ADJUSTABLE)

REAR SEAT KNOB

POWER DI1SCONMECT

FUSIBLE L[N? (LOCATED ON POWER
DISCONNECT

POWER DISCONNECT KNOB

GEARSHIFT KNOB

FRONT TIRE (16 X 4,80/4,00-8) anD
RIM

REAR TIRE (23 X 8.50-12) AnD RIM
WHEEL LUG

HEADLIGHT LENS

REFLECTOR AND SOCKET

Lamp (GE 1076)

STEERING WHEEL



REF, NO.
A-22

A-23
A-24
A-25
A-26
A-27
A-28
A-29

A-30
A-31

FART NO,

E125

BODY COMPONENTS

FIGURE 1-A

DESCRIPTION

243A485361

1638987662
423D239P1

423D239P2
243A4639P1

243A4639P2

211A3250P1
243A4869P1
243A4794P1
211A3247F1

CAP AND MONOGRAM ASSY. (USED ?lTH
STEERING WHEEL PREVIOUS PAGE

BRAKE PEDAL ASSEMBLY
HOOD DECAL. RIGHT HAND
HOOD DECAL LEFT HAND

HOOD RUBBER BUMPER (MOUNTED ON
BOTH SIDES)

HOOD RUBBER BUMPER (MOUNTED ON
TOP)

REAR TAIL REFLECTOR
DECAL., “TO FACILITATE SHIFTING"
DECAL., “SHIFT TO LOWER GEAR"
DECAL. "PARKING BRAKE"



61-8 6&-8 8l-8 01-8 €i-8 i1-@ 9i-8 2i1-8

28 12-8

Oc-8 Ec-8B -8 &-8 i-8 9-8 g8-8 Gl-8 vi-8 S2-8'v2-8 11-8



-

REF. NO.

B-l
B-2
B-3
B-4
B3
B-6
B-6
B-7
B-7

B-8

B-9
B-10
B-11
B-12
B-13
B-14
B-15
B-16
B-1/
B-18
B-19
B-20
B-21
B-22
B-23
B-24
B-25

FRONT BATTERY COMPARTMENT E125

PART _NO,
S41C699P1
211A353161
243A4521P1
541C696F1
1638988761
243A4527P1
243A4724P1
243A4BH9P]1
2U4A7420P1

155C8005P1
211A3598P1
211A3511F1
541C917P1
1638990461
1638990662
2U43A4549P1
211A3498P1
541095862
243A4572P1
243A4542P1
243A4591P1
211A3528P1
243A4657P1
243A4597P1
243A4719P1
211A3562P1
N30P16006B6

FIGURE 2-B

DESCRIPTION

BATTERY TRAY (FRONT) (NOT PICTURED)
BATTERY CABLES (NOT PICTURED)
BATTERY POST CLAMP (NOT PICTURED)
FRONT BATTERY COVER

BATTERY CLAMP ASSEMBLY

STANDARD BATTERY

HEAVY DUTY BATTERY

BATTERY CAP (OLD HEAVY=-DUTY)

BATTERY cgp (MEW HEAVY-DUTY AND
STANDARD

POLY BAG

BATTERY PROTECTOR (wooD)
CAUTION DECAL

CHARGER COVER

POWER RESISTOR ASSEMBLY
TIMER ASSEMBLY

TIMER KNOB

TIMER DIAL

GRILL HARNESS

P.T.0, OUTLET (S0-1)
ACCESSORY OUTLET (S0-2)
FUSE BOARD

FUSE DECAL

20 amp Fuse., FU3, FU4

30 aMp Fuse, sLo BLo., FU2
CIRCUIT BREAKER (MANUAL RESET)
SPEED NUT

10-24 X 3/8 PAN HD., SCREW






ALL MODELS

CHARGER
FIGURE 3-C
REF. NO. PART NO, DESCRIPTION
(-1 423022561 CHARGER SUB ASSEMELY (INCLUDES
HEAT SINK ASSEMBLY) &
-2 243A4653P1 CAPACITOR
c-3 211A3510P2 CAPACITOR BRACKET (2 REQUIRED)
C-4 1638990561 HEAT SINK ASSEMBLY
-5 163B9955P1 TRANSFORMER
C-6 541C932P1 CHARGER BASE
C-7 211A355561 CHARGER CORD ASSEMBLY
C-8 243A4564P3 pLuc (P-4)
c-9 243A4568P3 Jack (J-4)

C-10 211A3507P1 T IMER



L-Q 5-g 0l-0 2-0 6-0°8-0 I-0 »-0 €£-0 n



E125

DASH COMPOMENTS

FIGURE 4-D
REF. NO. PART NO, DESCRIPTION
D-1 243A462961 FUEL LEVEL GAUGE
D-2 243A463061 POWER USE GAUGE
D-3 243A4531P2 LIFT SWITCH
D=4 243A4531P1 P.T:0, SWITCH
D-5 243A4531P3 LIGHT SWITCH
D-6 243A4573P1 KEY SWITCH
D-7 211A3597P1 KEY
D-8 243A4574P1 LIGHT, DASH
D-9 211A3591P1 LaMp (GE 1815)
D-10 163B9821P1 DASH PANEL
D-11 541C681P1 DECAL . DASH
D-12 541C95561 DASH HARNESS
D-13 211A3551P1 TUBING (NOT PICTURED=—INSULATION

ON SWITCH TERMINALS)






REF, NO,

E12S

ELECTRICAL COMPONENTS

(UPPER CONTROL PANEL)

PART NO,

1638981461
243A4562P1
423024161

243A4591P1
211A3528P1
243A4657P1
243A4597P1
243A4719P1

FIGUrRE 5-E

DESCRIPTION

CARD #1

RELAY

CONTROL PANEL HARNESS

FUSE BOARD (SEE SECTION B)

FUSE DECAL (SEE SECTION B)

Fuse 20 amp, FU3, FU4 (see secTion B)
Fuse 30 AMp, sLo BLo, FU2 (see secTion B)
CIRCUIT BREAKER (MANUAL RESET)






REF. NO.

F-1
F-2

E15+ E128

ELECTRICAL COMPONENTS

(LOWER CONTROL PANEL)

FiGure 6-F
PART NO, DESCRIPTION
211A3567P1 CONTACTOR
211A316461 METER SHUNT ASSEMBLY
243A4524P1 P.T.0. CONTACTOR






FIGURE /-6
REF, NO. PART NO, DESCRIPTION
6-1 587E92761 REAR BATTERY BOX ASSEMBLY (INCLUDES
FENDER
G-2 541C698P1 BATTERY TRAY (NOT PICTURED)
6-3 211A353161 BATTERY CABLES (WITH CLAMPS)
G- 243A4521P1 BATTERY POST CLAMP
6-5 4230202P1 REAR BATTERY COVER
G-6 163B987561 BATTERY CLAMP ASSEMBLY
G-7 2043A4527P1 STANDARD BATTERY
G-7 243A4724P1 HEAVY DUTY BATTERY
G-8 243A4849P1 BATTERY CAP
G-9 155C8006P1 REAR POLY BAG
G-10 211A3511P1 CAUTION DECAL
6-11 211A3577P1 SEAT SPRING
6-12 211A3191P1 RIVET
6-13* 211A3420P1 SEAT SWITCH
G-14 243A4790P1 SEAT SWITCH

E125

REAR BATTERY COMPARTMENT

* G-14 SEAT SWITCH 15 OF WHITE PLASTIC (PICTURED) AND 15 USED ON
MANY QF ;H% MORE RECEMT TRACTORS., IT IS NOT INTERCHANGEABLE
WITH G-15 (NOT PICTURED) WITHOUT ADDITIONAL MACHINING. THEREFORE.
BEFORE ORDERING IT IS IMPERATIVE THAT A VISUAL INSPECTION BE MADE.



A
4 .__h __}

o
T

- -. I
-L -:”_

w0
N
= =

H-15

OO O=n
" 3_3_4 EE.?_

HHHH HHH

H=14

H-1T
H-18
H-19

H-23

H-26
H-2T

H-24
H-25

H-31I

H=-

o



REF. NO.

H-1
H-2
H-3
H-4

H-5
H-6*

H-6*
H-7
H-8
H-9
H-10
H-11
H-11
H-12
H-15
H-14
H-15
H-16
H-17
H-18
H-19
H-20
H-21

UNDERCARRIAGE COMPONENTS

PART NO,

422D818P1
211A3107P1
N3400P809
N/2P2316L6

N213P23B6
541CRB5P1

178R8N32P1
211A3595P1
211A3595P2
N922P75C6
243A4587F1
243A4609F1
243A4867P1
211A3284F1
N533P1316
541C950P1
541C950P2
243A4561P1
542089861
541C902P1
243A4590P1
N4O2P18B6
243A4613P1

ALL Bur E12M

FIGURE 8-H

DESCRIPTION

TRANSAXLE
HUB, PAINTED (see E12M ror DETAIL)
key (1/4 X 1/8) (see E12M rFor DETAIL)

SET SCREW {?flﬁ-lﬂ X 1) (see E12M
FOR DETAIL

JaMm nut (5/16-18) (see E12M For DETAIL)

FRONT AXLE., CAST (NO LONGER AVAIL-
ABLE)

FRONT AXLE. FABRICATED
SPINDLE., LEFT (HARDENED)
SPINDLE, RIGHT (HARDENED)

SNAP RING (LDCATED OM SPINDLE)
THRUST WASHER (LOCATED ON SPINDLE)
GREASE FITTING (CAST AXLE)
GREASE FITTING (FAB AXLE)
PIVOT PIN

roLL PIN (1/8 X 1)

TIE ROD AND BALL JOINT (R.H.)
TIE ROD AND BALL JOINT (L.H.)
BEAR ING

GEAR AND SECTOR ASSEMBLY
MOUNTING BRACKET

BEARING (IN MOUNTING BRACKET)
PLAIN WASHER

SHIM WASHER



E125

UNDERCARRIAGE COMPONENTS

FIGURE &-H

REF. NO, PART NO, DESCRIPTION
H-22 NS03P1220B6 COTTER PIN
H-23 541C915P1 MOTOR PLATE
H=24 163B9862P1 DRIVE MOTOR
H-25 211A3244P1 DRIVE MOTOR CIRCUIT BREAKER
H-26 243A4675P2 DRIVE MOTOR PULLEY
H-27 N70P2312B6 seT screw (5/16-18 X 3/4)
H-28 163B9877P1 TRANSAXLE PULLEY
H-29 N70P23128B6 seT screw (5/16-18 X 3/4)
H-30 N3400PE06 key (3/16 X 3/4 woODRUFF)
H-31 211A3226P2 DRIVE BELT
H-32 423023462 UNDERCARR IAGE HARNESS
H-33 243A4540P2 CABLE TIE
H-34 211A3532P1 BOOT
H-35 211A3532P2 BOOT
H-36 211A3532P3 BOOT

*TRACTORS SUPPLIED WITH A CAST AXLE THAT REQUIRES REPLACEMENT
SHOULD BE REPLACED WITH AN ]"TFREH.&HEE LE FABRICATED AXLE., HOW- E.
EVER, NEW HARDENED SPINDLES AND H-8 SHOULD ALSO BE ORDERED AS
THE PRESENT SPINDLES \UN-HARDENED) ARE NOT INTERCHANGEABLE.



ALL BuT E12M

UNDERCARRIAGE COMPONENTS

FiGure 8-H
REF. NO. _PART NO. DESCRIPTION
H-37 211A3481F1 BRAKE SWITCH
H-38 243A4585P1 MOUNTING BASE (BRAKE SWITCH)
H-39 211A3504P1 SHOULDER SCREW
H-40 N264P21B6 LOCKING NUT, HEX
H-41 211A3505P2 CLEVIS PIN

H-42 211A3256P2 HATRPIN COTTER



J3S

J6

J4

-
=

o=

- e

J7
JB8

Ji3



El25
STEERING AREA COMPONENTS

FIGURE 9-J

REF, NO, _PART NO, — DESCRIPTION

J=1 163B9843P1 STEERING WHEEL (NOT PICTURED)

J-2 2430485361 CAP AND MONOGRAM ASSEMBLY (MOT

PICTURED

J=3 NS33P2516 poweL PIN (1/4 X 1) (NOT PICTURED)

J=4 211A341661 STEERING SHAFT AND PINION (3/4)

J=5 211A3101P1 BEARING, STEERING (FOR USE WITH J-4)

J-b 243504547 P1 SET COLLAR (FOR USE WITH J-U)

J=7 541C902P1 MOUNTING BRACKET

J-8 ZU43A4590P1 BEARING (IN MOUNTING BRACKET)

J-9 542089861 GEAR AND SECTOR ASSEMBLY

J-10 N402P18B6 WASHER

J-11 243A4613P1 SHIM WASHER

J-12 N503P1220B6 COTTER PIN

J=13 243A4561P1 BEAR ING

J=-14 541C950P1 TIE ROD AND BALL JOINT = R.H,
J=15 541C950P2 TIE ROD AND BALL JOINT = L.H,
J-16* 178R8N32P1 FRONT AXLE-FABRICATED

J=17 211A3595P1 SPINDLE-LEFT (HARDENED)

J-18 211A3595pP2 SPINDLE-RIGHT (HARDENED)

J-19 N922P75C6 SNAP RING

J-20 243A4587P1 THRUST WASHER

J-21* 243A4867P1 GREASE FITTING (FAB AXLE)

J-21* 243A4609P1 GREASE FITTING (CAST AXLE)

*TRACTORS SUPPLIED WITH A CAST AXLE THAT REGUIRES REPLACEMENT
SHOULD BE REPLACED WITH AN INTERCHANGEABLE FABRICATED AXLE.

HOWEVER .
PRESENT SPINDLES

UN=HARDENED

NEW HARD?HED SPINDLES SHOULD ALSO BE ORDERED AS THE
ARE NOT INTERCHANGEABLE.



M o WD
» b A A

K=&



REF.: NO,

K-1*
K-1*
K-2
K-3

K-4

K-6
K-7*
K=r*

PART NO.

E125

SPEED CONTROL

423D21363
423D21364
211A3249P1
211A3198P1

211A3198P2

211A3558P1
541C91961
541C95761

Ficure 10-K

_DESCRIPTION

sPEED conTrRoL (E1ZAA)
sPeeD conTroL (E1Z2BA)

SPEED CONTROL KNOB
START SWITCH., 3 TABS., N.O.. N.C..
AND COMMON

1A 2A SWITCH. 2 TABS. N.O.. O. AND
COMMON

REVERSE SWITCH
THROTTLE HARNESS (E1Z2BA)
THROTTLE HARNESS (E12AA)

*IT IS IMPERATIVE, WHEN ORDERING A SPEED CONTROL OR PARTS.

THAT YOU SPECIFY THE MODEL NUMBER OF THE TRACTOR AND SERIAL
NUMBER OF THE TRACTOR TO INSURE RECEIVING THE PROPER PART.



-7

0z1 €11 221 &1

gl-1 %

£2-1 E
p2-1 121

Ge-1

61-1 8z | 221 92-1
111 61 &1 €1 s e 21



ALL BuT E12M

FRONT LIFT
FiGure 11-L
REF, NO. PART NO, DESCRIPTION
L-1 423021761 LIFT ASSEMBLY
<2 541C668P1 SUPPORT, RIGHT
L-3 541C668P2 SUPPORT., LEFT
L-4 243A4550P1 SPACER
L-5 243AL550P2 SPACER
L-6 211A3540P1 FLANGED BEARING
-7 211A3540P3 FLANGED BEARING
L-8 211A3561P1 ACTUATOR
L-9 211A3542F1 SHAFT
L-10 211A3543P]1 SLEEVE
L-11 2U3A4554P2 PUSHNUT
L-12 211A353961 GEAR ASSEMBLY
L-13 211A3520P1 WASHER
L-14 NS03P916R6 COTTER PIN
L-15 211A3494P1 SHAFT
L-16 211A3493P1 SPOOL
L-17 N402P4SB6 WASHER
L-18 211A3256P3 HAIRPIN COTTER
L-19 541C659P1 BUMPER
L-20 163B980261 LIFT STRAP AND CLIP
[ =21 541C997P1 TAPE GUARD
L=22 541C907P1 GEAR COVER
L-23 N62P23N16B6 CARRIAGE BOLT
L-24 N4OSP12C6 LOCK WASHER



ALL BuT E1ZM

FRONT LIFT
Fiure 11-L
REF, NO, PART NO. DESCRIPTION
L-25 N210P23B6 NUT., HEX
L-26 N22P21068B6 HEX HD, BOLT
L=27 N4OSP11CE LOCK WASHER
L-28 N210P21B6 NUT

*1aPE GuarD 541C9972P2 15 HEEDFD FOR OLDER LIFT ASSEMBLIES. SEE
PRODUCT SERVICE BULLETIN NO, /.



=N gI-N  12-N'02-N ¢€I-N

21=N £2-N ‘22-N




-

REF. NO,

N-1
N-2
N-3
N-L4
N-5
N-6
N-7
N-8
N-9
N-10
N-11
N-12
N-13
N-14
N-15
N-16
N-17
N-18
N-15
N-20
N-21%
N-217
N-22
N-23

PART NO,

211A515361
211A3595P1
211A3469P1
211A3470P1
211A315461
N3400PE06

2U43AL582P3
243A4B42P1
211A3489P1
211A3582P1
211A5468P1
211A5488P1
SH2(C895P2

211A5410P1
163B9899P1
N535F1612

N4O2AP15B6
N535P1618

211A3467P1
211A3584P1
2U43A4775P1
211A3585P1
211A3504P1
N264P21B6

BRAKE

F1GURE 12-N

DESCRIPTION

ALL BUT E12M

DISC BRAKE AND CALIPER
FRICTION PAD SET
BRACKET

SPACER

DISK AND HUB

key (3/16 X 3/4 woODRUFF)
WASHER BELLEVILLE

50 MIL., WASHER

RETURN SPRING

LOCKNUT . HEX

BRAKE ROD

PUSH NUT (SPRING CLIP)
BRAKE PEDAL

SHAFT

BRAKE PAWL

poweL PIN (5/32 X 3/4)
wASHER (1/2")

poweL PIN (5/32 X 1 1/8)
LEVER

CURVED WASHER

RIVET

screw (10-32 X 1/2)
SHOULDER SCREW

Locknut (1/4-20)

®*BOTH RIVET AND SCREW HAVE BEEN USED TO ATTACH PARKING BRAKE LEVER

TO BRAKE PEDAL.,

SPECIFY CORRECTLY WHEN ORDERING.



.. 2 REFERENCE NUMBER 15 THE NUMBER
'{K‘: ON THE DRAWING PRECEDED BY "T'



REF. NO.
-1

T-2
1-3
T-4
1-5
T-6
1-7
T-8

=5
1-10
i=11
T=i8
1=13

T-14
1-15
T-1b
1-17

T-18
1-18
T-20
T-21
T-22

PEERLESS
PART NO.

784110

792016
792001
/92002
784093
/84094
784111
784054

792003
792004
784004
784055
784056

784057
774188
780042
792005

/92006
778033
/86019
786027
/78065

2318 TRANSAXLE

Ficure 13-T

GE
PART NO.

243A4500P1

243A4500P2
243A4500P3
243A4500PY
243A4500P5
243A4500P6
243A4500P7
243A4500P8

243A4500P9

243A4500P10
243A4500P11
243A4500P12
243A4500P13

243A4500P14
243A4500P15
243A4500P16
243A4500P17

243A4500P18
243A4500P19
243A4500P20
243A4500P21
243A4500P22

aLL sut E12M

DESCRIPTION

LEVER., HOUSING ASSY.

INCL, NOS,
RING. SNAP
RING., QUAD
PIN. ROLL

SHIFT
THRU

HOUSING. SHIFT LEVER
KEEPER. SHIFT LEVER

LEVYER., SHIFT

ROD “sii'& SHIFT (iNcL. NOS. 9

THRU

SPRING

BALL. STEEL
FORK SHIFTER
ROD. SHIFTER

8.1 v

(3RD AND 4TH)
1E§ (INCL, NOS, 9.

ROD SHIFTER (LoOW)

AXLE

WASHER, THRUST
ssni?é HEX HD. cap, 1/4-20 X

LOCKWASHER. 1/4

GEAR. RING
PIN. DRIVE
BLOCK DRIVE

PINION. BEVEL



REF.: NO.

T-23
T-24
1-25

T-26
1-27
1-28
=29
T-30
1=31
1=32
=33

T-34
T-35
T-36
T-37
T-38
T-39
T-40
T-41
T-42

T-43
T-44

FEERLESS

PART NO.

776029A
792017
776026

780018
778034
780053
/84074
/88023
788022
/78019
778020

/78066
778037
/78035
786024
792018
776027
778024
780052
788021

778036
776028

2518 TRANSAXLE

FIGURE 13-T

GE
PART NO,

243A4500P23

243A4500P24
243A4500P25

243A4500P26
243A4500P27
243A4500P28
243A4500P29
243A4500P30
243A4500P31
243A4500P32
243A4500P33

243A4500P3Y
243A4500P35
243A4500P36
243A4500P37
243A4500P38
243A4500P39
243A4500PL0
243A4500P41
243A4500Py2

243A4500P43
243A4500P4Y

ALL BuT E12M

DESCRIPTION
SHAFT AND GEAR, BRAKE
RING, SNAP

5 IEELTHEO%E%EiHE ASSY.., PISTON

BEARING
GEAR CLUSTER AssY. (ImcL. No. 28)
BUSHING

STOP. SHIFTER
GASKET, CASE AND COVER

GASKET. SHIFT LEVER HOUSING
GEAR., SHIFTING (3RD AND 4TH)

GEAR. 5H£FTIHE (1st. 2ND. AND
REVERSE

GEAR. BEVEL
GEAR, IDLER

GEAR CLUSTER assY. (imcL. wo, 28)
SPACER

RING. SNAP

SHAFT . INPUT

SPUR GEAR, INPUT SHAFT

WASHER.: THRUST

Bkl ETHgER Ase. ot

GEAR. OUTPUT
PINION. OUTPUT



T-45
T-46
T-47

T-48
T-49

T=50
T-51
T=52
T=33

T-55
T-56
T-57
T-58
T-59
T-60
T-61
T-62
T-63

T-68
T-68

2318 TRANSAXLE

FIGURE 13-T

PEERLESS GE

PART MO, _PART NO,
788008 243A4500PY5
782025 245A4500P46
772040 243A4500PY7
770012 243A4500P48
792007 24384500P49
786026 243A4500P50
792028 243A4500P51
792019 243A4500P52
792029 24 3A4500P53
780049 243A4500P54
780022 243A4500P55
780024 243A4500P56
780047 243A4500P57
780050 243A4500P58
780046 243A4500P59
788025 243A4500P60
780001 243A4500P61
776031 243A4500P62
780048 243A4500P63
778038 243A4500P67
780039 243A4500PBE
774072 243A4500P69

ALL BUT E12"

DESCRIPTION
SEAL. OIL
HOUSING., AXLE

S B
NoE. SR ssTNS
5§R§Fﬁ SOCKET HD., capr. 1/4-20

PIN DOWEL

SCREW., HEX HD, 5/16-18 X 7/8
PLUG, MAGNETIC DRAIN
LOCKWASHER, SPLIT 5/16"
BEARING, NEEDLE
BEARING, MEEDLE
BEARING, BALL

BEARING., NEEDLE
BEARING. BALL

BEARING, NEEDLE

SEAL., DIL

WASHER

SHAFT AND PINION
BEARING NEEDLE

SPUR GEAR (22 TEETH)
BEARING, THRUST

CARRIER ASSY,. DIFFERENTIAL
INCL, NO, 71)



REF, NO,

1-70

T-71
1-72
T=13
T-74
1-75
T-76

2318 TRANSAXLE

FIGURE 13-T

PEERLESS GE

PART NO, FART NO,
J7u071 243A4500P70
780041 243A4500P71
788024 243A4500P72
780007 243A4500P73
780051 243A4500P74
792010 243A4500P75
780075 243A4500P76

ALL BUT E12M

DESCRIPTION

CARRIER ASSY., DIFFERENTIAL
INCL. NO. /1)

BUSHING
"0" RING
WASHER., THRUST
WASHER, THRUST
PLUG. PIPE
RACE: THRUST



Z-10
-1l
Figh ¥
£-15
£-14
Z-15
£-16
-1/
£-18
-1
£-20

£-41
Fig? s 4

aLL But E1ZM

MISCELLANEOUS & HARDWARE

PART NO.
541C922P1

211A3599F1
243A4640P1
243A4680P1
2U45AU564P5
2U3AH564PY
ZU3AH5E4P3
243AH568PY
243A4568P5
243AL568P3
211A359462
N3400PE06
N3400P803
N3402P6032
N922F75C6
243A4587P1
N533P1516
N535P1916
N533P2516
N533P1618

211A3584P1
243A4615P1

L

DESCRIPTION

INSTRUCTION DECAL (LOCATED UNDER
HOOD

PAINT (SPRAY YELLOW)

FRONT WHEEL BEARING

GREASE., 2 0Z. TUBE

pLue (P-1)

pLug (P-2)

pLuc (P-4)

Jack (J-1)

Jack (J-2)

Jack (J-4)

TERMINAL KIT

WOODRUFF KEY (BRAKE)

WOODRUFF KEY (REAR AXLE)

KEY (DRIVE MOTOR)

SNAP RING (FRONT AXLE)

THRUST WASHER (FRONT AXLE)

ROLL PIN (FRONT AXLE)

roLL PIN 3/16 X 1" (LIFT ACTUATOR)
SPRING DOWEL PIN (STEERING WHEEL)

5/32 X 1 1/8 sPR]NG DOWEL PIN
(BRAKE ASSEMBLY

CURVED WASHER (PARKING BRAKE LEVER)
SHIM WASHER (STEERING)



REF , NO.
7-23
Z-24
Z-25
1-26

1-27
[-28
L=£3
£-30
£-31
Z-32
i -
L-34*
i i
Z-36*

MISCELLANEOUS & HARDWARE

PART NO.

N4O2AP18B6
N402P45B6
211A3488P1
N264P21B6

211A3562P1
N503P1220B6
N503P1216
211A3505P2
243A4810P1
1638988761
211A343961
211A343962
211A344061
211A3442P1

z

DESCRIPTION

ALL BuT E12M

PLAIN WASHER (STEERING)
WASHER (FOR FRONT LIFT)

PUSH NUT (SPRING cLIP) (BRAKE ROD)

1/4=20 LOCKING NUT. H
BRAKE SHOULDER SCREW

gx (USED oM

SPEED NUT (ON CHARGER SCREEN)
COTTER PIN (STEERING)

COTTER PIN (FRONT ROLLER, MOWER)

CLEVIS PIN (FRAME)

BATTERY
BATTERY
BATTERY
BATTERY
BATTERY
BATTERY

CAP WRENCH
CLAMP ASSEMBLY
CLAMP . RIGHT
CLAMP, LEFT
"u" cLAmMP
CLAMP BAR

*THESE PARTS_ARE THE INDIVIDUAL PARTS WHICH MAKE UP THE BATTERY CLAMP

ASSEMBLY

'32-






FIGURE

1

il = W kD

10
11
12
15

ALL MODELS

TABLE OF CONTENTS

SECTION

==

m = e

L

< = = /A - @

TITLE

BODY COMPOMENTS

FRONT BATTERY COMPARTMENT
CHARGER

DASH COMPOMNENTS

E%EETRIEAL COMPONENTS
UPPER CONTROL PANEL)

EtECTRIEAL COMPONENTS
LOWER CONTROL PANEL)

REAR BATTERY COMPARTMENT
UNDERCARRIAGE COMPONENTS
STEERING AREA COMPONENTS
SPEED CONTROLS

FRONT LIFT

BRAKE COMPONENTS
TRANSAXLE

MISCELLANEOUS & HARDWARE






REF. NO,

A-2
A-3
A-4
A-5

A-6
A-7

A-9
A-11
A-12

A-13
A-14
A-15

A-16
A-17
A-18
A-19
A-20
A-21
A-22
A-23

PART NO.

E12

BODY COMPONENTS

541C94061
423D214P1
422D837P1
422D838P1
587E92761

541C93761
243A47 70P1
178B8030P1
243A4852P1
1638992361
211A3448P1

243A4502P1
211A3249P1
541C951P1

541CR5861

Z43A4589P1
211A3415F1
1638993661
211A3592F1
163B9845F1
2U3A485361
1638987662

FIGURE 1-A

DESCRIPTION

HOOD ASSEMBLY

FRONT GRILL

SIDE BODY PANEL. RIGHT
SIDE BODY PANEL. LEFT

REAR BATTERY BOX AESEHBL?r
INCLUDES FENDERS

REAR BATTERY BOX COVER (LESS SEAT)
SEAT PAN (NON-ADJUSTABLE BACK)
CUSHIDON BOTTOM

CUSHION, REAR (NON-ADJUSTABLE)
POWER DISCONNECT

FUSIBLE LIH§ (LOCATED ON POWER
DISCONNECT

POWER DISCONNECT KNOB
GEARSHIFT KNOB

FrRONT TIRE (16 X 4.80/4.00-8) anp
RIM

REAR TIRE (23 X B8.50-12) AND RIM
WHEEL LUG

HEADLIGHT LENS

REFLECTOR AND LIGHT ASSEMBLY
Lamp (GE 1076)

STEERING WHEEL

CAP AND MONOGRAM ASSEMBLY

BRAKE PEDAL ASSEMBLY



REF. NO.

A-24
A-25
A-26
A-27
A-28
A-29
A-30
A-31

El2

BODY COMPONENTS

PART NO.

422D848P5
422D848P6
243A4639P1

243A4639P2

211A3250P1
243A4869P1
243A4794P1
211A3247P1

FIGURE 1-A

DESCRIPTION

HOOD DECAL. RIGHT HAND
HOOD DECAL. LEFT HAND

HOOD RUBEBER EBUMPER {HEUHTED ON
BOTH SIDES)

HOOD RUBBER BUMPER (MOUNTED ON
TOP)

REAR TAIL REFLECTOR
DECAL., "TO FACILITATE SHIFTING"
DECAL. "SHIFT TO LOWER GEAR"
DECAL “PARKING BRAKE"



61-8 6-8 Bl-8 ol-8 £1-8 i1-8 91-8 <2I-8

cc-8 12-8

0c-8 E<-8 v-8 G-8 i-8 95-8 8-8 GI-8 vI-8 G2-8't2-8 __um



REF. NO,

B-1
B-2
B-3
B-4
B-5
B-b
B-7
B-8
B-9
B-10
B-11
B-12
B-13
B-14
B-15
B-16
B-17
B-18
B-19
B-20
B-21
B-23
B-24
B-25
B-22

El2

FRONT BATTERY COMPARTMENT

PART NO,
541CE99P1
211A353161
243A4521P1
2U43A452361
163B988761
243A4527P1
244A7420P1
155C8005P1
211A3598P2
211A3511P1
541C917P1
163B9904G1
163B990662
243A4549P]1
211A3498P1
541094461
243A4572P1
243A4542P1
243A4307P1
211A3528P1
243A4B57P1
243A4719P1
211A3562P1
N80P16006B6
243A4597P1

FIGURE 2-B

DESCRIPTION

BATTERY TRAY (FrRONT) (NOT PICTURED)

BATTERY CABLES (NOT PICTURED)

BATTERY POST CLAMP { NOT PICTURED)

FRONT BATTERY COVER
BATTERY CLAMP ASSEMBLY
STANDARD BATTERY
BATTERY CAP

POLY BAG

BATTERY PROTECTOR (WooOD)
CAUTION DECAL

CHARGER COVER

POWER RESISTOR ASSEMBLY
TIMER ASSEMBLY

TIMER KNOB

TIMER DIAL

GRILL HARNESS

P.T.0. OUTLET (S0-1)
ACCESSORY OUTLET (S0-2)
FUSE BOARD

FUSE DECAL

20 amp Fuse, FU3, FUY
CIRCUIT BREAKER (MANUAL RESET)
SPEED NUT

10-24 X 3/8 PAN HD. SCREW

30 aMp Fuse. sLo BLO. FU2






ALL MODELS

CHARGER

FIGure 3-C

REF. NO. PART NO. DESCRIPTION

C-1 423022561 CHARGER SUB ASSEMBLY (INCLUDES
BASE TRANSFORMER CAPACITOR AND
HEAT SINK ASSEMBLY

-2 243A4653P1 CAPAC I TOR

C=3 211A3510P2 CAPACITOR BRACKET (2 REQUIRED)
C-4 1638990561 HEAT SINK ASSEMBLY

C=5 163B9955P1 TRANSFORMER

C-6 541C932P1 CHARGER BASE

C-7 211A355561 CHARGER CORD ASSEMBLY

C-8 243A4S64P3 pLuGc (P=4)

C-9 243A4568P3 JAck (J-4)

C-10 211A3507F1 TIMER



D-3 -4 D-10 D-8, D-9 D-13 D-s D-5




REF., NO.

D-2
D-3
D-4
D-5

D-7
D-8
D-9
D-10
D-11
D-12
D-13
D-14
D-15

FART NO,

E12

DASH COMPONENTS

243A4629G1
243463062
243A4531P2
243A4531P1
243A4531P3
243A4573P1
211A3597P1
243A4574P1
211A3591P1
178B8132P1
541C681P1

541C967G1

243A4790P1
244A7088F1
211A3551P1

FIGURE 4-D

DESCRIPTION

FUEL LEVEL GAUGE
POWER USE GAUGE
LIFT SWITCH

P,T.0, SWITCH
LIGHT SWITCH

KEY SWITCH

KEY

L1GHT, DASH

Lamp (GE 1815)
DASH PANEL

DECAL . DASH

DASH HARNESS

POWER PULSE SWITCH
DECAL. POWER PULSE

TUBING (NOT PICTURED—INSULATION
ON SWITCH TERMINALS)



=l -
o

"~ ‘

W e |
1-.'*} e
-

L B 0
=

‘Qi

=y |
" '.'"-,::-;l,,rm 1—.:"‘
ti-'l_ =
) R

- Lt ’
et i B



E12

ELECTRICAL COMPONENTS

(UPPER CONTROL PANEL)

PART NO,

2045A4524P1
243A4562P1
243A497061
423022961

FIGURE 5-E

DESCRIPTION
P:T.0:. CONTACTOR

RELAY
DIODE AND VARISTOR ASSEMBLY
CONTROL PANEL HARNESS






REF. NO,

F-1

E12/E12M

ELECTRICAL COMPONENTS

(LOWER CONTROL PANEL)

FiGure B-F
PART NO, DESCRIPTION
211A3567P1 CONTACTOR
178B8009F1 DOUBLE CONTACTOR






REF. NO.

6-2
6-3
6-4

G-b
G-7
-8
G-9
6-10
6-11
6-12
6-13

El2

REAR BATTERY COMPARTMENT

PART NO.

587E927G1

541C698P1
211A353161
243A4521P1
423D202P1
1638987561
243A4527P1
24447 420P1
155C8006P1
211A3511P1
211A3577P1
211A3191P1
243A4790P1

FIGURE /-0

DESCRIPTICON

REAR BﬁTTER? BOX ASSEMBLY. (INCLUDES
FENDER

BATTERY TRAY (NOT PICTURED)
BATTERY CABLES (WITH CLAMPS)
BATTERY POST CLAMP

REAR BATTERY COVER

BATTERY CLAMP ASSEMBLY
STANDARD BATTERY

BATTERY CAP

REAR POLY BAG

CAUTION DECAL

SEAT SPRING

RIVET

SEAT SWITCH



o MmO O=0d ™ o

- 0 ﬂﬂ.ﬁﬂ N o o 04 -
[ T o0 L ¥

x - TETYT ETX I =i o

um-.uu.u_”
HHAHHM
Jilam | m T T

e - IMATIINEERTY

AT LR Lok

1.;..-..;
i)
~

5k

1y

.—.I'.

H=I|



REF., NO.

H-1

H-3
H-4

H-5
H-6*

H-6*
H-7
H-8
H-9
H-10
H-11
H-11
H-12
H-13
H-14
H-15
H-16
H-17
H-18
H-19
H-20
H-21

UNDERCARRIAGE COMPONENTS

FIGURE 8-H

PART NO,
422D818P1
211A3107F1
N3400P809
N72P2316C6

N213P23B6
541C685P1

178B8032P1
211A3595P1
211A3595P2
N922P75C6
243AL587P1
243A4609P1
243A4867P1
211A3284P1
NS33P1316
541C950P1
541C950P2
243A4561P1
542C89861
541C902P1
243A4590P1
N4O2P18EE
243A4613P1

ALL Bur E12M

DESCRIPTION

TRANSAXLE
HUB., PAINTED (see E12M FOR DETAIL)
key (1/4 X 1/8) (see E12M For DETAIL)

SET SCREW {?flﬁ-la X 1) (see E12M
FOR DETAIL

Jam NuT (5/16-18) (see E12M For DETAIL)

FRONT AXLE. CAST (NO LONGER AVAIL-
ABLE)

FRONT AXLE. FABRICATED
SPINDLE. LEFT (HARDENED)
SPINDLE. RIGHT (HARDENED)

SNAP RING (LOCATED ON SPINDLE)
THRUST WASHER (LOCATED ON SPINDLE)
GREASE FITTING (CAST AXLE)
GREASE FITTING (FAB AXLE)
PIVOT PIN

roLL PIN (178 X 1)

TIE ROD AND BALL JOINT (R.H.)
TIE ROD AND BALL JOINT (L.H.)
BEAR NG

GEAR AND SECTOR ASSEMBLY

MOUNT ING BRACKET

BEARING (IN MOUNTING BRACKET)
PLAIN WASHER

SHIM WASHER



REF. NO.

H-22
H-23
H-24
H-26
H-27
H-28
H-29
H-30
H-31
H-32
H-33
H-34
H-35
H-36

UNDERCARRIAGE COMPONENTS

FIGURE 8-H

PART NO.

N503P1220B6
541C915P1
178B8034P1
243A4675P5
N70P2312B6
163B9877P1
N70P2312B6
N3400P606
211A3226P5
423022861
243A4540P2
211A3532P1
211A3532P2
211A3532P3

DESCRIPTION

COTTER PIN

MOTOR PLATE

DRIVE MOTOR

DRIVE MOTOR PULLEY

SET Screw (5/16-18 X 3/4)
TRANSAXLE PULLEY

SET screw (5/16-18 X 3/4)
key (3/16 X 3/4 wooDRUFF)
DRIVE BELT

UNDERCARRIAGE HARNESS
CABLE TIE

BOOT

BOOT

BOOT

"TRACTORS SUPPLIED WITH A CAST AXLE THAT REQUIRES REPLACEMENT

SHOULD BE REPLACED WITH AN INTE
HOWEVER., NEW HARDENED SP

AS THE PRESENT SPINDLES

E

NDLES

UN-HARDENED

nEyA:GEAﬁkg FABRICATED AXLE,

SHOULD ALSO BE ORDERED
ARE NOT INTERCHANGEABLE,



REF.: NO.

H-37
H-38
H-39
H-40
H-41
H-42

ALL BUT E1Z2M

UNDERCARRIAGE COMPONENTS

PART NO.

211A3481F1
243A4585P1
211A3504P1
NZ264F21B6

211A3505P2
211A3256F2

FIGURE &-H

DESCRIPTION

BRAKE SWITCH

MOUNTING BASE (BRAKE SWITCH)
SHOULDER SCREW

LOCKING NUT, HEX

CLEVIS PIN

HATRPIN COTTER



J 14

Ji5

J5



STEERING AREA COMPONENTS

FIGUre 9-J
REF, NO, -BART MO, DESCRIPTION
J-1 423D255P1 STEERING WHEEL (NOT PICTURED)
J=2 243A4828P1 CAP AND MONOGRAM ASSEMBLY (mMOT
PICTURED
J=3 NS33P2520 poweL PIN (1/4 X 1 1/4) (wot
PICTURED)
J-4 211A341662 STEERING SHAFT AND PINION (5/8)
J=5 211A3101P2 BEARING STEERING (FOR USE WITH J-4)
J-6 2U3A4547P2 SET COLLAR (FOR USE WITH J-4)
J=7 541C902P1 MOUNTING BRACKET
J-8 243A4590P1 BEARING (IN MOUNTING BRACKET)
J-9 542C89861 GEAR AND SECTOR ASSEMBLY
J=10 N40O2P18B6 WASHER
J-11 243A4613P1 SHIM WASHER
J-12 NS03P1220B6 COTTER PIN
J-13 243A4561P1 BEARING
J-14 541C950P1 TIE ROD AND BALL JOINT - R.H,
J=-15 541C950P2 TIE ROD AND BALL JOINT = L.H,
J-16# 178E8032P1 FRONT AXLE-FABRICATED (SEE SECTION H)
J=17 211A3595P1 EPIHDLE-LEFT (HARDENED) (SEE SEC-
TioN H)
J-18 211A3595P2 E;lHDLﬁ-HIEHT (HARDENED) (SEE SEC-
1oM H)
J-19 N922P75C6 SNAP RING (SEE SECTION H)
J-20 243A4587P1 THRUST WASHER (SEE SECTION H)
J-21# 243A486/P1 GREASE FITTING (FAR AXLE) (SEE SEC-
TION Hg
J-21# 243A4609P1 EEEE?EDEIJIINE (casT AaxLE) (SEE



STEERING AREA COMPONENTS

F1GURE 9-J

o #TRACTORS SUPPLIED WITH A CAST AXLE THAT REAUIRES REPLACEMENT
SHOULD BE REPLACED WITH AN IHT;HEHAH EABLE FARRICATED AXLE., HOW-
EVER, NEW HARDENED SPINDLES H=/ AND n=& SHOULD ALSO RE ORDERED AS
THE PRESENT SPINDLES (UN-HARDENED) ARE NOT INTERCHANGEABLE.






REE. MO,
K=1*
k-1*
K-2
K-3

K-4

K-6
K-7*
K=r*

~PART NOQ.
423025961
423029761
211A3249P1
211A3198P1

211A3198P2

211A3558P2
541098561
155C806561

SPEED CONTROL

FIGure 10-K

DESCRIPTION
speep conTroL (E12CA)
sPEeD conTroL (E12DA)
SPEED CONTROL KNOB

START SWITCH, 3 TABS. N.O.. N.C.,
AND COMMON

1A 2A SWITCH., 2 TABS. NO.O AND
COMMON

REVERSE swiTcH (E12DA onLy)
THROTTLE HARNESS (E1ZCA)
THROTTLE HARNESS (E1ZDA)

#*

IT 1S IMPERATIVE WHEN ORDERING A SPEED CONTROL OR PARTS.
THAT YOU SPECIFY THE MODEL NUMBER OF THE TRACTOR AND SERIAL
NUMBER OF THE TRACTOR TO INSURE RECEIVING THE PROPER PART.






ALL BuT EI12ZM

FRONT LIFT
FIGURE 11-L
REF, NO. PART NO, DESCRIPTION
L-1 423021761 LIFT ASSEMBLY
L-2 541C668P1 SUPPORT, RIGHT
L-3 541CH68P2 SUPPORT, LEFT
L-4 243A4550P1 SPACER
L-5 243A4550P2 SPACER
L-6 211A3540P1 FLANGED BEARING
L-7 211A3540P3 FLANGED BEARING
L-8 211A3561P1 ACTUATOR
L-9 211A3542P1 SHAFT
L-10 211A3543F1 SLEEVE
L-11 24 3AL554P2 PUSHNUT
L-12 211A353961 GEAR ASSEMBLY
L-13 211A3520P1 WASHER
L-14 NS03P916B6 COTTER PIN
L-15 211A3494P1 SHAFT
L-16 211A3493P1 SPOOL
L-17 N4O2PY5B6 WASHER
L-18 211A3256P3 HAIRPIN COTTER
L-19 541C659P1 BUMPER
L-20 163B980261 LIFT STRAP AND CLIP
L-21 541C997P1 TAPE GUARD
L-22 541C907P1 GEAR COVER
L-23 N62P23N16B6 CARRIAGE BOLT
L-24 N4DSP12C6 LOCK WASHER



ALL BuT E1ZM

FRONT LIFT

FiGure 11-L
REF. NO. PART NO. DESCRIPTION
L-25 N210P23B6E NUT . HEX
L-26 N22F21068B6 HEX WD, BOLT
L-27 N4OSP11CE LOCK WASHER
L-28 N210P21B6 NUT

*TAPE GUARD 541C9972P2 1s HEEDFD FOR OLDER LIFT ASSEMBLIES. SEE
PRODUCT SERVICE BULLETIN NO. /.






o

REF. NO.

N-10
N-11
N-12
N-13
N-14
N-15
N-16
N-1/
N-18
n-13
N-20
N-21"
N-21"°
N-22
N-23

PART NO.

BRAKE
FIGURE 12-N

211A315361
211A3593P1
211A3469P1
211A3470P1
211A315461
N3400P606

243A4582P3
243A4642P1
211A3489P1
211A3582P1
211A3468P1
211A3488P1
SH2C895P2

211A3410P1
163B9899P1
N533P1612

N402AP15B6
N533P1618

211A3467P1
211A3584P1
243A4773P1
211A3583P1
211A3504P1
N264PZ1B6

DESCRIPTION

DISC BRAKE AND CALIPER
FRICTION PAD SET
BRACKET

SPACER

DISK AND HUB

key (3/16 X 3/4 wooDRUFF)
WASHER BELLEVILLE

50 MIL., WASHER

RETURN SPRING

LOCKNUT . HEX

BRAKE ROD

PUSH NUT (SPRING CLIP)
BRAKE PEDAL

SHAFT

BRAKE PAWL

poweL pIN (5/32 X 3/4)
wasHer (1/2")

poweL pIN (5/32 X 1 1/8)
LEVER

CURVED WASHER

RIVET

screw (10-32 X 1/2)
SHOULDER SCREW

Locknut (1/4-20)

*BOTH RIVET AND SCREW HAVE BEEN USED TO ATTACH PARKING BRAKE LEVER

TO BRAKE PEDAL.

SPECIFY CORRECTLY WHEN ORDERING.

aLL BuT E12M



58
W 2 REFERENCE NUMBER 1S THE NUMBER
'{K“ ON THE DRAWING PRECEDED BY "T'



REF. NO.
T-1

1-2
T-3
T-4
1-5
T-6
T-7
1-8

=3
1-10
T-11
T-12
T-13

T-14
T-15
T-16
T-17

T-18
1=13
1-20
T=21
=22

ALL BUT E12M
2318 TRANSAXLE

FIGURE 13-T
PEERLESS GE
PART NO, PART NO, DESCRIPTION
784110 243A4500P1 L??EE;,”EEEE" #ﬁ:ﬁ.?]SHlFT
792016 2U3A4500P2 RING. SNAP
792001 2U43A4500P3 RING., QUAD
792002 2U3A4500PY PIN., ROLL
784093 243A4500P5 HOUSING, SHIFT LEVER
784094 243A4500P6 KEEPER, SHIFT LEVER
784111 243A4500F7 LEVER., SHIFT
784054 2U3A4500P8 H?ERGE y aE[FT (iNcL. NOs, 9
792003 243A4500P9 SPRING
792004 243A4500P10 BALL. STEEL
784004 243A4500P11 FORK SHIFTER
784055 243A4500P12 ROD, SHIFTER (3RD AND 4TH)
784056 243A4500P13 “Tﬂ.“iif*iuﬁ"iﬁ? (INCL. NOS, 9,
784057 243A4500P1Y ROD SHIFTER (LOW)
774188 243A4500P15 AXLE
780042 243A4500P16 WASHER, THRUST
792005 243A4500P17 55n572 HEX MD. cAP, 1/4-20 X
792006 243A4500P18 LOCKWASHER, 1/U
778033 243A4500P19 GEAR, RING
/786019 243A4500P20 PIN, DRIVE
786027 243A4500P21 BLOCK DRIVE
778065 243A4500P22 PINION, BEVEL



REF, NO,
T-23
T-24
T-25

1-26
1=27
T-28
T-29
T-30
T=31
1-32
T=33

T-34
T-35
T-36
1-37
T-38
1-39
T-40
T-41
T-42

T-43
T-44

PEERLESS

FART NO.

7760297
792017
/76026

780018
778034
780053
784074
/88023
788022
/78019
/78020

778066
778057
778035
786024
/92018
776027
778024
780052
/88021

/78036
/76028

318 TRA

Figure 13-T

GE
PART NO,

243A4500P23
243A4500P24
243A4500P25

243A4500P26
243A4500P27
243A4500P28
243A4500P29
243A4500P30
243A4500P31
243A4500P32
243A4500P33

243A4500P3Y
243A4500P35
243A4500P36
243A4500P37
243A4500P38
243A4500P39
243A4500P40
243A4500P41
243A4500P42

243A4500P43
243A4500PYY

ALL BUT E12M

DESCRIPTION
SHAFT AND GEAR, BRAKE
RING. SNAP

ET?EEL?Hﬂﬂ?EQE}HE ASSY,, PISTON

BEARING

GEAR CLUSTER ASSY, (INCL. NO, 28)
BUSHING

STOP, SHIFTER
GASKET, CASE AND COVER

GASKET, SHIFT LEVER HOUSING
GEAR. SHIFTING (3RD AND 4TH)

GEAR, SHiFTIHE (1sT., 2ND, AND
REVERSE

GEAR, BEVEL

GEAR. [DLER

GEAR CLUSTER A8SY, (INcL. No, 28)
SPACER

RING. SNAP

SHAFT, INPUT

SPUR GEAR. INPUT SHAFT

WASHER, THRUST

SEAL AND RETﬂé?EH ASSY.,. DIL
INCL, NO,

GEAR ., OUTPUT
PINION. QUTPUT



o

T-45
T-46
T-47

T-48
T-49

T-51
T-52
T-53
T-54
1=35
T-56
T-57
T-58
T-59
T-60
T-61
T-62
T-63
1-67
T-68
T-69

2318 TRANSAXLE

FIGURE 13-T

PEERLESS GE

PART NO, _PART NO,
788008 243A4500PY5
782025 243A4500P46
772040 243A4500PY7
770012 243A4500P48
792007 243AL500PY9
786026 243A4500P50
792028 243A4500P51
792019 243A4500P52
792029 243A4500P53
780049 243A4500P54
780022 243A4500P55
780024 243A4500P56
780047 243A4500P57
780050 243A4500P58
780046 243A4500P59
788025 243A4500P60
780001 243A4500P61
776031 243A4500P62
780048 243A4500P63
778038 243A4500P67
780039 243A4500P68
774072 243A4500P69

ALL BuUT E12M

DESCRIPTION

SEAL. QIL
HOUSING. AXLE

oty el g
s, By EcTRENAWLE AL
E&“Ejﬁ SOCKET HD., cap, 1/4-20

PIN DOWEL

SCREW, HEX HD. 5/16-18 X 7/8
PLUG, MAGNETIC DRAIN
LOCKWASHER, SPLIT 5/16"
BEARING. NEEDLE
BEARING, NEEDLE
BEARING. BALL

BEARING, NEEDLE
BEARING, BALL

BEARING, NEEDLE

SEAL. OIL

WASHER

SHAFT AND PINION
BEARING MEEDLE

sPUR GEAR (22 TEETH)
BEARING, THRUST

CARRIER ASSY,, DIFFERENTIAL
INCL. NO, /1)



aLL But EI2M

7318 TRANSMLE

FIGURE 13-T
PEERLESS GE

REF. NO. PART NO, PART NO. _DESCRIPTION

T-70 774071 243A4500P70 CARRIER ASSY,, DIFFERENTIAL
INCL, No, /1)

T-71 780041 243A4500P71 BUSHING

T-72 788024 243A4500P72 "0" RING

T-73 780007 243AH500P73 WASHER, THRUST

T-74 780051 243A4S00PTY WASHER., THRUST

T-75 792010 243A4S00P75 PLUG. PIPE

T-76 780075 243A4500P76 RACE. THRUST



REF. NO.

Z-10
Z-11
I-12
£-15
=14
£=15
Z-16
Z-17
Z-18
Z-19
Z-20

Z-21
1-22

aLL BuT E12M

MISCELLANEOUS & HARDWARE

PART NO,
S41C922P1

211A3599P1
243A4640P1
243A4B30P1
243AL564P5
243A4L564PY
243AL564P3
243AL568PY
20435A4568P5
243A4568P3
211A359462
N3400P&06
N3400P809
N3402P6032
N922F75C6
243A4587P1
N533P1316
N535P1916
N533P2516
N533P1618

211A3584P1
243A46135P1

£

DESCRIPTION

INETHHﬂTlﬂH DECAL (LOCATED UNDER
HOOD

PAINT (SPRAY YELLOW)

FRONT WHEEL BEARING

GREASE., 2 0Z. TUBE

Lo (P-1)

rLuc (P-2)

pLuc (P-4)

Jack (J=1)

Jack (J-2)

Jack (J-4)

TERMINAL KIT

WOODRUFF KEY (BRAKE)

WOODRUFF KEY (REAR AXLE)

KEY (DRIVE MOTOR)

SNAP RING (FRONT AXLE)

THRUST WASHER (FRONT AXLE)

ROLL PIN (FRONT AXLE)

roLL PIN 3/16 X 1" (LIFT ACTUATOR)
SPRING DOWEL PIN (STEERING WHEEL)

/32 X1 1/8 EPE;HE DOWEL PIN
(BRAKE ASSEMBLY

CURVED WASHER (PARKING BRAKE LEVER)
SHIM WASHER (STEERING)



REF. NO.
£-23
Z-24
Z-25
£-26

Z-27
£-28
£-29
£-30
i=31
£=3¢
g
I-34*
L=35"
Z-36*

ALL But E12M

MISCELLANEOUS & HARDMWARE

FART NO,

N4O2AP18EG
N4O2PL5BE
211A5488F1
N264P21B6

211A3562P1
N503P1220B6
N503P1216
211A3505F2
243A4810P1
163B988761
211A343961
211A343962
211A344061
211A3442P]

i

DESCRIPTION

PLAIN WASHER (STEERING)
WASHER (FOR FRONT LIFT)
PUSH NUT (SPRING cLIP) (BRAKE ROD)

1/4-20 LOCKING WUT, HEK (USED ON
BRAKE SHOULDER SCREW

SPEED NUT (ON CHARGER SCREEN)
COTTER PIN (STEERING)

COTTER PIN (FRONT ROLLER. MOWER)
CLEVIS PIN (FRAME)

BATTERY CAP WRENCH

BATTERY CLAMP ASSEMBLY

BATTERY CLAMP, RIGHT

BATTERY CLAMP, LEFT

BATTERY "U" cLAMP

BATTERY CLAMP BAR

*THESE PARIS_ARE THE INDIVIDUAL PARTS WHICH MAKE UP THE BATTERY CLAMP

ASSEMBLY

-3Z.,






FI1GURE

L% 0 B e

an

W OO

10
11
12
13

ALL MODELS

TABLE OF CONTENTS

SECTION

A

B
C
D
E

M

Pl = == ™ 5% o == B

TITLE

BODY COMPOMENTS

FRONT BATTERY COMPARTMENT
CHARGER

DASH COMPONENTS

ELECTRICAL COMPONENTS
UPPER CONTROL PANEL)

ELECTRICAL COMPONENTS
LOWER CONTROL PANEL)

REAR BATTERY COMPARTMENT
UNDERCARRIAGE COMPOMENTS
STEERING AREA COMPOMNENTS
SPEED CONTROLS

FRONT LIFT

BRAKE COMPONENTS
TRANSAXLE

MISCELLANEOUS & HARDWARE






REF. NO.

A-1
A-2

A=
A-5

A=b

A-8
A-9
A-11
A-12

A-14
A-15

A-16
A-17
A-18
A-19
A-20
A-21
A-22

PART NO.,

541C94065
4230214P1
422D837P1
422D838P1
587E92761

S41C9576Y

243A4770P1
178B8030P1
243A4852P1
1788813761
211A3448P1

211A3249P1
541C951P1

541C65861

243A4589P1
211A3413P1
1638995661
211A3592P1
423D255P1

243482861

E12M

BODY_ CONPONENTS

FIGURE 1-A

DESCRIPTION

HOOD ASSEMBLY

FRONT GRILL

SIDE BODY PAMEL. RIGHT
SIDE BODY PAMNEL. LEFT

E?AH BATTERY BOX A?EEHEL?:
INCLUDES FENDERS

REAR BATTERY BOX COVER (LESS SEAT)
SEAT PAN

CUSHION BOTTOM

CUSHION. REAR

POWER DISCONNECT

FUSIBLE LIH§ (LOCATED ON POWER
DISCONNECT

GEARSHIFT KNOB

FRONT TIRE (16 X 4,80/4,00-8) AnD
RIM

rear TIRe (23 X 8.50-12) anD mIM
WHEEL LUG

HEADLIGHT LENS

REFLECTOR AND LIGHT ASSEMBLY
Lamp (GE 1076)

STEERING WHEEL

CAP AND MONOGRAM ASSEMBLY



REF +NO,

A-23
A-24
A-25
A-26

A-27

A=-28
A-29
A-30
A-31
A-32
A-33

PART NO,

el

BODY COMPONENTS

155C808061
422D848P11
422D848P12
243A4639P1

243A4639P2

211A3250P1
243A4869P1
243A4794P1
211A3247P1
12788009P1
12788009P2

FIGURE 1-A

DESCRIPTION

BRAKE PEDAL ASSEMBLY
HOOD DECAL. RIGHT HAND
HOOD DECAL. LEFT HAND

HOOD RUBBER BUMPER. (MOUNTED ON
BOTH SIDES)

H$§E}ausazn BUMPER (MOUNTED ON

REAR TAIL REFLECTOR
DECAL. “TO FACILITATE SHIFTING"
DECAL, "SHIFT TO LOWER GEAR"
DECAL. "PARKING BRAKE"

SIDE PLATE DECAL. RIGHT HAND
SIDE PLATE DECAL. LEFT HAND



Gl-8 6&-8 g8l-8 Ol1-a £l-8 41-8 9i1-8 2i-8

02-8 €2-8§ -8 G-8 L-8 8-8 i-8 SI1-8 vI-8 S2-8've-8 E



E12!
FRONT BATTERY COMPARTMENT

FIGURE 2-B
REF, NO, _PART NO, DESCRIPTION
B-1 155C8070P1 BATTERY TRAY (FRONT) (NOT PICTURED)
B-2 178B8165P1 B ;TER? EAELE? (NOT PICTURED)
ITH CLAMPS
B-3 245A4521P1 BATTERY POST CLAMP (NOT PICTURED)
B-4 243A452361 FRONT BATTERY COVER
B-5 163BY988761 BATTERY CLAMP ASSEMBLY
B-6 243A4527P1 STANDARD BATTERY
B-7 244A7420P1 BATTERY CAP
B-8 155C8005P1 POLY BAG
B-9 211A3598P2 BATTERY PROTECTOR
B-10 211A3511F1 CAUTION DECAL
B-11 541C917P1 CHARGER COVER
B-12 1638990461 POWER RESISTOR ASSEMBLY
B-13 163B990662 TIMER ASSEMBLY
B-14 243A4549P1 TIMER KNOB
B-15 211A3498P1 TIMER DIAL
B-16 1550806461 GRILL HARNESS
B-17 243A4572P1 P.T.0, ouTLET (S0-1)
B-18 243A4542P1 ACCESSORY OUTLET (S0-2)
B-19 243A4807P1 FUSE BOARD
B-20 211A3528P1 FUSE DECAL
B-21 2U3A4B57P1 20 amp Fuse. FU3. FUY
B-23 243A4719P1 CIRCUIT BREAKER (MANUAL RESET)
B-24 211A3562P1 SPEED NUT
B-25 NEOP16006EG 10-24 X 3/8 PAN HD, SCREW






ALL MODELS

CHARGER

FIGURE 3-C

REF. NO., PART NO., _DESCRIPTION

C-1 423022561 CHARGER SUB ASSEMBLY (INCLUDES
BASE TRANSFORMER CAPACITOR AND
HEAT SIMNK ASSEMBLY

£-2 243A4653P1 CAPACITOR

C-3 211A3510P2 CAPACITOR BRACKET (2 REQUIRED)
C-4 1638990561 HEAT SINK ASSEMBLY

-5 163B9955P1 TRANSFORMER

C-6 541C932P1 CHARGER BASE

C-7 211A355561 CHARGER CORD ASSEMBLY

C-8 243A4564P3 pLuG (P-4)

c-9 243AL568P3 Jack (J-4)

C-10 211A3507P1 TIMER



D-4 D-10 D-8,D-9 D-13 D-6 D-5




REF. NO.

p-1
D-2

D-5
D-6
D-7
0-8

D-10
D-11
D-12
D-13
D-14
D-15

DASH COMPONENTS

PART NO.

2435A462961
2435AL63062
243A4531P1
2U45AL531P3
243A4573P1
211A3597P1
243A4574P1
211A3591P1
178B8132P1
541C681F1

1550807262
243A4790P1
244A7088P1
211A3551P1

FIGURE H4-D

DESCRIPTION

E12M

FUEL LEVEL GAUGE
POWER USE GAUGE
P.T.0, SWITCH
LIGHT SWITCH

KEY SWITCH

KEY

LIGHT ., DASH

Lamp (GE 1815)
DASH PANEL

DECAL ., DASH

DASH HARNESS

POWER PULSE SWITCH
DECAL. POWER PULSE

TUBING (NOT PICTURED—INSULATION

ON SWITCH TERMINALS)






E12M

ELECTRICAL COMPONENTS

(UPPER CONTROL PANEL)

FIGURE 5-E
REF. NO. PART NO, DESCRIPTION
E-1 243A4524P1 P,T.0, CONTACTOR
E-2 243A4562P1 RELAY
E-3 243A497061 DIODE AND VARISTOR ASSEMBLY

E-4 423029661 CONTROL PANEL HARNESS






REF. NO.

F-1
F-2

E12/E12M

ELECTRICAL COMPONENTS

(LOWER CONTROL PANEL)
FIGURE B-F

PART NO, DESCRIPTION

211A3567P1 CONTACTOR
178B8009P1 DOUBLE CONTACTOR







REF. NO.

b-1

6-2
G-3
-4
G-5
b-6
b=/
b-8
b-9
6-10
6-11
b-12
6-13

E12M

REAR BATTERY COMPARTMENT

PART NO.

58/E92761

1558069
211A353161

243A4521P1
4230202P1

1638987561
243A4527P1
244A7420P1
155C8006P1
211A3511P1
211A3577P1
211A3191P1
243A4790P1

FIGURE /-G

DESCRIPTION

REAR BA?TEET BOX ASSEMBLY (INCLUDES
FENDER

BATTERY TRAY (NOT PICTURED)
BATTERY CABLES (WITH CLAMPS)
BATTERY POST CLAMP

REAR BATTERY COVER

BATTERY CLAMP ASSEMBLY
STANDARD BATTERY

BATTERY CAP

REAR POLY BAG

CAUTION DECAL

SEAT SPRING

RIVET

SEAT SWITCH



H=-T
H-20

H=15

H-32

28
H-29
H-30

H-9,H-10 H-6

H-24

H-11

H-12,H-13

H-16

I:F XX

FOR BRAKE ASM.
SEE SECTION N.FIG.12



E12M

UNDERCARRIAGE COMPONENTS

H-22

N503P1220B6

FIGURE 8-H
_REF., NO. PART NO. DESCRIPTION

H-1 127D&N01P1 TRANSAXLE

H-2 211A310761 HUB. PAINTED

H-3 N3400P809 key (1/4 X 1/8 wooDRUFF)

H-4 N/2P2316C6 seT screw (5/16-18 X 1)

H=5 N213P23B6 JAM NuT (5/16-18)

H-6* 541C685P1 FRONT AXLE, CAST (NO LONGER

AVATLABLE

H-6* 178B8N32P1 FRONT AXLE, FABRICATED

H-7 211A3595P1 SPINDLE, LEFT (HARDENED)

H-8 211A3595P2 SPINDLE. RIGHT (HARDENED)

H-9 N9Z22P75C6 SNAP RING
H-10 243A4587P1 THRUST WASHER
H-11 243A4867P1 GREASE FITTING
H-12 211A3284P1 PIVOT PIN

H-13 N533P1316 roLL PIN (1/8 X 1)

H-14 541C950P1 TIE ROD AND BALL JOINT (R.H.)
H-15 541C950P2 TIE ROD AND BALL JOINT (L.H.)
H-16 2U43A4561P1 BEARING
H-17 542089863 GEAR AND SECTOR ASSEMBLY
H-18 541C902P1 MOUNTING BRACKET

H-19 243A4590P1 BEARING (IN MOUNTING BRACKET)
H-20 N402P18B6 PLAIN WASHER
H-21 243A4613P1 SHIM WASHER

COTTER PIN



REF. NO.

H-23
H-24
H-26
H-27
H-28
H-29
H-30
H-31
H-32
H-33
H-35
H-36
H-37
H-38
H-39
H-40
H-41
H-42

E12M

UNDERCARRIAGE COMPONENTS

PART NO.

155C8083P1
178B8034P1
243A4675P5
N22P2310B6
163B9877P1
N70P2312B6
N3400PE06
211A3226P10
127D800361
243A4540P2
211A3532P4
211A3532P3

244A7131P1
243A4585P1

NE57P21024B6

N264P21BE
243A4550P1
244A7177P1

FIGURE 8-H

DESCRIPTION

MOTOR PLATE

DRIVE MOTOR

DRIVE MOTOR PULLEY

SET ScRew (5/16-18 X 5/8)
TRANSAXLE PULLEY

SET ScREw (5/16-18 X 3/4)
key (3/16 X 3/4 WOODRUFF)
DRIVE BELT

UNDERCARRIAGE HARNESS
CABLE TIE

BOOT

BOOT

BRAKE SWITCH

MOUNTING BASE (BRAKE SWITCH)
CARRIAGE BoLT (1/4-20 X 1 1/2)
LOCKING NUT, HEX

SPACER

sHIM (MOTOR PLATE)

*TRACTORS SUPPLIED WITH A CAST AXLE THAT REQUIRES REPLACEMENT
SHOULD BE REPLACED WITH AN IHTEﬁEFAHEEAﬂLg FABRICATED AXLE.

HOWEVER «
ORDERED AS THE
CHANGEABLE .

NEW HARDEMED SPINDLES
PRESENT SPINDLES (UN-HARDENED) ARE NOT [NTER-

AND SHOULD ALSO BE



J 14

J |5



REF. NO,

el
J=2

J-3

J-4
J=2
J=b
J=/
J-8
J-9
J=10
J=11
J-12
J=13
J-14
J-15
J-16"
J-17
J-18
J-19
J-20
J=21

E12M

STEERING AREA COMPONENTS

PART NO,
423D255P1
243A4828P1

N533P2520

211A341662

211A3101P2
243A4547 P2
541C902P1
243A4590P1
S42C898G3
N40ZP18B6
243A4B13F1
N503P1220B6
243A4561P1
541C950P1
541C950P2
178B8032P1
211A3595P1
211A3595P2
N922P75C6
243A4587P1
243A486/P1

FIGURE 9-J

DESCRIPTION

STEERING WHEEL (NOT PICTURED)

CAP AND H?HUEHAH ASSEMBLY (NOT
PICTURED

poweL PIN (1/4 X 1 1/4) (woT
PICTURED)

STEERING SHAFT AND PINIon (5/8)

BEARING STEERING (FOR USE WITH J-4)

SET COLLAR
MOUNTING BRACKET

BEARING (IN MOUNTING BRACKET)
GEAR AND SECTOR ASSEMBLY
WASHER

SHIM WASHER

COTTER PIN

BEARING

TIE ROD AND BALL JOINT = R.H,
TIE ROD AND BALL JOINT = L.H.
FRONT AXLE-FABRICATED
SPINDLE-LEFT (HARDENED)
SPINDLE=-RIGHT (HARDENED)
SHAP RING

THRUST WASHER

GREASE FITTING

*TRACTORS SUPPLIED WITH A CAST AXLE THAT REQUIRES REPLACEMENT

SHOULD BE REPLACED WITH AN
NEW HARDENED SPINDLES
THE PRESENT SPINDLES

EVER .

IHTEREHAHﬁE BLE FABRICATED AXLE. HOW-
=/ AND N-6 SHOULD ALSO BE ORDERED AS
UN-HARDENED/ ARE NOT INTERCHANGEABLE.






REF. NO.

K-1"
K-2*
K-3
K-4

K-6
K-7*

PART NO.

423029761
211A5249P1
211A3198P1

211A3198P2

211A3558P2
155C806561

E12M

SPEED CONTROL

Fieure 10-K

DESCRIPTION

SPEED CONTROL
SPEED CONTROL KNOB

START SWITCH. 3 TABS, N.O.,. N.C..
AND COMMON

1A 2A SWITCH. 2 TABS., N.O.. O, AND
COMMON

REVERSE SWITCH
THROTTLE HARNESS

*IT 1S IMPERATIVE, WHEN ORDERING A SPEED CONTROL OR PARTS.
THAT YOU SPECIFY THE MODEL NUMBER OF THE TRACTOR AND SERIAL
NUMBER OF THE TRACTOR TO INSURE RECEIVING THE PROPER PART.






E12M

LIFT
FiGure 11-L
REF., NO. PART NO. DESCRIPTION
L-1 178B8151G1 LIFT QUADRANT ASSEMBLY
L-2 244A706561 LIFT ARM ASSEMBLY
L-3 244A708161 ROD ASSEMBLY
L-4 178B813461 MANUAL LIFT HANDLE ASSEMBLY
L-5 211A3577P13 SPRING
L-B 244A7078P1 BUTTON
L-7 244A7212P1 ROLLER
L-8 178B815661 MOWER LIFT ARM ASSEMBLY
L-9 2U44A713561 CONNECTING LINK

L-10 N533P3124 poweL PIN (5/16 % 1 1/2)



I-N B-N 9-N L-N Ll=N 61-N i-N

6-N 02-N 8I-N 22-N <ZI-N 12-N



E12M

BRAKE
Fi1Gure 12-N
REF, HO, _PART NO. DESCRIPTLON

N-1 178B815061 BRAKE SUB-ASSEMBLY

N-2 244A706961 DISK AND HUB

N-3 N3400P606 key (3/16 X 3/4 WOODRUFF)

N-4 211A3489P1 RETURN SPRING (NOT PICTURED)
N-5 244A714361 chgﬁfsﬂﬁyg ROD ASSEMBLY (INCLUDES
N-6 2u4p7168P1 CLEVIS

N-7 244A7126P1 BRAKE ROD

N-8 211A3505P13 CLEVIS PIN

N-9 211A3488P1 PUSH NUT (SPRING CLIP)

N-10 24477127 MOUNTING PLATE
N-11 2044A712961 HﬁiEE.Pﬁ?ih,AﬁEEE?LzuéIHEbggES N-14,
N-12 2444713061 SHAFT ASSEMBLY
N-13 N533P1618 poweL PInN (5/32 X 1 1/8)
N-14 211A3467P1 LEVER

N-15 211A3584P1 CURVED WASHER (NOT PICTURED)
N-16 243A4773P2 RIVET

N-17 NG657P21024B6 CARRIAGE BoLT (1/4-20 X 1 1/2)
N-18 243A4550P10 SPACER

N-19 244A7159P1 BRAKE PEDAL PAD

N-20 N264P21B6 Locknut (1/4-20)
N-21 2044A7131P1 BRAKE SWITCH

N-22 244A7128P1 BUSH ING



REFERENCE NUMBER IS THE NUMBER

ON THE DRAWING PRECEDED BY "T"



E12M

1716 TRANSAXLE

FIGURE 13-T
PEERLESS GE
REF, NO. PART MO, _PART NO, DESCRIPTION
T-1 784218 LEVER & HOUSING ASSY, SHIFT,
(IncL, 2, 3. 8:5. 68 7)
F=2 792016 RING. SNAP
T-3 792001 RING. QUAD
T-4 792049 PIN, DRIVE
T-5 784088 HOUSING, SHIFT LEVER
T-6 784094 KEEPER., SHIFT LEVER
T-7 784219 LEVER. SHIFT
T-8 784056 ROD ASSY.. SHIFT (INCL. NOS,
9 THRU 12 & B1)
T-9 792003 SPRING
T-10 792004 BALL. STEEL
T-11 784004 FORK. SHIFTER
T-12 784057 ROD, SHIFTER
T-13 J8u05y ROD ASSY,. SHIFT (INCL. NOS,
9, 10, 11. 14 8 B1)
T-14 784055 ROD, SHIFTER
T-15 774242 AXLE
T-16 780045 WASHER, THRUST
T-17 792005 SCREW, HEX HD., CAP 1/4-20 x
2-1/2
T-18 792006 LOCKWASHER
7-19 7780334 GEAR. RING
T-20 786019 PIN, DRIVE

T-21 786027 BLOCK, DRIVE



E12M 1716 TRANSAXLE

FIGURE 13-T
REF. NO, ﬁiEELEE? FAR?EHD. DESCRIPTION
T-22 778014 PINION, BEVEL
T-23 776022 PINION & BUSHING ASSY., IDLER
T-24 778039 GEAR, BEVEL
T-25 776014 SHAFT & BEARING ASSY,. SHIFTER
(IncL, no, 26)
T-26 780018 BEARING
T-27 778037 GEAR. IDLER
T-28 776032 SHAFT, 1DLER
T-29 784074 STOP, SHIFTER
T-30 788026 GASKET., CASE & COVER
T-31 788003 GASKET. SHIFT LEVER HOUSING
T-32 778019 GEAR, SHIFTING (2ND & HIGH)
T-33 778020 GEAR, SHIFTING (1sT & REV,)
T-34 778021 GEAR, SPUR (Zb TEETH)
T-35 786014 SPACER
T-36 778022 GEAR. SPUR (22 TEETH)
T-37 786015 SPACER
T-38 778023 GEAR. SPUR (16 TEETH)
T-39 7760154 SHAFT. INPUT
T-40 778024 SPUR GEAR. INPUT SHAFT
T-41 780001 WASHER
T-42 786017 SPACER
T-43 778036 GEAR. ,OUTPUT
T-44 778041 PINION, OUTPUT

T-45 788007 SEAL, OIL



REF. NO.
T-46

T-47

T-48

T-49

T-50
T-51

-
120
T-54
T-55

o
T-58
T-59
T-€60
T-61
T-63
T-68
T-69
1-70

1716 TRANSAXLE

E12M

FIGURE 13-T

PEERLESS GE

PART NO, PART NO, DESCRIPTION

782029 HOUSING ASSY.. AXLE (INCL. NO,
58)

772071 COVER ASSY.. TRANSAXLE (INCL.
Nnos., 54, 57, & 63)

770034 CASE ASSY.. TRANSAXLE (INCL.
nos., 54, 60, B63)

792007 SCREW, SOCKET HD., CAP
1/4-20 x 3/4

786026 Pin. DoweL (5/16 x 3/4)

792013 SCREW. HEX HD. CAP 5/16-18 x
3/4

792010 PLUG. PIPE

792029 LOCKWASHER, 5/16"

780013 BEARING

792018 RING, SNAP

780011 BEARING

780055 BEARING

780002 BEARING

788008 SEAL., OIL

788009 SEAL. OIL

792017 RING, SNAP

780002 BEARING

780012 BEARING, THRUST

774037 CARRIER, DIFFERENTIAL

774036 CARRIER, DIFFERENTIAL



+I-13
+Z-14
+Z-15
+{-16
+I-17
+7-18
+Z-19
+Z-20
+7-21
+Z-22
+-23
+Z-24

_PART NO.
541C922P1

211A3599P1
2U3ALBHOP1
243AL56LP5
243A4564P
243A4564P3
243A4568PY
2435A4568P5
2435AL568P3
243A4539P3
243A4552P2
2U43AL54]1P3
243AL541PY
243A4541P5
243A4541P6
2U3AL541P7
243A4541P8
243A4541P3
243A4541P10
243A4541P11
243A4541P1

DESCRIPTION

IHSTH&ETIUH DECAL (LOCATED UNDER
HOOD

PAINT (SPRAY YELLOW)

FRONT WHEEL BEARING

pLue (P-1)

pLug (P-2)

pLuc (P-4)

Jack (J-1)

JAck (J-2)

Jack (J-4)

MATE-N-LoK (60620-1)

MATE-N-LOK (B0619-1)

RING., AWG 12-10, 1/4 stup (31172)
RING, AWG 8, 1/4 sTup (33461)
RING, AWG 6. 1/4 sTup (321598)
RING, AwG 12-10., 5/16 stup (31827)
RING, awG 8, 5/16 sTup (31808)
RING, awG 16-14, "10 stup (34123)
RING. awG 16-14, 1/4 stup (31256)
RING awG 16-14. 5/16 stup (31257)
RING AWG 22-16, 5/16 sTtup (31252)
RING AwG 12-10 “10 stup (31805)



+7-25
+1-26
+1-27

[-29
+7-30
+Z-31
+7-34
+7-36
+7-37
+7-38
+7-43
+7-U45
+7-47
+7-49
+Z-50

MISCELLANEOUS & HARDWARE

_PART NO.,
243A4822P1
243A4822P2
243A4553P1
243A4566P1
243A4660P1
243A456/P1
N3400P803
N533P2516
N922F75C6
N533P1316
211A3562P1
243A4587P1
N4O2AP18B6
245A4615P1
N505P122086

DESCRIPTION
RECEPTACLE, AwG 16-14 (60628-1)
RECEPTACLE., AwG 16-12, 1/4 (42844-1)
RECEPTACLE., AwG 20-16, "18, (B60972-2)
coMMoN TAE (B0843-1)
SHUR PLUG RECEPTACLE (61075-2)
sPLICE (34865)
WOODRUFF KEY (REAR AXLE)
SPRING DOWEL PIN (STEERING WHEEL)
SNAP RING (FRONT AXLE)
ROLL PIN (FRONT AXLE)
SPEED NUT (ON CHARGER SCREEN)
THRUST WASHER (FRONT AXLE)
PLAIN WASHER (STEERING)
SHIM WASHER (STEERING)
COTTER PIN (STEERING)







LT o — R ¥ S

10
11
12
13

TABLE OF CONTENTS

EEM
E10M

:

m = o &2 =

N - E T R X oY

TLILE

BODY COMPONENTS

FRONT BATTERY COMPARTMENT
CHARGER

DASH COMPONENTS

ELECTRICAL COMPONENTS
AND MOTOR COMPARTMENT)

REAR BATTERY COMPARTMENT
UNDERCARRIAGE COMPONENTS
STEERING COMPONENTS
DRIVE ASSEMBLY

LIFT

BRAKE COMPONENTS
TRANSAXLE

MISCELLANEOUS & HARDWARE






A-1
A-2
A-3
A=Y
A-5
A-6
A-7
A-8

A-10
A-11
A-12
A-13
A-14
A-15
A-16
A-17
A-18

A-19
A-20
A-21
A-22
A-23

E10M

BODY COMPOMENTS
FIGURE 1-A

~LART NO. DESCRIPTION
1788822361 HOOD ASSEMBLY
127D8033P1 FRONT GRILLE
244A7262P1 BUMPER
178B8252P1 SEAT HOUSING ASSEMBLY
244A7448P] SEAT TRIM
243A4770P1 SEAT PAN
243A4852P1 CUSHION, BOTTOM
178B8030P1 CUSHION., REAR
211A3249P3 GEAR SHIFT KNOB
1550812162 FrRONT TIRE (15 X 6.00-6) AND RIM
N322P75C6 SNAP RING
155C813161 REAR TIRE (18 X 9.50-8) anD RIM
127D8025P1 STEERING WHEEL
243A482862 CAP AND MONOGRAM ASSEMBLY
178B8283P1 PEDAL ASSEMBLY
244A7159F1 BRAKE PAD
243AL554P3 PUSH NUT
243AL639P2 HSDEEE? BER BUMPER (MOUNTED ON TOP -
178B8270P1 DECAL. E10M
422D848P15 DECAL. GEMERAL ELECTRIC
422D848P16 DECAL., ELEC-TRAK
4220848P17 DECAL., BODY (RIGHT SIDE)
422D848P18 DECAL., BODY (LEFT SIDE)




A-24
A-25
A-26
A-27
A-28

E10M

BODY COMPONENTS
FIGURE 1-A

_PART NO. DESCRIPTION
244A7394P1 DECAL., GENERAL ELECTRIC
178B8261P1 DECAL. CORNER (BLACK)
244A7389P1 DECAL. CORNER (RED)
244A7471P1 PARKING BRAKE DECAL
155C8147P1 BELT COVER



B-13

B-9

B-12

B-14

B-I0




B-10
B-11
B-12
B-13
B-14
B-15

E10M

ERONT BATTERY COMPARTMENT
FIGURE 2-B
_PART NO. DESCRIPTION
155C8094P1 BATTERY TRAY (NOT PICTURED)
155C8122P1 BATTERY LINER
243A452761 BATTERY
2U4A7313PY BATTERY PROTECTOR (NOT PICTURED-FRONT)
2U4A7313P3 BATTERY PROTECTOR (NOT PICTURED-REAR)
178B816567 BATTERY CABLE (NOT PICTURED-B2Y)
1788816561 BATTERY CABLE (INTER-CONNECTING)
NOT PICTURED)
17868165611 BATTERY CABLE (B3-)
247A730861 BATTERY COVER
211A3511P1 CAUTION DECAL
24L4A7283P2 BATTERY CLAMP (RIGHT SIDE)
244A7283P1 BATTERY cLAMP (LEFT SIDE)
211A355561 CORD ASM
243A4849P1 BATTERY CAP
244A7313P5 BATTERY PROTECTOR (NOT PICTURED-SIDE)






E1OM

CHARGER
FIGURE 3-C
REF, NO, _PART NO. DESCRIPTION
C-1 1270802464 CHARGER SUB ASSEMBLY (INCLUDES BASE.
E?ﬁﬁsigﬁﬁﬁﬁivﬁﬁp“c‘T““ AND HEAT
C-2 243A4653P1 CAPACITOR
C-3 244A7282P1 CAPACITOR CLAMP
C-4 1638990561 HEAT SINK ASSEMBLY
C-5 163B9955P1 TRANSFORMER
C-6 155C8103P1 CHARGER BASE
C-7 2U43A4564P3 pLUG (P-4)
C-8 2U44A733465 WIRE #30-01 (cHGRr NEG)
C-9 244A7334611 WIRE (CHGR POS)

C-10 2117355561 CHARGER CORD ASSEMBLY (NOT PICTURED)






E10M

DASH COMPONENTS
FIGURE H-]

PART HNO, DESCRIPTION
127D8019P1 DASH COMPARTMENT
2044A7229P1 PTO SWITCH
244A7308P1 KEY SWITCH
247A7354P1 KEY
211A3507P1 TIMER
243A4549P1 TIMER KNOBE
244A7386P1 TIMER DECAL
243A462961 FUEL LEVEL GAGE
244A743662 ACCESSORY OUTLET






ELOM

ELECTRICAL COMPONENTS
(AND MOTOR COMPARTMENT)
FIGURE 5-E
EEF, NO, —PART NO, DESCRIPTION

E-1 244A7063P1 L CONTACTOR
E-2 243A4719P1 CIRCUIT BREAKER (CB-2)
E-3 243A4524P1 PTO CONTACTOR
E-4 * 211A3165P1 INSULATOR
E-5 * 211A344862 FUSIBLE LINK
E-6 243A4652P1 D10ODE
E-7 2043A4953P] TERMINAL STRIP
E-8 178B8244P1 DRIVE MOTOR
E-9 155C8142P1 MOTOR COMPARTMENT COVER
E-10 178B8267P1 SHIFTING DECAL
E-11 211A3249P3 SHIFTING KNOB
E-12 244A733469 CONNECTION WIRE #1-01
E-13 243A4606P1

* noT on Z6AEL10DAA moDEL

CIHCU}T preAker (CB-3 Z6AE10AA MoDEL

“ONLY



€1-9
8-9

#1-9

91-9 T mmm——

¥-9




6-1
6-2
G=3

6-5
6-6
G6-7
6-8

6-10
6-11

6-12
6-13
6-14
b-15
6-16
6-17

E1OM

REAR BATTERY COMPARTMENT
FIGURE 7-0
_PART NQ. DESCRIPTION
2U3A4790P1 SEAT SWITCH
211A3577P1 SEAT SPRING
211A3191FP1 RIVET
ZUL4A74246]1 LINE ASM
244p732161 SEAT SUPPORT ASM
155C8094P1 BATTERY TRAY (NOT PICTURED)
155C8122P1 BATTERY LINER
243A452761 BATTERY
Z243A4849P1 BATTERY CAP
178B8165611 BATTERY cABLE (B4* - NOT PICTURED)
178B816561 BATTERY CABLE (INTER-CONNECTING!
NOT PICTURED)
178B816568 BATTERY CABLE (B5™ - NOT PICTURED)
244A7313P5 BATTERY PROTECTOR (SIDE)
2474730861 BATTERY COVER
211A3511P1 CAUTION DECAL
244A7317P1 BATTERY CLAMP (LEFT SIDE)
244A7317P2 BATTERY CLAMP (RIGHT SIDE)



H-16
H=I7

H-14

H-31
H-18
H-19
H-30

1A
ﬁ_‘”_-“ “. .n.i. _".-..—ﬂ.m."

{
“T.i ..._

| | -

1L

i

u

rr -

3..;
a m

.“._::.,“_._

-u_-..n H

i

¥
ﬁ

A
"

H-27
H-28
H-25
H-29

H-207

H-21 H-22,H-23

H-26



H-10
H-11
H-12
H-13
H-14
H=15
H-16
H=1/
H-18
H-19
H-20
H-21
H-22
H=23
H-24
H-25

E8M

UNDERCARRIAGE COMPONENTS E10M
Ficure &-H
_PART MO, DESCRIPTION
178B8032G1] FRONT AXLE
1788828261 SPINDLE, LEFT
1788821761 SPINDLE. RIGHT
243A4587P1 THRUST WASHER (LOCATED ON SPINDLE)
N922P75C6 SNAP RING (LOCATED AT TOP OF SPINDLE)
243A4867P1 GREASE FITTING
244A7416P1 PIVOT PIN
N922P62CE RETAINING RING FOR PIVOT PIN
178B8203P1 TIE ROD
178B8203P2 TIE ROD
244A718061 STEERING ARM ASM (TOP OF RIGHT SPINDLE)
N3400P606 key (3/16 X 3/4 WoODRUFF)
N72P2108B6 seT screw (1/4-20 X 1/2)
244A7183G1 STEERING ARM ASM
N3400P405 key (1/8 X 5/B WOODRUFF)
243A4554P3 PUSH NUT
24L4A7126P2 ROD
244A7168P1 CLEVIS
1788826261 TORQUE PLATE
127D8015P1 TRANSAXLE
244A7234P1 U=BOLT
2U44A7221P1 CLEVIS PIN (WHEEL)
N503P1516B6 COTTER PIN (WHEEL)
244A7295P1 TRANSAXLE SHEAVE (NOT PICTURED)

155C814961

BRAKE ASSEMBLY



H-26
H-27
H-28
H-29
H-30
H-31

EEM
ELOM

LINDERCARRIAGE COMPONENTS
FIGURE 8-H

PART MO, = o  DESCRIPTION
244A730161 DISK AND HUB
2U44A7409P1 BRAKE ROD
244A7415P1 RETURN SPRING
244A7404P1 STRAP
211A3481P1 CLUTCH SWITCH

155C8126P1

BELT GUARD






J-10
J-11
J=-12
J=15
J=14

E&M
E10M

2IEERING COMPONENTS
FIGURE 9-J

—PART NO, — DESCRIPTION
127D8023P1 STEERING WHEEL (NOT PICTURED)
2U3ALB2 862 CAP AND MONOGRAM ASM (NOT PICTURED)
ey QA" 1°17h 2'Ner*PicTuRen)
2444717661 SHAFT AND PINION ASSEMBLY
211A3577P16 SPRING
211A3101P2 BEARING
243A4547P2 SET COLLAR
155C8141P1 STEERING SHAFT SUPPORT
2044A717561 SHAFT AND SEGMENT ASSEMBLY
244A7322P1 WASHER
N533P1616 SPRING DOWEL FIN
2444718361 STEERING ARM ASM
N3400P405 KEy (1/8 X 5/8 woODRUFF)
N72P2108E6 SET SCRew (1/4-20 X 1/2)






E8M

E10M
DRIVE ASH.
F1GURe 10-K
REF. NO. - CART _NO, —_— DESCRIPTION
K-1 244A7392P1 MOTOR SHEAVE
K-2 211A3226P11 DRIVE BELT
K-3 244A7318P1 IDLER PULLEY
K-4 2uLA740761 IDLER ARM ASM
K-5 2UL4A727861 BELT RETAINER ASM
K-6 244A7126P2 ROD
K-7 244A7168P1 CLEVIS
K-8 2U44A7369P1 PARKING ERAKE ANGLE
K-9 178B8237P1 HAND PARKING BRAKE

K-10 2U4A7466P1 HAND GRIP (FOR PARKING BRAKE)



b= 6-1 Bt JREY 51 PN ¢ o B ol B

ormed



Ll
L-2
L

L-5
L-6
L-7
L-8
L-3
L-10
L-11
L-12
L=13

~PART NO.
155C8106P1
1788817661
2447708162
178B815462
211A3577P15
244A7078P1
24Up7212P3
211A3101P2
244A7185P1
N533P2524
NAO2AP17BE
N40ZAPY3EE
N503P1012B6

E8M
E10M

LIFT
FIGURE 11-L

DESCRIPTION

LIFT QUADRANT ASSEMBLY
LIFT ARM ASSEMBLY

ROD ASSEMBLY

LIFT HANDLE ASSEMBLY
SPRING

BUTTON

ROLLER

BEARING ASSEMBLY

LIFT CABLE

poweL PIN (1/4 X 1 1/2)
WASHER (5/8)

WASHER (3/8)

COTTER PIN



N-2 N-I N-7 N-8 N-9



E8M
E10M

ERAKE
FIGure 12-N
PART HO. DESCRIPTION
155C814961 BRAKE ASSEMBLY
244A730161 DISK AND HUE
N3400P606 key (3/16 X 3/4 wooDRUFF)
244A7415P1 RETURN SPRING
244A7409P1 BRAKE ROD
211A3488P1 PUSH NUT
2U44A7414P1 NUT, BRAKE ROD
178B827861 ARM AND SHAFT ASM

211A3481P1

CLUTCH SWITCH



A 1419
Maoddel 1216

REFEREMCE NUMBER IS THE NUMBER
ON THE DRAWING PRECEDED BY "T"



PEERLESS
REF., NO. = PBART NO, = PBART NO.

1=k /84231
1= /92016
=3 /92001
T-4 792049
L /84088
I=b 78409y
T-7 /84232
T-8 /84139
=4 /92003
T-10 792004
1-11 784004
T-12 784140
i=13 784137
T-14 784138
1-15 774252
T-15A /74253
T-16 /80042
A 792020
1-18 792006
=15 778033A
T-20 786019
T-21 786027
T-22 778014
T-23 776022

E8M

1216 TRANSAXLE -

FIGURE 13-T

DESCRIPTION

LEVER AND HOUSING ASSEMBLY
SNAP RING

QUAD RING

DRIVE PIN

SHIFT LEVER HOUSING
SHIFT LEVER KEEPER
SHIFT LEVER

SHIFT ROD ASSEMBLY
SPRING

BALL. STEEL

FORK. SHIFTER

ROD. SHIFTER

HTT'AiE;#ﬁEIEE}EIHCL. no. 9. 10,

ROD. SHIFTER
AXLE: R.H.

AXLE. L.H.

WASHER. THRUST

SCREW., HEX HD. caP, 1/4-20 X 2 1/4
LOCKWASHER, 1/4"

GEAR. RING

PIN:. DRIVE

BLOCK, DRIVE

PINION, BEVEL

PINION AND BUSHING ASM, IDLER



E&M

1216 TRANSAXLE E10M
FIGURE 13-T
PEERLESS GE
REF, NO, EART _NO., PART NO. DESCRIPTION
T-25 776014 ??ﬂE[.AHE,EEEgIHE ASM., SHIFTER
T-26 /80018 BEARING
T-27 778037 GEAR. IDLER
T-28 776032 SHAFT, IDLER
T-29 784074 STOP, SHIFTER
T-30 /88026 GASKET. CASE TO COVER
T-31 788003 GASKET, SHIFT LEVER HOUSING
T-32 /78019 GEAR, SHIFTING
T-33 778020 GEAR, SHIFTING
T-34 778021 GEAR, SPUR (26 TEETH)
T-35 786014 SPACER
T-36 778022 GEAR, SPUR (22 TEETH)
T-37 786015 SPACER
T-38 /78023 GEAR, SPUR (16 TEETH)
T-39 776146 SHAFT. INPUT
T-40 778024 SPUR GEAR. INPUT SHAFT
T-41 780001 WASHER
T-42 786017 SPACER
T-43 778036 GEAR, OUTFUT
T-4y 778041 FINION, OUTPUT
T-45 788008 SEAL. OIL
T-46 782047 H??ﬁéﬂ? :g? EE?HIHG ASM., AXLE

T-4BA /82042 HOUSING AND EH?HIHE ASM, AXLE
INCL. NO,



1216 TRANSAXLE E10M
9 FIGURE 13-T
PEERLESS GE
REF. NO, PART NO, BART_NO. — DESCRIPTION
T-47 772072 Eg¥E:HgEEg]THAHEAKLE (INCL. NOS.
T-u8 770065 CASE ASM._TRANSAXLE (INCL. NOS,
anD 573
T-49 792007 Siﬁﬁféﬂsgcéfa HD. CAP.
T-50 786026 PIN, DOWEL
=51 780054 BUSHING
T-52 792010 PLUG. PIPE
T=53 778039 GEAR. BEVEL
T-54 792018 RING, SMAP
T=-55 792017 RING. SNAF
L, TI-=56 /80011 BEARING
T-57 780013 BEARING
T-58 780055 BEARING
T-60 /88009 SEAL. OIL
T-64 776008 SHAFT, REVERSE IDLER
T-65 /86008 SPACER., REVERSE IDLER
T-66 /78016 IDLER, REVERSE
T-68 780107 WASHER
T-69 774029 CARRIER, DIFFERENTIAL
T-70 /74028 CARRIER, DIFFERENTIAL



Z-10
Z-11
=12
Z-13

E8M
E10M

UISCELLANEQUS & HARDWARE
z
_PART NO, DESCRIPTION
211A3505P1 CLEVIS Flg (SEAT HOUSING HINGES AND
LINE ASM

N503P1212B6 COTTER PIN (For Z-1:; 1/8 X 3/4)
211A3505P14 CLEVIS PIN (BRAKE AND CLUTCH ROD)
211A3505P17 CLEVIS PIN (PARKING BRAKE)
NS03P916B6 COTTER PIN (For Z-3 anDp Z-4; 3/32 X 1)
244A7221P1 CLEVIS PIN (REAR WHEEL)
N503P1516E6 COTTER PIN (For I-bs 5/32 X 1)
155C8167P1 INSTRUCTION DECAL (LOCATED UNDER HOOD)
211A3589PY GROMMET (BOTTOM OF TRACTOR)
N922P75C6 SNAP RING (FRONT WHEEL)
244A7327P1 SLEEVE (UNDER STEERING WHEEL)
244AT438P] CABLE CLIP

211A3599P1

PAINT (SPRAY YELLOW)






L = U

10
11
12
13

E&M
E10M

TABLE OF CONTENTS

E

m 2 3 o =

=] =-f Z2E — 2% . I oY

TITLE

BODY COMPONENTS

FRONT BATTERY COMPARTMENT
CHARGER

DASH COMPONENTS

E%EETHIEAL COMPONENTS
AND MOTOR COMPARTMENT)

REAR BATTERY COMPARTMENT
UNDERCARRIAGE COMPONENTS
STEERING COMPOMNENTS
DRIVE ASSEMBLY

LIFT

BRAKE COMPOMNENTS
TRANSAXLE

MISCELLANEOUS & HARDWARE






E

Ty EEnea
LD 0O ] N WA 2 W B =

i i
et it et s
WM =O

[ - —
o W

1
|
|

A-18

A-19
A-20
A-21
A-22
A-23
A-24
A-25
A-26
A-27
A-28

A-29

E&M

BODY COMPONENTS
FIGURE 1-A

~EART NOQ, DESCRIPTION
1788822361 HOOD ASSEMBLY
127D8033FP1 FRONT GRILLE
244A7262P1 BUMPER
178B8252P1 SEAT HOUSING ASSEMBLY
244A7448P1 SEAT TRIM
2435847 70P1 SEAT PAN
243A4852P1 CUSHION, BOTTOM
1/78B8030P1 CUSHION., REAR
211A3249P3 GEAR SHIFT KNOE
1550812161 FRONT TIRE (13 X 5,00-6) AND RIM
N922P75C6 SNAP RING
155C812561 REAR TIRE (18 X 6,50-8) anD rIM
127D8025P1 STEERING WHEEL
243A082862 CAP AND MONOGRAM ASSEMBLY
178B8283P1 PEDAL ASSEMBLY
2U4A7159P1 BRAKE PAD
243A4554P3 PUSH NUT
243A4639P2 HEGEEEU?EEH BUMPER (MOUNTED ON TOP -
178B8269P1 DECAL. E8M
422D848P15 DECAL, GENERAL ELECTRIC
4220848P16 DECAL ., ELEC-TRAK
4220D848P17 DECAL ., BoDY (RIGHT SIDE)
422D848P18 DECAL, BoDY (LEFT SIDE)
244A7394P1 DECAL. GENERAL ELECTRIC
178B8261P1 DECAL, CORNER (BLACK)
244A7389P1 DECAL, CORNER (RED)
2u4A7471P1 PARKING ERAKE DECAL
155C8147P1 BELT coveEr (REMOVED IN PICTURE TO

2447727861

SHOW BELT RETAINER)
BELT RETAINER






B-1
B-2
B-3
B-4
B-5

B~/
B-8

B-10
B-11
B-12
B-13

E&M

ERONT EATTERY COMPARTMENT
FIGURE 2-B

_PART NO, DESCRIPTION
155C8094P1 BATTERY TRAY (NOT PICTURED)
155C8122P1 BATTERY LIMNER
178B8236P1 BATTERY
244A7313P2 BATTERY PROTECTOR (NOT PICTURED=FRONT)
2044A7313P1 BATTERY PROTECTOR (NOT PICTURED-REAR)
178BB16567 BATTERY CABLE (NOT P1CTURED-B2Y)
17888165610 BATTERY CABLE (INTER-CONNECTING)
1788816568 BATTERY CABLE (B3~)
247A730761 BATTERY COVER
211A3511P1 CAUTION DECAL
178B8263P1 BATTERY CLAMP (RIGHT SIDE)
178B8263P2 BATTERY CLAMP (LEFT SIDE)

211A355561

CORD ASM






ESM

CHARGER
FIGURE 3-C
REF_NO. PART NO. DESCRIPTION
(-1 1270802463 CHARGER SUB ASSEMBLY (INCLUDES BASE.
;gggagfs§en, CAPACITOR AND HEAT SINK
C-2 243A4653P2 CAPACITOR
C-3 244A7282P1 CAPACITOR CLAMP
C-4 1638990561 HEAT SINK ASSEMBLY
C-5 178B8146P1 TRANSFORMER
C-6 155C8103P1 CHARGER BASE
C-7 243A4564P3 pLuc (P-4)
C-8 244A7334G5 WIRE #30-01 (cHGR NEG)
C-9 244A7334G11 WIRE (CHGR POS)

C-10 211A355561 CHARGER CORD ASSEMBLY (NOT PICTURED)



D-5 D-6 D-7

D-I D-2 D-4 D-3



ESM

DASH COMPONENTS

FIGURE 4-[
_PART NO, DESCRIPT1ON
127D8019P2 DASH COMPARTMENT
244A7229P1 PTO SWITCH
244A7308P1 KEY SWITCH
2U47A7354P1 KEY
211A3507P1 TIMER
243A4549P1 TIMER KNOB
244A7386P1 TIMER DECAL






E-1
fed
E=3
E-4 *
=2 ™
E-b
E=s
E-8

E-10
g=ll
E-12
E-13

EEM

ELECTRICAL COMPONENTS
(AND MOTOR COMPARTMENT)
FIGURE 5-E

_PART NO., DESCRIPTION
244A7063P1 L CONTACTOR
243A4719P1 cIrRculT BREAKER (CB-2)
243A4524P1 PTO CONTACTOR
211A3165P1 INSULATOR
211A344862 FUSIBLE LINK
2435A4652P1 DIODE
243A4953P1 TERMINAL STRIP
178B8216P1 DRIVE MOTOR
155C8142P1 MOTOR COMPARTMENT COVER
178B8267P1 SHIFTING DECAL
211A3249P3 SHIFTING KNOB
ZH4A7 33469 CONNECTION WIRE #1-01
243A4606P1

* noT onN Z6AESAA MoDEL

EIHEHIT BREAKER (CB-3 26AESAA MODEL

ONLY



~7




6-1
6-2
6-3
G-4
6-5

E8M

REAR _BATTERY COMPARTMENT
FIGURE 7-G

_PART NO, — DESCRIPTION
243A4790P1 SEAT SWITCH
211A3577P1 SEAT SPRING
211A3191P1 RIVET
244742461 LINE ASM
2U4A732161 SEAT SUPPORT ASM



H-16
H-17

H-14

H-2| H-22,H-23

H_ -

H-26



H-10
H-11
H-12
H-13
H-14
H=15
H-16
H-17
H-18
H-19
H-20
H-21
H-22
H-23
H=-24
H-25

E&M

UNDERCARRIAGE COMPONENTS E10M
FIGURE 8-H
_EPART NO. DESCRIPTIQN
1788803261 FRONT AXLE
1788828261 SPINDLE, LEFT
1788821761 SPINDLE., RIGHT
243A4587P1 THRUST WASHER (LOCATED ON SPINDLE)
N922P75C6 SNAP RING (LOCATED AT TOP OF SPINDLE)
243A486/7P1 GREASE FITTING
244A7416P1 PIVOT PIN
N922P62CE RETAINING RING FOR PIVOT PIN
178B8205P1 TIE ROD
178B8203P2 TIE ROD
244A718061 STEERING ARM ASM (TOP OF RIGHT SPINDLE)
N3400PE06 key (3/16 X 3/4 wooDRUFF)
N72P2108B6 seT screw (1/4-20 X 1/2)
244A718361 STEERING ARM ASM
N3400P405 key (1/8 X 5/8 wooDRUFF)
243A4554P3 PUSH NUT
2ULA7126F2 ROD
244A7168P1 CLEVIS
1788826261 TORQUE PLATE
127D8015P1 TRANSAXLE
2uLA7234P1 U-BOLT
ZULA7221P1 CLEVIS PIN (WHEEL)
N503P1516B6 COTTER PIN (WHEEL)
244A7295P1 TRANSAXLE SHEAVE (NOT PICTURED)

155C814961

BRAKE ASSEMBLY



H-26
H-27
H-28
H-29
H-30
H-31

E8M
E10M

UNDERCARRIAGE COMPONENTS
F1GURE 8-H

_PART NO. — DESCRIPTION
244A730161 DISK AND HUB
244A7409P1 BRAKE ROD
244A7415P1 RETURN SPRING
244A7404P] STRAP
211A3481P1 CLUTCH SWITCH
155C8126P1 BELT GUARD






J=1
J-2
J=3

J=3
J-6
J=7
J-8

J-10
J=11
J-12
J=13
J=14

E&HM
E10M

SIEERING COMPONENTS
FIGURE 9-J
PART_NQ, DESCRIPTION
127D8023F1 STEERING WHEEL (NOT PICTURED)
2U3ALB28G2 CAP AND MONOGRAM ASM (NOT PICTURED)
RN R P e T
2447717661 SHAFT AND PINION ASSEMBLY
211A3577P16 SPRING
211A3101P2 BEARING
243A4547P2 SET COLLAR
155C8141P1 STEERING SHAFT SUPPORT
244A717561 SHAFT AND SEGMENT ASSEMBLY
244A7322P1 WASHER
N533P1616 SPRING DOWEL PIN
2444718361 STEERING ARM ASM
N3400P405 key (1/8 X 5/8 woODRUFF)
N72P2108B6 SET screw (1/4-20 X 1/2)






E8M

ELOM
DRIVE ASM.
Fieure 10-K
EEF., NO, ~PART _NO. DESCRIPTION
K-1 244A7392P1 MOTOR SHEAVE
K-2 211A3226P11 DRIVE BELT
K-3 244A7318P1 IDLER PULLEY
K-4 2444740761 IDLER ARM ASM
K-5 244A727861 BELT RETAINER ASM
K-6 2U44A7126P2 ROD
k=7 244A7168P1 CLEVIS
K-8 244A73659P1 PARKING BRAKE ANGLE
K-9 178B8237P1 HAND PARKING BRAKE

K-10 244A7466P1 HAND GRIP (FOR PARKING BRAKE)



-1 6-71 1= 191011 2171 §°)

e



L~1
-2
L=3

k-5
L-6
L7
L-8
L=
L-10
L=11
1-12
| -15

—EART NO,
155C8106P1
1788817661
2444708162
1788813462
211A3577P13
244A7078P1
244A7212P3
211A3101P2
244A7185P1
N533P2524
N402AP17B6
N40ZAP43B6
N503P1012B6

E&M
E10M

LIFT
FIGURE 11-L

DESCRIPTION

LIFT QUADRANT ASSEMELY
LIFT ARM ASSEMELY

ROD ASSEMBLY

LIFT HANDLE ASSEMBLY
SPRING

BUTTON

ROLLER

BEARING ASSEMBLY

LIFT CABLE

poweL PIN (1/4 X 1 1/2)
wasHER (5/8)

WASHER (3/8)
COTTER PIN



6N 8-N L-N I-N 2-N 7




E8M
E10M

BRAKE
FIGURE 12-N
PART NO, DESCRIPTION
1550814961 BERAKE ASSEMBLY
244A730161 DISK AND HUB
N3400PB06 key (3/16 X 3/4 WOODRUFF)
244A7415P1 RETURN SPRING
244A7409P1 BRAKE ROD
211A3488P1 PUSH NUT
244A7414P1 NUT. BRAKE ROD
1788827861 ARM AND SHAFT ASM
211A3481P1 CLUTCH SWITCH



A-1419
Musdlel 1 2106

REFERENCE NUMBER IS THE NUMBER
ON THE DRAWING PRECEDED B8Y T



E8M

1216 TRANSAXLE e
FIGURE 13-T
PEERLESS GE
REF, NO, PART NO, EART NO, DESCRIPTION
T-1 784231 LEVER AND HOUSING ASSEMBLY
1-2 792016 SNAP RING
T-3 792001 QUAD RING
T-4 792049 DRIVE PIN
T=5 784088 SHIFT LEVER HOUSING
T-b /84094 SHIFT LEVER KEEPER
T-7 /84232 SHIFT LEVER
T-8 784139 SHIFT ROD ASSEMBLY
T-9 792003 SPRING
T-10 792004 BALL. STEEL
T-11 784004 FORK. SHIFTER
T-12 /84140 ROD., SHIFTER
T-13 784137 Hi?rﬁfﬂ;hﬁglgg]{IHCL. no. 9, 10,
T-14 /84138 ROD. SHIFTER
T-15 774252 AXLE, RH,
T-15A 774253 AXLE., L.H,
T-16 780042 WASHER, THRUST
T-17 792020 SCREW, HEX HD. caP, 1/4-20 X 2 1/4
T-18 7920086 LOCKWASHER, 1/4"
T-19 778033A GEAR. RING
T-20 786019 PIN, DRIVE
T-21 786027 BLOCK. DRIVE
T-22 778014 PINION, BEVEL

T=-23 776022 PINION AND BUSHING ASM., IDLER



E8M

1216 TRANSAXLE E10M
FIGURE 13-T
PEERLESS GE
REF: NO, EART NO. EART NO, r— e L LLR
T-25 776014 TﬂEI.‘ﬁE.Bﬁﬁﬁ‘”ﬁ ASM, SHIFTER
T-26 780018 BEARING
1-27 778037 GEAR. IDLER
T-28 776032 SHAFT. IDLER
T-29 784074 STOP, SHIFTER
T-30 788026 GASKET. CASE TO COVER
T-31 788003 GASKET, SHIFT LEVER HOUSING
T-32 778019 GEAR. SHIFTING
T-33 778020 GEAR. SHIFTING
T-34 778021 GEAR, SPUR (26 TEETH)
T-35 786014 SPACER
T-36 778022 GEAR, SPUR (22 TEETH)
T-37 786015 SPACER
T-38 778023 GEAR. SPUR (16 TEETH)
T-39 776146 SHAFT. INPUT
T-40 778024 SPUR GEAR. INPUT SHAFT
T-41 780001 WASHER
T-42 786017 SPACER
T-43 778036 GEAR. OUTPUT
T=uy 778041 PINION, OUTPUT
T=45 788008 SEAL. OIL
T-46 782047 H ?ﬁéﬁ? :g? ET§H]HG ASM, AXLE

T-4B6A /82042 HOUSING AND ETSH]HE ASM, AXLE
INCL, MO, 51)



E8M

1216 TRANSAXLE E10M
& FIGURE 13-T
PEERLESS GE
REF, NO, BART _HO. BART NOQ, e IESCRIPTION

T-47 772072 cgyEEHﬁs TRANSAXLE (INCL. NOS,
T-48 770085 EgEEAASHS IRAﬂSAHLE (1NCL. NOS,
T-49 792007 iﬁﬁféusicgﬁﬂ HD.
T-50 786026 PIN, DOWEL
T-51 780054 BUSHING
T-52 792010 PLUG., PIPE
T-53 778039 GEAR., BEVEL
T-54 792018 RING, SNAP
T-55 792017 RING., SNAP

£ =36 /80011 BEARING
T-57 780013 BEARING
T-58 780055 BEARING
T-60 788009 SEAL. OIL
T-64 /76008 SHAFT, REVERSE IDLER
T-65 /86008 SPACER. REVERSE IDLER
T-66 /78016 IDLER, REVERSE
T-b8 780107 WASHER
T-69 774029 CARRIER, DIFFERENTIAL
T-70 774028 CARRIER, DIFFERENTIAL



Z-1

Z-2
-3
Z-4
Z-5

i
[-8
-9
Z-10
Z-11
l-12
=15

E8M
E10M

MISCELLANFOUS & HARDWARE
i
_PART NO, DESCRIPTION
211A3505P1 ctles Ply (SEAT HOUSING HINGES AND
E ASM

N503P1212B6 coTTER PIN (For Z-1: 1/8 X 3/4)
211A3505P14 CLEVIS PIN (BRAKE AND CLUTCH ROD)
211A3505P17 CLEVIS PIN (PARKING BRAKE)
NS03P916B6 COTTER PIN (For -3 AnD Z-4; 3/32 % 1)
244A7221P1 CLEV1S PIN (REAR WHEEL)
N503P1516B6 coTTER PIN (For Z-B; 5/32 X 1)
155C8167P1 INSTRUCTION DECAL (LOCATED UNDER HOOD)
211A3589PY GROMMET (BOTTOM OF TRACTOR)
N922P75C6 SNAP RING (FRONT WHEEL)
244A7327P1 SLEEVE (UNDER STEERING WHEEL)
244A7438P1 CABLE CLIP

211A3599P1

PAINT (SPRAY YELLOW)



SLN3INHOVLLY




MB
MR

MS

AB

MM

MT

PM

TITLE
Rotary Mower AsseMBLY
Rotary Mower REAR
D1SCHARGE ASSEMBLY
Rotary Mower Sipe
DISCHARGE ASSEMBLY
48" Snow/Dozer BLapDe
SNOW THROWER
MopeL ADHZAA
SNOW THROWER
MopeL ADY4ZBA
E12M Mip-Mount
RoTary Mower
E8M/E1OM Mip-MounT
Rotary Mower
ELec-Trak WaLk-BEHIND
Lawn Mower






MR

MS

S &

MM

MT

PM

1IILE

RoTARY MOWER ASSEMBLY
RoTARY Mower REAR
D1SCHARGE ASSEMBLY
RoTary Mower SIDE
D1scHARGE ASSEMBLY
48" Snow/Dozer BLaDe
SNOW THROWER

Moper AD4ZAA

SNOW THROWER

MopeL AD42ZBA

E12M M1p-Mount

RoTary Mower
E8M/E10M Mip-MounT
Rotary Mower
ELEC-TRAK WALK-BEHIND
Lawn Mower



B

ROTARY MOWER ASSEMBLY

REF. NO. PART NO, DESCRIPTION
MB-1 N22P290568 BOLT. HEX HD, 1/2-13 X 3 1/2
MB-2 211A3220P1 WHEEL. CASTER
MB-3 SEE NOTE 1 NUT, HEX 1/2-13
MB-4 211A3255P1 SPACER
MB-5 SEE NOTE 1 WASHER. PLAIN 1 3/8 op X 13/16 1D
MB-6 211A3471P1 SPRING PIN
MB-7 SEE NOTE 1 BOLT. HEX HD. 5/16-18 X 1 1/8
MB-7 SEE NOTE 1 BOLT. HEX HD. 5/16-18 X 3/4
MB-8 SEE NOTE 1 LOCKWASHER 5/16
MB-9 N40Z2AP1886 NUT, HEX 5/16-18
MB-10 SEE NOTE 1 WASHER, PLAIN
E MB-11 SEE NOTE 1 coTTER PIN 1/8 X 1
T MB-12 211A3231P1 LIFT CLEVIS
MB-13 SEE NOTE 1 HOLT. HEX HD., 1/4-20 X 5/8
MB-14 SEE NOTE 1 NUT, HEX 1/4-20
MB-15 SEE NOTE 1 LOCKWASHER 1/4
MB-16 211A3505P3 CLEVIS PIN
MB-1/ 243A45435P1 HAIR PIN COTTER
MB-18 SEE NOTE 1 BOLT, HEX HD, 3/8-16 X 7/8
MB-19 SEE NOTE 1 LOCKWASHER 3/8
MB-20 SEE NOTE 1 NUT, HEX 3/8-1B
MB-21 211A322161 YOKE. CASTER
MB-22 542C895P1 casTER supporT (MoDELs Z26AAUZE & C)
MB-22 541092661 CASTER supporT (moDeELs 2B6AAUZD & E)
- MB-23 211A3236FP1 CASTER BEARING



REF. NO.
ME-24
MB-25
ME-26
ME-26+
ME-27
MB-27+
MB-28
MB-29
ME-30
MB-31
ME-32
MB-33
ME-34
ME-34+
MB-35
ME-36
MB-3/
MB-3/+
ME-38
ME-39
ME-40
ME-41
MB-42

ROTARY MOWER ASSEMBLY

PART NO,

243A4607P1
243A4643P1
211A343561
541C971P1

1638991861
1638999561
SEE NOTE 1
SEE NOTE 1
SEE NOTE 1
SEE MOTE 1
SEE NOTE 1
541C909P1

541C910P1

541C910P2

542087261

211A3455F1
211A3530P1

INCLUDED INTERNALLY

SEE NOTE 1
SEE NOTE 1
SEE NOTE 1
541096161
2U43A4739P1

DESCRIPTION

ROLLER (FRONT)

SHAFT (FRONT)

MoTor 3 1/4 oD cover

moTor 4 3/8 ob cover

WIRING HARNESS

WIRING HARNESS (FOR USE WITH 26+)
SCREW PAN HD., PHILLIPS 8-32 X 5/16
LOCKWASHER #8

BOLT., HEX HD, 1/4-20 X 7/8

NUT .HEX 1/4-20

LOCKWASHER 1/4

WIRE COVER

WIRE BOX

WIRE BOX (FOR USE WITH 26+)

MOWER ARM ASSEMBLY

SPRING HELPER

CIRCUIT BREAKER

CIRCUIT BREAKER (FOR USE WITH 26+)
SCREW., PAN HD. PHILLIPS 6-32 X 5/8
WASHER, PLAIN #6

LOCKWASHER #6

FRONT MOWER GUIDE ASSY, (COMPLETE)
SLEEVE



ROTARY MOWER ASSEMBLY

REF. NO, PART NO, DESCRIPTION
MB-43 2U3A4786P1 cLAMP (2 REQUIRED)
MB-44 2U3ALT736PY cuvgnn g5y, wW/HDW, (MoDeELs 26AA42B
AN

II:]':.IIHI'.'.'IT STOCKED., ORDER LOCALLY. FOR BOLT AND SCREW REPLACEMENT. USE
GRADE > OR BETTER



B L e

M H. REFERENCE NUMBER 1S NUMBER ON DRAWING PREF IXED BY MR



REF. NO.

MR-1
MR-2
MR-3
MR-4
MR-5
MR-6
MR-7
MR-8
MR-9
MR-10
MR-21
MR-22
MR-23
MR-24
MR-25
MR-26
MR-27
MR-28
MR-29
MR-30
MR-31
MR-32
MR-33
MR-34
MR-35

PART NO,

243A4517P1
243A4520P1
243A4B08P1
243A4607P1
1638980161
1638980162
587E93661

423020461

211A3554G1
1638987161
SEE NOTE 1
SEE NOTE 1
SEE NOTE 1
SEE NOTE 1
sEE NOTE 1
SEE NOTE 1
SEE NOTE 1
SEE NOTE 1
SEE NOTE 1
SEE NOTE 1
243p4571F2
SEE NOTE 1
SEE NOTE 1
SEE NOTE 1
SEE NOTE 1

ROTARY MOWER REAR DISCHARGE ASSEMBLY

DESCRIPTION

REAR MOWER FLAP

STRIP

SHAFT (ROLLER)

ROLLER

ADJUSTER ASSY. (RIGHT)
ADJUSTER ASsY, (LEFT)
HOUSING ASSY., (DECK)
BAFFLE (REAR)

COVER ASSEMBLY

BLADE (MOWER)

BOLT. HEX WD, 1/4-20
LOCKWASHER 1/4

NUT., HEX 1/4-20

BOLT. HEX WD. 1/4-20 X 5/8
BOLT., HEX WD, 1/4-20 X 3/4
LOCKWASHER 1/4

NUT, HEX 1/4-20

SCREW., PAN HD. pHILLIPS 10-32 X 7/1b
LockwasHER #10

NUT. HX, 10-32

THUMBSCREW 3/8-16

WASHER. PLAIN 3/8 1D
LOCKWASHER 3/8

LOCKNUT, HEx 3/8-16
wasHer, pLaIn 11/16 1o X 1 3/4 op



REF. NO.

MR-36
MR-37
MR-33

MR-39
MR-40
MR-41

(1)

GRADE

ROTARY MOWER REAR DISCHARGE ASSEMBLY

PART NO,

211A3565P1
243A4577P1
243A4576P1

243A4578P1
211A3564P1
1638993261

NOT STQCKED. ORDER LOCALLY.
OR BETTER.

DESCRIPTION
Key 5/32 sa X 5/8
CLUTCH BODY

WASHER, FIBRE 2 REQUIRED PER
BLADE

CLUTCH WASHER
SCREW:; SELF-LOCKING CAP
chH;cH Assy, (nos, 37. 38 (2), 39,

FOR BOLT AND SCREW REPLACEMENT. USE






REF. NO.

M5-1
M5-2
M5-3
M5-4
M5-5
M5-6
MS-7
M5-8
MS-31
MS-32
MS-33
MS-34
M5-35
MS-36
Ns-37
M5-38
MS=39
MS=40
MS=41
MS=42
MS-43
MS-44
MS-45
MS-46

ROTARY MOWER SIDE DISCHARGE ASSEMBLY

FART NO,

243A4607P1
243A4608P1
1638980161
1638980162
587E93661
58/E93461
1638987161
541C90661
243A4571P2

SEE NOTE 1

SEE NOTE 1
SEE NOTE 1
SEE NOTE 1
211A3565F1
2U3A4577P1
243A4576P1
243A4578P1
211A3564P1
SEE NOTE 1
SEE NOTE 1
SEE NOTE 1
eFE NOTE 1
SEE NOTE 1
SEE NOTE 1

DESCRIPTION

ROLLER

SHAFT (ROLLER)

ADJUSTER ASSEMBLY (RIGHT)
ADJUSTER ASSEMBLY (LEFT)
HOUSING ASSEMBLY (DECK)
BAFFLE (SIDE)

BLADE (MOWER)

DISCHARGE CHUTE ASSEMBLY
THUMBSCREW 3/8-16

WASHER. PLAIN 3/8 IN,
LOCKWASHER 3/8

LOCKNUT., HEX 3/8-16
WASHER, PLAIN 11/16 1p X 1 3/4 oD
KEy 5/32 sa. X 5/8

CLUTCH BODY

WASHER. FIBRE

CLUTCH WASHER

SCREW, SELF-LOCKING CAP
BOLT, HEX HD, 1/4-20 X 5/8
LOCKWASHER 1/4

NUT. HEX 1/4-20

BOLT. HEX HD, 1/4-20 X 5/8
BOLT. HEX WD, 1/4-20 X 3/4
LOCKWASHER 1/4



ROTARY MOWER SIDE DISCHARGE ASSEMBLY

REF. NO, PART MO, DESCRIPTION
MS-47 SEE NOTE 1 NUT. HEX 1/4-20
MS-L48 1638993261 EhHgEH assy, (nos. 37, 38. 39.
(1)

NOT STQCKED. ORDER LOCALLY., FOR BOLT AND SCREW REPLACEMENT. USE
GRADE > OR BETTER.






REF. NO,

AB-1
AB-2
AB-3
AB-4
AB-5
AB-6
AB-7
AB-8
AB-9
AB-10
AB-11
AB-12
AB-13
AB-14
AB-15
AB-16
AB-17
AB-18
AB-19
AB-20
AB-21
AB-22
AB-23
AB-24
AB-25
AB-26

4g" SNOW/DOZER BLADE

PART NO,

243A489061
178B8059P1
2U43A4891P1
243A4892P1
2U43A489361
SEE NOTE 1
SEE NOTE 1
SEE NOTE 1

SEE NOTE 1
SEE NOTE 1
243A4894P1
SEE NOTE 1
155C800961
243A4895P1
243A4543P1
243A4896P1
N533P2516E
243A4897P1
N22P35072B6
N213P35B6

243A4898P1
243A4899P1
211A3505P12
211A3256PY
178B808161
1788805861

DESCRIPTION

BLADE ASSEMBLY 48"

BAR., WEAR AND SKID

PIVOT ROD

SPRING. BLADE TRIP

PIVOT PLATE ASSEMBLY

PIN, cOTTER (5/32" X 1 1/4")
CARRIGE BoLT (3/8"-16 X 1%)
PLAIN WasHER (3/8")
LockwasHER (3/8")

HEX NuT (3/87-16)

nuT. courLer (3/8"-16 X 1 1/2%)
HEx BoLT (3/8"-16 X 1 1/2")
PUSH TUBE ASSEMBLY

PIN. DRILLED

HAIR PIN COTTER

PIVOT BAR. LOCK

PIN, SPRING

SPRING., ANGLE LOCK

HEX HD. BOLT

HEX JAM NUTS

SPACER

WASHER - LATCH SPRING CONN,
CLEVIS PIN

HAIR PIN COTTER

HANDLE. PIVOT BAR LOCK
HANDLE ASSEMBLY. ANGLING



48" SNOW/DOZER BLADE

REF. NO. PART NO. DESCRIPTION
AB-27 243A490361 ROD ASSEMBLY. ANGLING
AB-28 SEE NOTE 1 PLAIN wasHER (5/8")
AB-29 24304837P1 HANDLE GRIP., WINYL
AB-30 178B8060P1 HAND LEVER
AB-31 NS09P1308B ROLL PIN
AB-32 SEE NOTE 1 HEX BoLT (1/4" X 3/4")
AB-33 SEE NOTE 1 HEX Lock Nut (1/4"-20)
AB-34 243A4904P1 CABLE ASSEMBLY (COMPLETE)

I:11"1"|I'EI'T STQCKED., ORDER LOCALLY. FOR BOLT AND SCREW REPLACEMENT USE
GRADE > OR BETTER.



REFERENCE NUMBER IS5 THE NUMBER ON
THE DRAWING PRECEDED BY "AD



AD-6

AD-8

AD-9
AD-10
AD-11
AD-12
AD-13
AD-14
AD-15
AD-16
AD-17

AD-18
AD-19
AD-20
AD-21
AD-22
AD-23
AD-24

SNOW THROWER

~PART NQ.
243A4714P1
243A4714P2
2043A4714P3
243A4714PY

2435A4714P5
243A4714P6
243747 14P7

2U43A4714P8
243A4714P9
2U43A4714P10
243A4714P11
2U43A4714P12
2U43A4714P13
243A4714P14
243A4714P15
243A47 14P16
243A4714P17

243A4714P18
243A4714P19
243A4714P20
243A4714P21
2043A4714P22
243A4714P23
243A4714P24

DESCRIFTION
ASSY.=-HEADER HOUSING
BLADE-SCRAPER
poLT-1/4-20 X 5/8 carr,

H%Ifﬁ!EﬂLﬁE;.§ASHEH ASSEMBLY

SHOE-SKID
BoLT-5/16-18 X 3/4 carr.

H%Efigelhﬂﬁgxf SHER ASSEMBLY

DEFLECTOR=SNOW

SUPPORT-STACK DRIVE BRKT,
ASSEMBLY=-STACK DRIVE BRKT,
ASSEMBLY-TUBE AND CABLE (comp,)
EYE BOLT-DRIVE TUBE

WASHER-3/8 FLAT

SPRING WASHER-STACK CONTROL ROD
NUT-3/8-16 HEX. LOCK
BoLT-3/8-16 X 1 CARR.

H?EHQEEELEEE. ASHER ASSEMBLY

ASSEMBLY-AUGER (AW)
BEARING-AUGER
FLANGETTE-BEAR ING
BoLT-5/16-18 X 5/8 Hx. HD.
WASHER-5/16 MED. LOCK
ASSEMBLY-AUGER SHAFT (42")
poLT-1/2-13 X 1-1/4 mx. HD.



REF.: NO.

AD-25
AD-26
AD-27
AD-28
AD-29
AD-30
AD-31
AD-32
AD-33
AD-34
AD-35
AD-36
AD-37
AD-38
AD-39
AD-40
AD-41
AD-42
AD-43
AD-44
AD-45
AD-46
AD-47
AD-48
AD-49

SNOWTHRONER

FART NO.

243A4714P25
243A4714P26
243AL4T14P27
2045A4714P28
243A4714P29
2043AL714P30
243A4714P31
2U43AL714P352
24347 14P33
243A47 14P54
243A47 14P35
243A4714P36
243A4714P57
243A4714P38
243047 14P39
243A4714P40
243A4714PY]
243A4714P42
2U3ALT 14PL3
243A47 14POY
243A4714PLS
243A4714P4E
243A47 14P47
243A4714P48
245A47 14PYS

DESCRIPTION

WASHER-1/2 MED. LOCK
SPACER=-AUGER SHAFT

WASHER

SPROCKET-AUGER DRIVE (45 TOOTH)
SPACER-SPROCKET

BoLT-5/16-18 X 2 Hx. HD.
CHAIN-AUGER DRIVE (82LINKS)
GUARD-CHAIN (GALVANIZED)
SCREW-SELF TAPPING
ASSEMBLY-MOUNTING PLATE

MOTOR

KeY=3/16 X 1" Lone
SPROCKET=MOTOR SHAFT (13 TOOTH)
scrRew-seT (5/16-18 X 5/16)

BOLT

wasHER=-FLAT (5/16 X 3/4 X .DBS)
ASSEMBLY-ADJUSTMENT BRKT.
BoLT=3/8=16 X 2 Hx, HD,
BoLT-3/8-16 X 1-1/2 Hx. HD,
TRUNNION

WASHER-3/8 MED. LOCK
BoLT-3/8-16 X 1-1/4 Hx. HD,
BoLT-3/8-16 X 3/4 HX. HD.
PLATE-MOTOR COVER

CLAMP-LIFT ROD



REF. NO.

AD-50
AD-51
AD-52
AD-53
AD-54
AD-55
AD-56
AD-57
AD-58
AD-59
AD-60
AD-61
AD-62
AD-63
AD-64
AD-65
AD-66
AD-67
AD-68
AD-69
AD-70
AD-71
AD-72
AD-73
AD-74

SHOWTHROWER

PART NO.

243A4714P50
243A4606P1

243A4714P52
243A4714P53
243A4714P5Y
24347 14PS5
243A4714P56
243A4714P57
243A4714P58
243747 14P59
243747 14P60
205A4714P61
2043A4714P62
2043A47 14P6B3
2045A47 14 P64
243A4714P65
243A4714P66
243047 14P67
24347 14P60
243A4714P69
2U43AL714P70
243A4714P71
243707 14P72
243A47 14P73
243A47 14P7Y

DESCRIPTION

BoLT=1/4=20 X 2 HX. HD.
CIRCUIT BREAKER

CORD ASSEMBLY

JUMPER WIRE

MACHINE ScrRew (10-24 X 7/8)
nuT=10-24 HEX,

WASHER=#10 MED, LoOCK
BUTTON PLUG (PLASTIC)
ASSEMELY-CHANNEL BRKT, (AW)
BOLT-3/8-16 X 1 Hx, HD,
ROD=CHANMEL

PIN-HAIR COTTER
ASSEMBLY-DEFLECTOR AND ELBOMW
FITTING-GREASE
WASHER-CONCAVE TOOTH
BoLT=1/4=20 X 1/2 HxX. HD,
DEFLECTOR-ELBOW

MOLD ING-DEFLECTOR
BoLT=1/4-20 X 3/4 Hx.HD,
WASHER-3/8 FLAT

NUT=-1/4-20 HEX. LOCK
CHUTE-GUARD

DECAL-CHUTE WARNING
DECAL-"BE CAREFUL"
ASSEMELY-MOUNT ING FRAME



REF «NO .,

AD-75
AD-76
AD-77
AD-78
AD-79
AD-80
AD-81

SNOWTHROWER

PART NO,

243A4714P75
2U43AL7 14PT6
2U3AL7 14PT7
243A4714P78
2U43A4714P79
24347 14P80
203A4714P81

DESCRIPTION

PIN-ROLLER LOCATING

PIN-HAIR COTTER

SPRING-EXTENSION

ROD-CRANK

ASSEMBLY-CRANK ROD SUPPORT (cOMP,)
DECAL-"CAUTION"

DECAL="CAUTION"



l F 6 ]

ﬁaﬁmﬁmﬁsi?a&g - Erﬁﬁﬁﬁﬁﬁ‘?l mﬁelis

n?lsqaﬁﬂﬂﬁh 12 Eiﬁﬂﬂ
M o 204 o0e

IJ
=7 g 812 a7 ®19
AD o
REFERENCE NUMBER |5 THE NUMBER ON THE DRAWING PRECEDED 8 "ap"




REF. NO.

AD-1
AD-2
AD-3
AD-4
AD-5
AD-6
AD-7
AD-8
AD-9
AD-10
AD-11
AD-12
AD-13
AD-14
AD-15
AD-16
AD-17
AD-18
AD-19
AD-20
AD-21
AD-22
AD-23
AD-24
AD-25

SNOW -THROWER

mopeL AD4ZEA

PART NO,
244A7335P1
24447 335P2
24L4A7 335P3
244A7335PY
244A7335P5
244A7335P6
244A7335F7
244A7335P8
244A7335P9
244A7335P10
2UbA7335P]11
2447 335P12
244A7335P13
24477 335P1Y
244A7335P15
244A7335P16
2447A7335P17
244A7335P18
244A7335P19
244A7335P20
244A7335P21
2UL4AT335P22
2U4A7335P23
244A7335P24
2U4AT335P25

DESCRIPTION

HEADER HOUSING ASSEMBLY
BLADE. SCRAPER

BOLT. Carr1aGE 1/4-20 X 5/8

NUT AND LOCKWASHER assemeLY 1/4-20
SKID SHOE

BOLT. CARRIAGE 5/16-18 X 3/4

NUT AND LOCKWASHER ASSEMBLY 5/16-18
STACK DRIVE BRACKET (COMPLETE)
STACK DRIVE BRACKET

CABLE., TUBE, AND SLEEVE ASSEMBLY
EYE BOLT. DRIVE TUBE

WASHER, PLAIN 3/8

WASHER, SPRING

LOCKNUT, HEx 3/8-16

U-BOLT, LEVEL WIND

STRAP, FRICTION

LOCKNUT, HEx 1/4-20

BOLT. CARRIAGE 3/8-16 X 1

NUT AND LOCKWASHER ASSEMBLY 3/8-16
wasHer 13/32 X 1 1/2 X .060

AUGER ASSEMBLY

SHAFT., AUGER

BEARING. AUGER

COLLAR. BEARING LOCKING

BEARING. FLANGE (SPROCKET SIDE)



REF. NO,.

AD-26
AD-27
AD-28
AD-29
AD-30
AD-31
AD-32
AD-33
AD-34
AD-35
AD-36
AD-37
AD-38
AD-39
AD-40
AD-41
AD-42
AD-43
AD-Gi
AD-45
AD-46
AD-47
AD-48
AD-49

PART NO.,

2U44A7335P26
2U4UA7335P27
24UpA7335P28
244A7335P29
24UpA7335P30
244A7335P3]
244A7335P32
244A7335P33
244A7335P3Y
244A7335P35
244A7365P16
2U44A7335P37
244A7335P38
244A7335P39
244A7335P40
244A7335Py1
244A7335Pu2
244A7335PU3
244A7335PuY
244AT7335P45
244A7335Pu6
24L4AT335Pu7
ZU44A7335PU8
178B8170P1

SNOH_ THROWER
mopeL ADYZEA

DESCRIPTION

BEARING, FLANGE
BOLT. HEX HEAD (5/16-18 X 5/8)
LoCckwasHER 5/16

SPROCKET., AUGER

PLATE. CLUTCH PRESSURE

BOLT, LOCK

WASHER . BELLEVILLE

WASHER ., THRUST

FLATE, AUGER MOUNTING

BOLT. HEX HEaD 5/16-18 X 1/2
WASHER, PLAIN 5/16 X 3/4 X ,065
BOLT. HEX HEAD 1/2-13 X 1 1/4
LOCKWASHER 1/2

CHAIN

GUARD. CHAIN

SCREW, SELF-Tar 1/4-14 X 1/2
PLATE, MOTOR STOP

PLATE, MOUNTING

BRACKET , MOUNTING

BOLT. HEX HEAD 3/8-16 X 1 1/4
EYE BOLT

NUT. HEX 3/8-16

NUT. HEX Jam 1/2-13

MOTOR



SNUW THROWER

mopeL ADYZBA
REF. NO. PART NO. DESCRIPTION
AD-50 244A7335P50 KEY
AD-51 244A7335P51 SPROCKET. MOTOR
AD-52 24477 335P52 SET SCREW
AD-53 2044A7000P1 CIRCUIT BREAKER
AD-54 2444717161 CORD ASSEMBLY
AD-55 211A3556G8 JUMPER WIRE
AD-56 24477 335P56 SPRING
AD-57 2U44A7335P57 LOCKNUT, HEX 3/8-16
AD-58 244AT335P58 BOLT. HEX HEAD 3/8-16 X 1 1/2
AD-59 244A7335P59 SPACER, TIE STRAP
AD-60 244A7335P60 LOCKWASHER 3/8
AD-61 244A7335P61 BOLT. HEX HEAD 3/8-16 X 1 1/4
AD-62 244A7335P62 PLATE, MOTOR COVER
AD-63 2U44A7355P63 PLUG, BUTTON
AD-64 244A7335P64 CLAMP, LIFT ROD
AD-65 244A7335PE5 SCREW, MACHINE 10-24 X 1
AD-66 244A7335P66 NUT, HEX JAM 5/16-18
AD-67 244A7335P67 NUT. HEX 10-24
AD-68 244A7335P68 LOCKWASHER #10
AD-69 244A7335P69 PLUG, BUTTON
AD-70 244A7335P70 CHANNEL BRACKET ASSEMBLY
AD-71 244A7335P71 BOLT. HEX HEAD 3/8-16 X 1

AD-72 2UUAT335P72 BRACKET. LIFT MOUNTING



SNOW THROWER
mMopeL ADUZEA

REF. NO. PART NO, DESCRIPTION
AD-73 244A7335P73 SPACER, LIFT MOUNTING
AD-74 2U4p7335P74 SPACER., LIFT MOUNTING
AD-75 244A7335P75 WASHER, PLAIN 17/32 X 1 1/16 X .095
AD-76 24U4A7335P76 BOLT. HEX HEAD 5/16-18 X 3 1/2
AD-77 2U44A7335P77 CHANNEL REINFORCEMENT
AD-78 2U44A7335PT78 BOLT. CARRIAGE 5/8-16 X 1
AD-79 244A7335P79 ELBOW AND PIVOT ASSEMBLY
AD-80 244A7335P80 WASHER. CONCAVE TOOTH
AD-81 244A7335P81 BOLT. HEX HEAD 1/4-20 X 1/2
AD-82 244A7335P82 DEFLECTOR. ELBOW
AD-83 244AT335P83 PAD DEFLECTOR
AD-85 2U44A7335P85 LOCKWASHER. EXTERNAL TooTH 1/2
AD-86 2ULAT335PEE WASHER. PLAIN 3/8 X 7/8 X 083
AD-87 2ULpA7335P87 STRAF, LOCKING
AD-88 2ULAT335PE8 BOLT. HEX HEAD 1/4-20 X 5/8
AD-89 24LA7335P89 LOCKNUT, HEX 1/4-20
AD-90 2ULA7335P90 LOCKWASHER 1/4
AD-91 244A7335P91 DECAL."CHUTE WARNING, , ,"
AD-92 244A7335P92 DECAL."BE CAREFUL, , ,”
AD-93 244A7335P93 BOLT. HEX HEAD 1/4-20 X 1
AD-94 2U44A7335P9Y MOUNTING FRAME ASSEMBLY
AD-85 244A7335P95 PIN. ROLLER LOCATING

AD-96 244A7335P96 COTTER., HAIRPIN



REF. NO.

AD-9/7

AD-98

AD-99
AD-100
AD-101
AD-102
AD-103
AD-104
AD-105
AD-106
AD-107
AD-108
AD-109
AD-110

SNOW THROWER

mopeL ADYZBA

PART NO., __DESCRIPTION
24LA7335P97 SPRING. EXTENSION
244A7335P98 COTTER. HAIRPIN
2u4p7335P99 ROD, CRANK
244A7335P100 GRIP, HANDLE
244A7335P101 CRANK ROD., EXTENSION ASSEMBLY
244A7335P102 BRACKET . MOUNTING
244A7335P103 CLIP. BACK-UP
2ULA7335P104 BOLT. HEX HEAD 5/16-18 X 1
211A3515P1 DECAL. CAUTION
Z211A3516P1 DECAL. CAUTION
243A4937P1 DECAL. CIRCUIT BREAKER
243A7335P108 CHUTE GUARD
243A7335P109 LINK CHAIN
243A7335P110 PIN. LIFT STRAP MOUNTING






MM-1
MM-2
MM-3
MM-4
MM-5
MM-6
MM-7
MM-8
MM-9
MM-10
MM-11
MM-12
MM-13
MM-14
MM-15
MM-16
MM-17
MM-18

MM-19
MM-20
MM-21
MM-22

12M-MID MOUNT ROTARY MOWER

_PART NO.
155C8075P1
2444707361
244A7082P1
N4OZAPY2B6
N503P1012B6
1788816961
243A4543P1
155C8079P1
N22P21014B6
N210P21B6
NG4O5P11C6
211A3512P1
163B9871P3
1638993262
243A4577P2
243A4576P1
2U43A4578P1
211A3564P3

211A3565P1
541C909P1

211A3515P1
1638994762

DESCRIPTION

MOWER MOTOR
ROD ASSEMBLY

CHAIN

WASHER (5/16 D1a)

coTTer PIN (7/64 X 3/4)

WIRE HARNESS

HAIR PIN COTTER

WIRE BOX

soLT (1/4-20 X 7/8)

Nut (1/4-20)

LOCKWASHER (1/4")

CAUTION DECAL

BLADE (NOT PICTURED)

CLUTCH ASM (NOT PICTURED)
cLutcH Bopy (PART oF MM-14)
WASHER, FIBRE (PART oF MM-14)
CLUTCH WASHER (PART oF MM-14)
EﬁﬁETﬁgELF LOCKING CAP (PART OF

KEY (FURNISHED WITH MoTor MM-1)
WIRE COVER
CAUTION DECAL

"3 BRER, AR-SSONREE *wEs)



MT-3 MT-2 MT-18 MT-2

MT-4

MT-2 MT-4 MT-2 MT-IT7




E8M - F10M ROTARY MOWER - MID MOUNT

_PART NO,
155C8086P1

244A707361
247A735161
N503P1012B6
178B8175P1
1638993262
2H3A4577P2
243A4576P1
243A4578P1
211A3564P3
244A7145P1
N22P25044B6
N210P25B6
N402APY3BE
N405P13C6
211A3512P1
244A7325F1
N402APY3BE

DESCRIPTION

MOWER MOTOR

ROD ASSEMBLY

WIRING HARNESS
HAIR PIN COTTER

MOWER BLADE
CLUTCH ASM
CLUTCH BODY

WASHER. FIBRE

CLUTCH WASHER

SCREW. SELF
WHEEL

BOLT., HEX
NUT

WASHER
LOCKWASHER

LOCKING CAF

CAUTION DECAL

CAUTION DECAL

WASHER



REFERENCE NUMBER |5 THE NUMBER ON
THE DRAWING PRECEDED BY "PM”




REF. MO,
PM-1
PM-2
PM-3
PM-4
PM-5
PM-6
PM-7
PM-8
PM-9
PM-10
PM-11
PM-12
PM-13
PM-14
PM-15
PM-16
PM-18
PM-20
PM-21
PM-22
PM-23
PM-24
PM-27
PM-28
PM-29

ELEC-TRAK LAWNMOWER - WALK BEHIND
mopeL PM32B

PART NO, DESCRIPTION
XX2014 SCREW (HOLDS KEY 2)
XLB419 SWITCH HOUSING

XLE070 SWITCH (LESS KEY H)
XL8083 ESCUTCHEON (FOR SWITCH)
XX2026 TERMINAL SCREW

XX778 GROMMET

XL8073 STRAIN RELIEF

XX730 WIRE CONNECTOR

XLB234 CORD SET & PLUG

XL8063 cLip (HoLDs 9 1o 12)
XX2056 scReW (HoLps 10 To 12)
XL8239 HANDLE TUBE & SLEEVE
XL8101 SLEEVE

XL8015 cLip (HoLps key 20 To 12)
XLB0/4 BOLT

XX3027 NUT

XLB240 HANDLE TUBE (LOWER)
XL8233 coRD SET (FROM SWITCH TO MOTOR)
XX782 CORD CLAMP

XX1005 SCREW

XX772 COTTER PIN

X¥5050 WASHER

XX2006 SCREW

XLB225 MOTOR COVER

XL8026 BOLT



ELEC-TRAK LAWNMOWER - WALK BEHIND
moDEL PM32B

REF. NO, PART NO., DESCRIPTION

PM-30 XL8016 GROMMET & WASHER

PM-31 XX1131 BOLT

PM-32 XX5053 LOCKWASHER

PM-33 XL8191 HANDLE BRACKET

PM-33A XL8218 LATCH

PM-34 XL8213 HANDLE BARCKET (CHUTE SIDE)

PM-35 XL8228 BASE ASSEMBLY

PM-36 XX2016 SCREW

PM-37 XL8146 SCREEN

PM-38 XL8189 WHEEL HEIGHT ADJUSTER (REVERSIBLE)

PM-39 XX5080 LOCKWASHER

PM-40 XX5076 NUT

PM-41 XL8209 BRACKET

PM-42 XL8241 LEVER

PM-43 XL8211 WHEEL HANDLE

PM-43A XX5081 WASHER

PM-44y XL8242 SHOULDER BOLT

PM-45 XL8221 WHEEL

PM-46 XL8243 WHEEL BOLT

PM-48 XLS000B DRIVE UNIT (SOLD ON EXCHANGE BASIS
ONLY)

PM-49 XL8010 TERMINAL BOARD KIT

PM-50 XX1005 SCREW

PM-51 XX1005 SCREW

PM-52 XL&103 BAFFLE



REF. NO.

PM-53
PM-54
PM-55
PM-56
PM-57
PM-58
PM-59
PM-60
PM-61
PM-62

ELEC-TRAK LAWNMOWER - WALK BEHIND

mopeEL PM32B
PART NO. DESCRIPTION
XL8031 CARBON BRUSH & SPRING
XL8032 BRUSH CAP
XL8138 BLADE
XL8028 DRIVE KEY
XX3038 ADAPTER NUT
XX5064 LOCKWASHER
XLE144 BLADE ADAPTER
XX1130 ADAPTER BOLT
XX5068 LOCKWASHER
XL8011 CENTER BOLT






